HARVESTING SUCCESS! m===o
GRIMME

SPARE-PARTS-LIST
POTATO HARVESTER

SE 150-60
q MODEL 1998 —

@m\»{iz Typ SE 150-60
- />\/\

www.grimme.com

SERIAL NO.:
By all orders please give year and serial no. c €

All indications are not binding.



GRIMME

Landmaschinenfabrik GmbH & Co. KG

Postfach 12 65, D-49395 Damme
Hunteburger Str. D-49401 Damme
Telephone : +49 (0) 54 91/ 6 66-152-157

Fax, Admin.;  +49 (0) 54 91/ 6 66-298
Fax, Service:  +49 (0) 54 91 / 6 66-296

Internet : http://www.grimme.com
E-mail: grimme@grimme.com

E098416G2
EL-10.98-SE 150-60



I 1 1 ! |

| EDP—NO. | DESCRIPTION |GROUP  |PAGE| MODEL i

|E98416005 |INDEX | | 1| 1998 |

| | | | | |
WARNING TRANSFER 001-1 E98416010
AXLE ASSY 010-1 E98416015
AXLE ASSY HYDRO WHEEL DRIVE 010-2 E98416020
AIR BRAKE DEVICE 010-3 E98416025
AIR BRAKE DEVICE HWD 010-4 E98416030
STEERING AXLE 010-5 E98416035
STEERING AXLE WITH BRAKE 010-6 E98416040
TYRES 010-7 E98416045
DRAWBAR ASSY 050-1 E98416050
RIDGE INTAKE 060-1 E98416055
SELF-CENTERING ROW ADJUSTMENT 060-2 E98416060
DIABLO PRESSURE REGULATION 060-3 E98416065
DISC COULTERS 060-4 E98416070
SHARE 2 BLADES 540 INTAKE 060-5 E98416075
SHARE 2 BLADES 580 INTAKE 060-6 E98416080
SHARE 2 BLADES 620 INTAKE 060-7 E98416085
SHARE 3 BLADES 540 INTAKE 060-8 E98416090
SHARE 3 BLADES 580 INTAKE 060-9 E98416095
SHARE 3 BLADES 620 INTAKE 060-10 E98416100
HAULM FEED-IN ROLLERS OUTSIDE 070-1 E98416105
HAULM FEED-IN ROLLERS CENTRE 070-2 E98416110
BACK-HOLDING RUBBER CENTRE 070-3 E98416115
LIFTING SWING FRAME 090-1 E98416120
SWING FRAME CHANNEL WIDTH 1500 090-2 E98416125
SWING FRAME CHANNEL WIDTH 1700 090-3 E98416130
AGITATOR HYD CHAW 1500/1700 090-4 E98416135
TAKE OUT ! 090-5 E98416140
TAKE OUT ! 090-6 E98416145
TAKE OUT ! 090-7 E98416150
1.MAIN WEB CHAW 1500+1700 090-8 E98416155
1.MW-DRIVE SHAFT CHAW 1500 090-9 E98416160
1.MW-DRIVE SHAFT CHAW 1700 090-10 E98416165
1.MAIN WEB CHAW 1500 PITCH 32 090-11 E98416170
1.MAIN WEB CHAW 1500 P 35/40 090-12 E98416175
1.MAIN WEB CHAW 1500 P 44/50 090-13 E98416180
1.MAIN WEB CHAW 1700 PITCH 32 090-14 E98416185
1.MAIN WEB CHAW 1700 P 35/40 090-15 E98416190
1.MAIN WEB CHAW 1700 P 44/50 090-16 E98416195
MOK:1.MW-JOINER CHAW 1500 090-17 E98416196
MOK:1.MW-JOINER CHAW 1700 090-18 E98416197
2.MAIN WEB CHANNEL 100-1 E98416200
2.MAIN WEB-DRIVE SHAFT + ER 100-2 E98416205
2.MAIN WEB PITCH 28 100-3 E98416210
2.MAIN WEB PITCH 32 100-4 E98416215
2.MAIN WEB PITCH 35/40 100-5 E98416220
MOK:2.MAIN WEB-JOINER 100-6 E98416221
DEVINER WEB FRAME 140-1 E98416225
DEVINER WEB-GUARD ASSY 140-2 E98416230
SCRAPER ASSY 140-3 E98416235
DEVINER WEB DISTANCE 200/280 140-4 E98416240

MAIN DRIVE - GUARDS 180-1 E98416245



[ [ ] | I

| EDP—NO. | DESCRIPTION |GROUP  |PAGE| MODEL i

|E98416005 |INDEX | | 2] 1998 |

L 1 { I | I
MAIN DRIVE w/o HYDRO WHEEL DRI 180-2 E98416250
MAIN DRIVE w HYDRO WHEEL DRIVE 180-3 E98416255
MULTI-STEP GEARBOX 180-4 E98416260
HYDRAULIC CLUTCH 180-5 E98416265
DRIVE SCHEME 180-6 E98416270
HYD JACK STAND 190-1 E98416300
HYD SHARE + DRAWBAR 190-2 E98416305
HYD BUNKER + AGITATOR 190-3 E98416310
HYD PTA+LEVELLING UBR/SBR 190-4 E98416315
HYD PTA+LEVELLING NBR 190-5 E98416320
HYD STEERING AXLE 190-6 E98416325
HYD PUMP+TANK UBR/SBR 190-7 E98416330
HYD 1.+2.SEPARATOR UBR/SBR 190-8 E98416335
HYD 3.SEPARATOR UBR/SBR 190-9 E98416340
HYD PUMP+TANK NBR 190-10 E98416345
HYD 1.+2.SEPARATOR NBR 190-11 E98416350
HYD COOLER+PUMP HWD 190-12 E98416355
HYD SUCTION-/-WORK PIPE HWD 190-13 E98416360
HYD WHEEL MOTORS 190-14 E98416365
HYD CLUTCH 190-15 E98416370
CONTROL BLOCK 190-16 E98416375
FLOW CONTROL BLOCK DOUBLE wPRV 190-17 E98416380
FLOW CONTROL BLOCK DOUBLE 190-18 E98416385
HYD DIABLO PRESSURE REGULATION 190-19 E98416390
HYD STONE WEB 190-20 E98416395
HYD MFB SMALL POTATOES 190-21 E98416400
HYD SUPPORT WEB+MFB SMALL POT 190-22 E98416405
PICKING TABLE w/o GRA UBR/SBR 250-1 E98416450
TRASH CONVEYOR 250-4 E98416465
P.0.B.-WEB w/o GRA UBR/SBR 250-5 E98416470
TRASH WEB 250-7 E98416480
PICKING TABLE NBR 250-8 E98416485
P.0.B. WEB NBR 250-9 E98416490
1.SEPARATOR - FRAME 290-1 E98416500
1.SEP DOUBLE ROLLER SCRAPER 290-2 E98416505
1.SEP HEDGEHOG WEB PITCH 35 290-3 E98416510
1.SEP HEDGEHOG WEB PITCH 40 290-4 E98416515
2.SEPARATOR - FRAME 290-5 E98416520
2.SEP DOUBLE ROLLER SCRAPER 290-6 E98416525
2.SEP HEDGEHOG WEB PITCH 35 290-7 E98416530
2.SEP HEDGEHOG WEB PITCH 40 290-8 E98416535
3.SEP HEDGEHOG FRAME UBR/SBR 290-9 E98416540
3.SEP-SEPARATOR UNIT UBR/SBR 290-10 E98416545
3.SEP-HEDGEHOG WEB UBR wPLATES 290-11 E98416550
3.SEP-HEDGEHOG WEB UBR w BARS 290-12 E98416555
3.SEPARATOR HEDGEHOG WEB SBR 290-13 E98416560
3.SEPARATOR FINGER WEB UBR 290-14 E98416565
3.SEPARATOR BRUSH WEB SBR 290-15 E98416570
3.SEP HEDGEHOG FRAME NBR 290-16 E98416575
3.SEP HEDGEHOG WEB NBR 290-17 E98416580
MOK:1.SEP HEDGEHOG WEB-JOINER 290-18 E98416582
CROSS TRASH CONVEYOR 320-1 E98416600
CROSS TRASH WEB 320-2 E98416605
STONE BOX ‘ 320-3 E98416610

STONE WEB 320-4 E98416615



[
| EDP—NO.

I 1 ! !
| DESCRIPTION |GROUP  |PAGE| MODEL
|ES8416005 |INDEX | | 3] 1998
L | 1 | |
SIDE PLATFORM 350-1 E98416620
MOVING FLOOR BUNKER 390-1 E98416625
MOVING FLOOR BUNKER-EXTENSION 390-2 E98416630
MOVING FLOOR BUNKER WEB 390-3 E98416635
MOVING FLOOR BUNKER WEB - EXT 390-4 E98416640
LIGHTING 440-1 E98416650
SWITCH BOX - TRACTOR 440-2 E98416655
SWITCH BOX - PICKING TABLE 440-3 E98416660
JUNCTION BOX 440-4 E98416665
ELECTRO KIT 440-5 E98416670
VIDEO MONITORING SYSTEM 440-6 E98416675
CLAMPING STRIP X30 440-7 E98416676
TERMINALS 440-8 E98416677
AGITATOR ROLLER 450-1 E98416680
HAULM DEFLECTOR SLIDE 450-2 E98416685
FILLING OPTIMIZATION 450-5 E98416700
FILLING OPTIMIZATION ATM 450-6 E98416705
POTATO CHUTE AT MFB 450-7 E98416710

POTATO CHUTE AT MFB DEM 450-8 E98416715






l
| EDP—NO.

i DESCRIPTION j| GROUP iPAGE i MODEL i
|E98416010 | WARNING TRANSFER | oo1-1 | 1] 1998 |
| | 1 | | |

&)
\m? ‘)
089.00807 ’
089.00803 f | \
089.00805 089.00824
v’%’)’n C-»
089.00808 @
089.00822
)
s1'09 & Ci-
089.00821 ®""
) |
*_ 089.00823
089.00815 ?% (el
089.00935
089.00810
[ SRR W
\ “
089.01122
e

089.00809



I
| EDP—NO.

!

i DESCRIPTION | GrROUP iPAGE i MODEL i
|E98416010 | WARNING TRANSFER | oo1-1 | 1| 1998 |
L L | | 1 1

max. 540 Y/nin = \
e s '
ey -
089.01132 089.01129
089.00527
max. 1000 Yan ( /‘
.
089.01128
089.00613
089.01130

089.01137

089.01094

1
3

BN

1 2] 3 4]

fiiiitiiiy

iiiitiiiy
.4
|0
089.00726



|

| EDP—NO.
|E98416010
L

I 1 I
| DESCRIPTION | GROUP  |PAGE
| WARNING TRANSFER | |
| | |

GRIMME

SE 150-60
LKLAY»

B94.01111

089.01135




I

| EDP-NO.
|E98416015
L

T
|
l
|

DESCRIPTION
AXLE ASSY

o @

ROUP

10-1

PAG

[l v

e — —

MODEL
1998




I
| EDP-NO.

| | 1 ]
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416015 | AXLE ASSY | o10-1 | 2| 1998
{ ] | | I |
| POS. CODE NO. QTY DESCRIPTION MEASURES
L J
1 100.42543 1,00 AXLE TUBE X
2 B96.00241 2,00 SLIDE BEARING BUSH 505540 X
3 100.43454 1,00 BOLT X
4 B89.01500 1,00 GREASE NIPPLE H1-M6X1 DIN71412 X
5 092.00407 1,00 DAC HYD RAM w RELIEF VAL BLOCK 40-160-465
6 100.42910 2,00 BOLT X
7 B99.02612 6,00 RETAINING RING AS 35X2,5 DIN47 35X2,5
8 060.00442 6,00 SPACER TUBE 40X2X7
9 092.00414 1,00 DCA-HYD RAM w RELIEF VAL BLOCK 45-180-475
10 037.03137 1,00 BOLT 34,98X110
11 037.03138 1,00 BOLT 34,98X165
12 060.00670 2,00 SPACER TUBE 40X2X37
13 060.00486 2,00 SPACER TUBE 40X2X14
14 019.00723 1,00 PLATE 1X100X100
15 015.18847 1,00 PLATE 10X100X100
16 015.22185 1,00 BRACKET 10X150X183
17 019.00812 1,00 ANGULAR BRACKET STRAP 30X3X115
18 100.43657 1,00 ABUTMENT R/H X
19 100.43656 1,00 ABUTMENT L/H X
20 015.22184 1,00 BRACKET 10X100X100
21 200.39041 1,00 POTENTIOMETER STEERING AXLE X
24 100.41450 1,00 TRACK ROD X
25 B89.02176 2,00 BALL JOINT X
26 B99.01848 2,00 HEXAGON NUT M30X1,5DIN936-17H- M30X1,5
27 100.43018 1,00 MOUNTING X
28 076.02155 2,00 SEALING RUBBER FLAP 3X666X1170
29 019.00740 2,00 CLAMPING STRIP 18X3X880
30 015.21958 1,00 INDICATOR 5X30X348
31 060.01474 1,00 SPACER TUBE 12X1,5X6
32 015.22339 1,00 STOPPER 2X60X80
34 B94.01220 1,00 MAGNET,D=31x15,w SCREW X
35 B94.01708 1,00 MAGNET SWITCH,M12x1,600E/1K5 X



|

| EDP—NO.
|E98416020
L

|

| DESCRIPTION

| AXLE ASSY HYDRO WHEEL DRIVE
|

I
| GrouP

-

| 010-2

!
| PAG
I
|

5 |
L |

MODEL
1998




[
| EDP-NO.

] | 1 1
| DESCRIPTION | GrROUP | PAGE| MODEL |
|E98416020 | AXLE ASSY HYDRO WHEEL DRIVE | o10-2 | 2| 1998 |
| I { 1 | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
l |
1 100.43180 1,00 AXLE FRAME X
2 B96.00241 2,00 SLIDE BEARING BUSH 505540 X
3 B96.00237 4,00 SLIDE BEARING BUSH 505560 X
4 100.43331 1,00 AXLE FLANGE R/H X
5 100.43332 1,00 AXLE FLANGE L/H X
6 031.02583 2,00 AXLE BOLT 88X104
7 031.02584 2,00 AXLE BOLT 88X89
8 B98.01443 2,00 O-RING SEAL 78X5 DIN3770-NB70  78X5
9 B96.00240 2,00 THRUST CYL ROLLER BEARING81210 50-78-22
10 B89.01500 6,00 GREASE NIPPLE H1-M6X1 DIN71412 X
11 021.00023 8,00 WASHER 65X6,5X60
12 B92.05362 1,00 MS1l WHEEL MOTOR 1259 w/o BRA X
13 B92.05364 1,00 MS1l WHEEL MOTOR 1259 w/o BRA X
14 B92.05363 1,00 MS1l WHEEL MOTOR 1259 w BRA X
15 B92.05365 1,00 MS1l WHEEL MOTOR 1259 w BRA X
16 B99.04069 16,00 HHC-SCREW M22X1,5X60 DIN961 22X1,5X60
17 B92.03847 1,00 GEAR PUMP 22,5 SAE-A L/H CYL-S X
18 019.00787 1,00 ANGLE 2X25%X48, 5
19 015.22519 1,00 BRACKET 5X60X118
20 015.22520 1,00 BRACKET 5X80X142
21 019.00813 1,00 BRACKET 2X116X154
22 200.39041 1,00 POTENTIOMETER STEERING AXLE X
25 100.41450 1,00 TRACK ROD X
26 B89.02176 2,00 BALL JOINT X
27 B99.01848 2,00 HEXAGON NUT M30X1,5DIN936-17H- M30X1,5
28 100.43454 1,00 BOLT X
29 B89.01500 1,00 GREASE NIPPLE H1-M6X1 DIN71412 X
30 092.00407 1,00 DAC HYD RAM w RELIEF VAL BLOCK 40-160-465
31 100.42910 2,00 BOLT X
32 B99.02612 6,00 RETAINING RING AS 35X2,5 DIN47 35X2,5
33 060.00442 6,00 SPACER TUBE 40X2X7
34 092.00414 1,00 DCA-HYD RAM w RELIEF VAL BLOCK 45-180-475
35 037.03137 1,00 BOLT 34,98X110
36 037.03138 1,00 BOLT 34,98X165
37 060.00670 2,00 SPACER TUBE 40X2X37
38 060.00486 2,00 SPACER TUBE 40X2X14
39 100.43018 1,00 MOUNTING X
40 076.02155 2,00 SEALING RUBBER FLAP 3X666X1170
41 019.00740 2,00 CLAMPING STRIP 18X3X880
42 015.21958 1,00 INDICATOR 5X30X348
43 060.01474 1,00 SPACER TUBE 12X1,5X6
44 015.22339 1,00 STOPPER 2X60X80



[ 1 I 1
| EDP-NO. | DESCRIPTION | GROUP  |PAGE | MODEL |
|+

|E98416025 | AIR BRAKE DEVICE | 010-3
L 1 {




|
| EDP-NO.

| T I
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416025 | AIR BRAKE DEVICE | o10-3 | 2| 1998
I | 1 | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES
l |
1 B89.05001 1,00 COUPLING CONE 334 055 211
2 B89.05002 1,00 COUPLING CONE 334 064 211
3 B89.05021 4,00 ROUND CORD RING M22X1,5 024 022 609
4 B89.05020 4,00 SEALING RING M22X1,5 032 026 109
5 B89.05071 4,00 HOSE PLUG w THREAD M22X1,5 032 055 009
6 B89.05072 4,00 HOSE CLIP F S11 056 010 809
7 089.01123 2,00 COVER 4800LONG 18X11X4800
8 B89.05003 2,00 FILTER F PIPES 310 005 011
9 B89.05039 3,00 ELBOW COUPLING w HOSE ADAPTOR 032 015 809
10 B89.05013 4,00 HOSE CLIP F S13 056 010 909
11 B89.05017 1,00 DOUBLE CONNECTION PIECE M22X1, 032 018 209
12 B89.05004 1,00 TRAILER BRAKE VALVE 350 026 002
13 B89.05018 2,00 HOLLOW SCREW M22X1,5 032 036 709
14 B89.05019 5,00 HEXAGON NUT 032 020 709
15 B89.05016 1,00 ANGLE PIECE M22X1,5 032 054 509
16 015.21518 1,00 BRACKET 5X30X335
17 089.00286 1,00 COVER 350LONG 25X13X350
18 B89.05006 1,00 DRAIN VALVE 315 019 001
19 B89.05010 1,00 TEST ADAPTOR (IS03583) 318 040 001
20 B89.05011 2,00 TENSION BAND w CONSOLE 030 200 109
21 B89.05005 1,00 AIR RESERVOIR 101 030 313 609
22 089.01124 1,00 COVER 6400LONG 25X13X6400
23 B89.05085 1,00 HOSE FITTING w THREAD M16X1,5 32 0312 09
24 B89.05088 2,00 SEALING RING M16X1,5 16X1,5
25 B89.05089 2,00 ROUND CORD RING M16X1,5 16X1,5
26 B89.05009 1,00 TEST CONNECTION (IS03583) 318 044 001
27 023.12780 1,00 BRACKET 30X5X460
28 100.43656 1,00 ABUTMENT L/H X
29 089.00565 4,00 WINDING PROTECTION 52
30 097.00124 2,00 PRESSURE SPRING 4-45-220
31 089.01072 2,00 CLAW X
32 015.22184 1,00 BRACKET 10X100X100
33 100.43657 1,00 ABUTMENT R/H X
34 B92.03528 2,00 COVER PLATE F HYD PIPE CLAMP B X
35 B92.03525 2,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
36 B95.05086 1,00 BOWDEN CABLE 2700LONG 2700
37 B95.05090 1,00 BOWDEN CABLE 3500LONG 3500
38 015.21904 1,00 GUARD 1X248X383
39 023.12769 1,00 BRACKET 30X3X244
40 015.21901 1,00 GUARD 1X411X488
41 100.43618 1,00 MOUNTING BRACKET X
42 060.00479 1,00 PIPE 22X2X102
43 100.43811 1,00 MOUNTING X
44 B99.03510 2,00 FORK JOINT A 10X40 DIN71751 10X40
45 B89.02036 2,00 THIMBLE B6 DIN6899 BRIGHT GAL X
46 B89.02008 6,00 CABLE CLAMP 6mm 6
47 023.05897 2,00 PULL BRACKET 30X5X85
48 031.00135 2,00 DISC 30X8
49 100.30385 1,00 PARKING BRAKE WITH HANDLE X
50 089.00260 1,00 CABLE ROLLER 80-13
51 087.00302 1,00 WIRE STRAND 2000LONG 6X2000
52 100.43898 1,00 LEVER X
53 B89.05084 1,00 FORK HEAD 003033609 X
54 B89.02043 2,00 STOP-BLOCK DIN76051 184804 (BIG X
55 B89.02102 2,00 BRACKET F STOP BLOCK 184633 X



[
] ©
a o
o o
=
S—
i)
O]
P4
[aN]
AT
Do
O o
m o
o o
o]
jea]
@]
-
>
s1]
Z A
2
=
B
MM
U
0 ™
M H
A
o
™M
- O
O v
=R
| <
[aTRN %)
a o
M M




I 1 I ] I
| EDP-NO. | DESCRIPTION | GROUP | PAGE| MODEL
|E98416030 | AIR BRAKE DEVICE HWD | o10-4 | 2| 1998 |
| ] | | | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
1 B89.05001 1,00 COUPLING CONE 334 055 211
2 B89.05002 1,00 COUPLING CONE 334 064 211
3 B89.05021 17,00 ROUND CORD RING M22X1,5 024 022 609
4 B89.05020 17,00 SEALING RING M22X1,5 032 026 109
5 B89.05071 2,00 HOSE PLUG w THREAD M22X1,5 032 055 009
6 B89.05072 4,00 HOSE CLIP F S11 056 010 809
7 089.01123 2,00 COVER 4800LONG 18X11X4800
8 B89.05039 5,00 ELBOW COUPLING w HOSE ADAPTOR 032 015 809
9 B89.05019 10,00 HEXAGON NUT 032 020 709
10 B89.05003 2,00 FILTER F PIPES 310 005 011
11 B89.05016 1,00 ANGLE PIECE M22X1,5 032 054 509
12 B89.05013 4,00 HOSE CLIP F S13 056 010 909
13 B89.05017 1,00 DOUBLE CONNECTION PIECE M22X1, 032 018 209
14 B89.05004 1,00 TRAILER BRAKE VALVE 350 026 002
15 B89.05018 2,00 HOLLOW SCREW M22X1,5 032 036 709
16 089.00286 1,00 COVER 350LONG 25X13X350
17 015.21518 1,00 BRACKET 5X30X335
18 B89.05010 1,00 TEST ADAPTOR (ISO3583) 318 040 001
19 B89.05011 2,00 TENSION BAND w CONSOLE 030 200 109
20 B89.05005 1,00 AIR RESERVOIR 101 030 313 609
21 B92.01287 1,00 HYD HOSE-1500-NW6-1X90-250BAR 1500
22 B89.05006 1,00 DRAIN VALVE 315 019 001
23  089.01125 1,00 COVER 5000LONG 25X13X5000
24 023.12780 1,00 BRACKET 30X5X460
25 087.00303 1,00 FLAT WIRE SPIRAL 16mm 2400LANG
26 087.00113 1,00 FLAT WIRE SPIRAL 16mm 3500LANG
27 B99.03540 2,00 PIPE CLAMP RSGU1100 15/25 X
28 092.00360 2,00 COUPLING EWS 8L X
0 B92.01136 2,00 SWIVEL NUT M8LL 8
0 B92.01137 2,00 PROFILE RING S-R 8LL 8
29 B92.01072 2,00 S-DSWS 8LLM 8
30 037.02839 2,00 WIRE CABLE SLEEVE 22X62
31 B87.01012 2,00 WIRE STRAND w EYELET Smm GAL X
32 B89.05042 1,00 T-COUPLING w HOSE ADAPTOR 032 050 409
33 B89.05050 1,00 TEST ADAPTOR 318 036 001
34 B89.05045 1,00 ANGLE PIECE w HEXAGON NUT 032 018 809
35 B89.05093 1,00 REDUCER X
36 B89.05088 1,00 SEALING RING M16X1,5 16%1,5
37 B89.05089 1,00 ROUND CORD RING M16X1,5 16X1,5
38 B89.05092 1,00 CYLINDER TYPE 24 X
39 B89.05086 1,00 MAIN CYLINDER 31,75X75 STROKE X
40 B92.01289 1,00 HYD HOSE-2200-NW6-1X90-250BAR 2200
41 B92.03528 1,00 COVER PLATE F HYD PIPE CLAMP B X
42 B92.03525 1,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
43 015.22183 1,00 BRACKET 5X148X302
44 B92.01150 1,00 P-EWS 8L-SV 8
45 B92.01533 1,00 P-ELS 8L-SV 8
46 B92.01634 1,00 P-GES 5L/M14X1,5 8
47 B92.01095 1,00 P-GES 15L/M22X1,5 15
48 B92.06008 1,00 HYD HOSE-800-NMW12-1X90-250BAR 800
49 023.12769 1,00 BRACKET 30X3X244
50 B87.01003 2,00 SCREW HOSE HOLDER M16X1,5 X
51 B99.01851 2,00 HEXAGON NUT M16X1,5DIN936-17H- MI16X1,5
52 015.21901 1,00 GUARD 1X411X488
53 100.43618 1,00 MOUNTING BRACKET X
54 B89.02008 3,00 CABLE CLAMP 6mm 6
55 023.05897 2,00 PULL BRACKET 30X5X85
56 031.00135 2,00 DISC 30X8






[
| EDP-NO.

1 [ ! | ]
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416030 | AIR BRAKE DEVICE HWD | o10-4 | 3| 1998
I 1 | | | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| J
57 100.30385 1,00 PARKING BRAKE WITH HANDLE X
58 089.00260 1,00 CABLE ROLLER 80-13
59 015.21904 1,00 GUARD : 1X248X383
60 B89.02043 2,00 STOP-BLOCK DIN76051 184804 (BIG X
61 B89.02102 2,00 BRACKET F STOP BLOCK 184633 X



|

| EDP—NO.
|E98416035
L

I

| DESCRIPTION

| STEERING AXLE
]




|
| EDP-NO.

| | ! 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416035 | STEERING AXLE | o10-5 | 2] 1998 |
} ] | | I |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
| |
1 B89.03344 1,00 HUB 03.271.54.26.0 X
2 B96.00252 1,00 TAPERED ROLLER BEARING 32310 X
3 B96.00251 1,00 TAPERED ROLLER BEARING 33116 X
4 B89.03355 1,00 WASHER 03.320.73.13.0 X
5 B99.04091 1,00 CROWN NUT M42X2 42X2
6 B89.03312 1,00 CAP 115X2 X
7 B99.02432 1,00 COTTER PIN 8X63 DIN94-GAL 8X80
8 B99.01860 8,00 FLAT COLLAR NUT M20X1,5 20%1,5
9 B99.02717 8,00 LIMES RING C20.5-GAL 20,5
10 B89.03351 8,00 WHEEL STUD M20X1,5 X
11 B89.03339 1,00 SEALING RING X
19 B89.03356 1,00 STEERING FORK R/H X
19 B89.03357 1,00 STEERING FORK L/H X
20 037.01872 1,00 AXLE BOLT 29,98X1107
21 B96.00196 2,00 PLAIN BEARING BUSH 404440 X
22 B89.01503 2,00 GREASE NIPPLE H1/S-M8X1 DIN714 X
23 B99.02331 1,00 SPRING SLOTTED PIN DIN1481-8X7 8X75
24 B96.00188 1,00 AXIAL-CYLINDER-RO-BEARING 8120 40-68-19
100 200.44935 1,00 STEERING AXLE R/H X

100 200.44936 1,00 STEERING AXLE L/H X



|

| EDP—NO.
|E98416040
L

!

| DESCRIPTION

| STEERING AXLE WITH BRAKE
|

|
| GrOUP
| 010-6

PAG

[l 3

MODEL
1998

I—




]
| EDP-NO.

! I | [ 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416040 | STEERING AXLE WITH BRAKE | o10-6 | 2| 1998 |
{ l | | ! J
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L }
1 B89.03345 1,00 HUB 03.271.54.13.0 X
2 B96.00252 1,00 TAPERED ROLLER BEARING 32310 X
3 B96.00251 1,00 TAPERED ROLLER BEARING 33116 X
4 B89.03355 1,00 WASHER 03.320.73.13.0 X
5 B99.04091 1,00 CROWN NUT M42X2 42X2
6 B89.03312 1,00 CAP 115X2 X
7 B99.02432 1,00 COTTER PIN 8X63 DIN94-GAL 8X80
8 B99.01860 8,00 FLAT COLLAR NUT M20X1,5 20%X1,5
9 B99.02717 8,00 LIMES RING C20.5-GAL 20,5
11 B89.03339 1,00 SEALING RING X
12 B89.03350 1,00 BRAKE DRUM 03.106.25.19.0 X
13 B89.03311 8,00 WHEEL STUD M20X1.5 X
14 B89.03348 1,00 BRAKE SHOES 05.091.22.25.0 X
15 B89.03349 4,00 BRAKE LINING 03.092.22.35.0 X
16 B89.03352 1,00 TENSION SPRING 03.397.67.05.0 X
17 B89.03346 1,00 BRAKE CAM SHAFT 03.97.35.07.0 X
19 B89.03353 1,00 STEERING FORK R/H X
19 B89.03354 1,00 STEERING FORK L/H X
20 037.01872 1,00 AXLE BOLT 29,98X1107
21 B96.00196 2,00 PLAIN BEARING BUSH 404440 X
22 B89.01503 2,00 GREASE NIPPLE H1/S-M8X1 DIN714 X
23 B99.02331 1,00 SPRING SLOTTED PIN DIN1481-8X7 8X75
24 B96.00188 1,00 AXIAL-CYLINDER-RO-BEARING 8120 40-68-19
25 B89.03347 1,00 BRAKE LEVER 03.093.28.42.0 X
100 200.43792 1,00 STEERING AXLE R/H X
100 200.43793 1,00 STEERING AXLE L/H X



.

iEDP—NO. i DESCRIPTION i GROUP | PAGE i MODEL i
|E98416045 | TYRES | 010-7 | 1| 1998 |
FAHRTRICHTUNG
DRIVING DIRECTION
LINKS RECHTS
L/H SIDE R/H SIDE

STANDARD | POS1 600/55-26,5 12PR RE
(B93.05601

TRIEBACHSE POS3 600/55-265 12PR RE
POWER SHAFT (893.05603)

Reifen mit der Bezeichnung RE
werden an der Maschine in Fahririchtung links montiert.
Als LI bezeichnete Reifen werden rechts montiert

Wheel cple with descriplion RE=R/H side
have fo be fitled fo L/H side

in driving dreclion of harvester.

Wheel cple with description LI=L/H side
the other way around.

POS2 600/55-265 12PR LI
(B33.01300)

POS.4 600/55-26,5 12PR LI
(B93.05602)




|
| EDP-NO.

! [ !

| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416045 | TYRES | o10-7 | 2| 1998 |
= | 1 ! i |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |

1 B93.05601 1,00 WHEEL 600/55-26.5 12PR X

0 B93.05520 1,00 WHEEL TYRE 600/55-26.5 12PR T4 X

0 B93.05604 1,00 VALVE TR 618A X

0 B93.01303 1,00 WHEEL RIM 20-26.5 8/221/275 ET X

2 B93.01300 1,00 WHEEL CPTE 600/55-26.5 8PR T42 X

0 B93.05520 1,00 WHEEL TYRE 600/55-26.5 12PR T4 X

0 B93.05604 1,00 VALVE TR 618A X

0 B93.01303 1,00 WHEEL RIM 20-26.5 8/221/275 ET X

3 B93.05603 1,00 WHEEL 600/55-26.5 12PR X

0 B93.05520 1,00 WHEEL TYRE 600/55-26.5 12PR T4 X

0 B93.05604 1,00 VALVE TR 618A X

0 B93.05605 1,00 WHEEL RIM 20-26.5 10HOLES ET+ X

4 B93.05602 1,00 WHEEL 600/55-26.5 12PR X

0 B93.05520 1,00 WHEEL TYRE 600/55-26.5 12PR T4 X

0 B93.05604 1,00 VALVE TR 618A X

0 B93.05605 1,00 WHEEL RIM 20-26.5 10HOLES ET+ X



|

| EDP—NO.
|E98416050
L

!

| DESCRIPTION
| DRAWBAR ASSY
|

|
| Group
| 050-1
|

|
PAGE | MODEL
1| 1998
|

34 STANDARD

35 WWE

36 TREBACHSE

POWER SHAFT

26

HITCH (D50)




[
| EDP-NO.

! 1 ]
| DESCRIPTION | GroUP | PAGEi MODEL
|E98416050 | DRAWBAR ASSY | o50-1 | 2| 1998
1 | | I |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES
L
1 100.41423 1,00 DRAWBAR X
2 B96.00237 2,00 SLIDE BEARING BUSH 505560 X
3 B89.02175 1,00 DRAWBAR EYE DIN11026 w FLANGE X
4 B99.01565 6,00 HHC-SCREW M16X55 933-10.9-GAL  16X55
5 037.02816 1,00 HINGE BOLT 49,98X510
6 B99.02219 1,00 GROOVED PIN DIN1475-16X70-St 16X70
7 092.00408 1,00 DAC HYD CYLINDER w RVB 45-270-545
8 100.43294 2,00 BOLT X
9 031.02083 1,00 DRIVE SHAFT 40X806
10 001.00123 2,00 FLANGE BEARING HOUSING S35 KUGEL72
11 B96.00071 2,00 BALL BEARING UC 207 35-72-42,9
12 100.42909 1,00 MOUNTING X
13 B89.04022 4,00 GPN910-LOCKING CAP 3277-BLACK X
14 015.20936 1,00 COVER PLATE 2X145X888
15 015.20934 1,00 UPPER PLATE R/H 2X348X888
16 015.20935 1,00 UPPER PLATE L/H 2X348%888
17 100.42908 1,00 STAY X
18 060.00551 2,00 SPACER RING 40X2X9
19 060.02188 2,00 SPACER TUBE 40X2X3,5
20 015.21564 1,00 BRACKET 5X40X169
21 015.21565 1,00 BRACKET 12X70X680
22 B99.02424 1,00 LINCH PIN 8 8
23 060.01846 4,00 SPACER TUBE 18X2,5X9
24 057.03790 2,00 TUBE 1/2X120
25 015.19482 1,00 BRACKET 2X182X266
26 100.43211 1,00 HITCH DRAWBAR X
27 092.00442 1,00 PRESSURE CYLINDER 55-400-600
28 100.43291 1,00 CAPPING PIECE X
29 100.33347 2,00 PIN 20-145
30 019.00811 1,00 Z-ANGLE 2X8X36
31 019.00796 1,00 ANGLE 2X50X60
32 B99.03532 1,00 WORM DRIVE HOSE CLIP 25-40/9 X
33 B94.01675 1,00 SENSOR,IND,NAMUR,M18x1,Sn8 X
34 B95.01188 1,00 S 2400-SC25-660 660
35 B95.01187 1,00 WWE 2480-SD25-660 660
36 B95.01174 1,00 WWE 2580-SD25-660 660
37 B96.00239 1,00 HOUSING w/o BEARING FC 208 X
38 B96.00238 1,00 DEEP GROOVE BALL BEARING UK208 35-80
39 B99.02668 2,00 SHIM WASHER PS 36X45X1 DIN988  36X45X1



© 029/085LNI *
750d Ag- N )
. ATy / @ cwewwmzu,‘ g
0o £450d Ads 1 v ozﬁr 7
8% £4'50d 138- om/ Q ——
= © g
\ _ tod B
. £4°50d Ag:
- £+'S0d 138 £€
@ —
&
Ao
(=
O o
M O
U o
] 006 My= 7l
0SL My= El
06E/057810 0Z9/08GINI =
06€/06710 0Z9/08GNdv= €
0Z6/05780  08SINI =
0Z€/05710  0BGNdV=
06E/0178I0  OYSINI =
06E/0L710  OYGNdV= |
2 5
o
0 E
[a TR |
H
& M
SR}
0 A
B H
Ao
wn
L
oo
Z -
| <
A
a o
| H A




! ! I ]
| EDP-NO. | DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416055 | RIDGE INTAKE | o60-1 | 2| 1998 |
II 1 1 1 | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
l J
1 100.04026 2,00 DIABLO ROLLER FLAT X
2 100.27345 2,00 DIABLO ROLLER 450/320 X
3 100.27347 2,00 DIABLO ROLLER 450/390 X
4 100.29415 4,00 BEARING ARM X
5 100.29416 4,00 BEARING ARM CRANKED X
6 088.00020 4,00 SEALING RING 38-28-4 38-28-4
7 B96.00037 4,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
8 B99.02606 4,00 RETAINING RING A 25X2 DIN471 25%2
9 019.00411 4,00 CAP 1,5X54
10 B99.02643 4,00 RETAINING RING J 52X2 DIN472 52X2
11 100.32346 2,00 DIABLO ROLLER FRAME F ATM X
12 031.00519 2,00 NUT PIECE 40X75
13 100.42540 1,00 HINGE SHAFT 750 RW X
14 100.42541 1,00 HINGE SHAFT 900 RW X
15 B99.03526 2,00 SET COLLAR A30 DIN705 30
16 060.00208 2,00 SPACER RING 35X2X5
17 060.00444 2,00 SPACER TUBE 35X2X80
18 100.27444 2,00 SPINDLE X
19 100.23526 2,00 ADJUSTING LEVER X
20 037.02751 2,00 HINGE PIECE 39,98%X237
21 B99.02676 4,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
22 100.27799 2,00 CLAMPING PIECE SHORT X
23  057.02540 2,00 SPACER TUBE 31, 8X4,5X20
24 015.21487 4,00 BRACKET 6X50X113
25 037.01318 3,00 BOLT 19,98X110
26 300.32348 2,00 CLAW X
27 021.03398 2,00 CLAW 70X60X77
28 B96.00174 4,00 PLAIN BEARING BUSH 303430 X
29 B96.00207 6,00 PLAIN BEARING BUSH 202320 X
30 015.20905 2,00 SCRAPER BRACKET 6X214X716
31 015.21325 2,00 SCRAPER BRACKET 6X269X690
32 018.00385 2,00 SCRAPER 3X60X144
33 018.00386 4,00 SCRAPER 3X60X183
34 018.00384 4,00 SCRAPER 3X60X200
35 023.05160 4,00 SPACER DISC 12X31
36 100.44945 1,00 FRAME X
37 100.44946 1,00 CLEVIS X






I
| EDP-NO.

I I I |
| DESCRIPTION | GrROUP PAGE| MODEL |
|E98416060 | SELF-CENTERING ROW ADJUSTMENT | 060-2 2| 1998 |
L | ! | |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L ]
0 200.43525 1,00 ELEC KIT ADD PARTS SCRA X
1 300.32348 1,00 CLAW X
2 021.03398 1,00 CLAW 70X60X77
3 B96.00174 2,00 PLAIN BEARING BUSH 303430 X
4 B96.00207 3,00 PLAIN BEARING BUSH 202320 X
5 015.21487 2,00 BRACKET 6X50X113
6 037.01318 2,00 BOLT 19,98%X110
7 015.13466 2,00 MOUNTING PLATE 5X108X136
8 015.15896 2,00 GUARD 1X100X117
9 019.00796 2,00 ANGLE 2X50X60
10 B94.01675 2,00 SENSOR, IND,NAMUR,M18x1,Sn8 X



11111
]




!
| EDP-NO.

1 I !
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416065 | DIABLO PRESSURE REGULATION | 060-3 | 2| 1998 |
| | I | | |
1
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
0 200.43091 1,00 DIABLO PRESSURE REGULATION X
1 100.38170 1,00 SPINDLE X
2 031.02357 1,00 PIVOT 30X22
3 037.02837 1,00 HINGE PIECE 39,98X237
4 B99.02676 2,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
5 100.27799 1,00 CLAMPING PIECE SHORT X
6 015.17300 1,00 BRACKET FOR SENSOR 4X80X108
7 B97.03006 6,00 BELLEVILLE SPRING WASHER X
8 B99.01541 2,00 HHC-SCREW M12X20 DIN933-8.8-GA 12X20
9 B99.03081 8,00 PLAIN WASHER 13X26X1,25 GALU 13
10 B94.01594 1,00 INDUCIVE SENSOR X



I
|

PAGE | MODEL
1| 1998

| GROUP
| 060-4

| DISC COULTERS

| DESCRIPTION

|E98416070

| EDP—NO.




[
| EDP-NO.

I I !
| DESCRIPTION | crOoUP | PAGEi MODEL i
|E98416070 | DISC COULTERS | 0o60-4 | 2| 1998
{ | 1 | ] |
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 200.25530 1,00 DISC COULTER BEARING X
2 009.00117 1,00 FLANGE R/H X
3 006.00530 1,00 BEARING BUSH X
4 B98.01315 1,00 LAMELLAR RING ASD 91, 0/HOURS X
5 B96.00118 2,00 TAPERED ROLLER BEARING 32007 35-62-18
6 015.09888 1,00 DISC 3x48
7 015.09801 1,00 LOCKING PLATE 2X54
8 B99.03311 1,00 NUT WITH GROOVE M30X1,5 DIN180 30X1,5
9 015.09783 1,00 CAP 1,5X70
10 B99.02646 1,00 RETAINING RING J 68X2,5 DIN472 68X2,5
11 B99.02630 1,00 RETAINING RING A 85X3 DIN471 85X3
12 100.25053 1,00 HINGE ARM R/H X
13 100.25054 1,00 HINGE ARM L/H X
0 B89.01502 1,00 GREASE NIPPLE H3/S-M6X1 DIN714 X
0 B99.01906 1,00 SET SCREW M8X16 DIN915 8X16
14 018.00186 1,00 SCRAPER 3X70X285
15 089.00018 1,00 DISC COULTER 645 X
16 100.19903 1,00 SPINDLE X
17 100.19700 1,00 GUIDE TUBE X
18 097.00112 1,00 PRESSURE SPRING 7-51-402
19 023.04795 1,00 DISC 35X51X3 60X3X51
20 023.12313 1,00 ANGULAR BRACKET STRAP R/H 8X70X125
21 023.12314 1,00 ANGULAR BRACKET STRAP L/H 8X70X125
22 100.21993 1,00 PIVOT X
23 100.29549 1,00 MOUNTING ARM R/H X
24 100.29550 1,00 MOUNTING ARM L/H X
25 031.01458 1,00 BOLT 35X72
26 B99.03068 1,00 PLAIN WASHER 26X52X3 GAL (ART 26
27 B99.01891 1,00 HEXAGON NUT DIN985-M24-8-GAL M24
28 B99.01459 2,00 HHC-SCREW M16X140 DIN931-8.8-G 16X140
29 B99.03114 2,00 CONTACT-DISC 16X32,3X2,5 16
30 B99.01797 2,00 EYE BOLT B M16X90 DIN444-8.8-G 16X90
31 B99.01870 2,00 HEXAGON NUT DIN985-M16-8-GAL M16



s e e ey

PAGE | MODEL

.y
\/

|
|

%u 006 MY =ZL
N\ bz 0SZ MY =L

| GrROUP

| 060-5
)
)
Z

4
E
H
o
<
L
0
m
2 4
H m
I
[aTR o]
o 006 MY =Yl
mm 0SZ MY =€l
5a]
[l )}
_ A 006 MY =Z
y 0GZ MY =l
™ Nm./h
5 ™S
29 AN
[ < €
A
A o
Lo

I
L



[
| EDP-NO.

I 1 I
DESCRIPTION | GROUP | PAGE| MODEL i
|E98416075 SHARE 2 BLADES 540 INTAKE | 0o60-5 | 2| 1998
| | 1 | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
1 1
1 100.32921 1,00 SHARE FRAME TUBE X
2 100.29341 1,00 SHARE FRAME TUBE X
3 015.19535 2,00 SHARE BRACKET 12X134X225
4 100.31275 2,00 ADJUSTING ROD X
5 031.01743 2,00 SEALING DISC 60X15
6 B99.01548 4,00 HHC-SCREW M16X45 DIN933-8.8-GA 16X45
7 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M16
8 B99.01118 2,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
9 B99.01896 2,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
10 057.03536 2,00 SPACER TUBE 76,1X5, 6X5
11 057.03466 2,00 TUBE 76,1X5,6X87
12 057.03709 2,00 TUBE 76,1X5,6X97
13 057.03465 1,00 TUBE 76,1X5,6X225
14 057.03708 1,00 TUBE 76,1X5,6X375
15 100.38064 1,00 SHARE BLADE FRAME 2-PIECE R/H X
16 100.38063 1,00 SHARE BLADE FRAME 2-PIECE L/H X
17 089.00357 2,00 SHARE PLATE R/H 6X237X264
18 089.00358 2,00 SHARE PLATE L/H 6X237X264
19 001.00246 4,00 SHARE FLAP 56-110
20 001.00247 4,00 SHARE FLAP R/H 64-110
21 001.00248 4,00 SHARE FLAP L/H 64-110
22 037.02582 4,00 COTTER BOLT 12X200
23 B99.01711 8,00 CS-SCREW M10X25MU DIN604 10X25
24 B99.01517 2,00 HHC-SCREW M12X25 DIN933-8.8-GA 12X25



| PAGE | MODEL

| Group
| 060-6

|

| DESCRIPTION

| EDP—NO.

ﬁl'J

|

1| 1998

|
!

|E98416080

| SHARE 2 BLADES 580 INTAKE

|

006 My =cl
0G4 MY =l

006 MY =¢
0S4 MY =1

006 Md =71
0SZ Md =€l




[
| EDP-NO.

1 I 1 |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416080 | SHARE 2 BLADES 580 INTAKE | 0o60-6 | 2| 1998
| 1 1 | | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 100.32921 1,00 SHARE FRAME TUBE X
2 100.29341 1,00 SHARE FRAME TUBE X
3 015.19535 2,00 SHARE BRACKET 12X134X225
4 100.31275 2,00 ADJUSTING ROD X
5 031.01743 2,00 SEALING DISC 60X15
6 B99.01548 4,00 HHC-SCREW M16X45 DIN933-8.8-GA 16X45
7 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M16
8 B99.01118 2,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
9 B99.01896 2,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
10 057.03536 2,00 SPACER TUBE 76,1X5, 6X5
11 057.03466 2,00 TUBE 76,1X5,6X87
12 057.03709 2,00 TUBE 76,1X5,6X97
13 057.03465 1,00 TUBE 76,1X5,6X225
14 057.03708 1,00 TUBE 76,1X5,6X375
15 100.38064 1,00 SHARE BLADE FRAME 2-PIECE R/H X
16 100.38063 1,00 SHARE BLADE FRAME 2-PIECE L/H X
17 089.00463 2,00 SHARE PLATE R/H 6X257X264
18 089.00464 2,00 SHARE PLATE L/H 6X257X264
19 001.00246 4,00 SHARE FLAP 56-110
20 001.00249 2,00 SHARE FLAP R/H 87-110
21 001.00250 2,00 SHARE FLAP L/H 87-110
22 001.00247 2,00 SHARE FLAP R/H 64-110
23 001.00248 2,00 SHARE FLAP L/H 64-110
24 037.02582 4,00 COTTER BOLT 12X200
25 B99.01711 8,00 CS-SCREW M10X25MU DIN604 10X25
26 B99.01517 2,00 HHC-SCREW M12X25 DIN933-8.8-GA 12X25



|PAGE | MODEL
1| 1998

| GrROUP
| 060-7

| SHARE 2 BLADES 620 INTAKE

| DESCRIPTION

|E98416085

| EDP—NO.




I
| EDP-NO.

I 1 I I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416085 | SHARE 2 BLADES 620 INTAKE | 060-7 | 2] 1998 j
1 ! 1 | | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L ]
2 100.29341 1,00 SHARE FRAME TUBE X
3 015.19535 2,00 SHARE BRACKET 12X134X225
4 100.31275 2,00 ADJUSTING ROD X
5 031.01743 2,00 SEALING DISC 60X15
6 B99.01548 4,00 HHC-SCREW M16X45 DIN933-8.8-GA 16X45
7 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M16
8 B99.01118 2,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
9 B99.01896 2,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
10 057.03536 2,00 SPACER TUBE 76,1X5, 6X5
12 057.03709 2,00 TUBE 76,1X5,6X97
14 057.03708 1,00 TUBE 76,1X5,6X375
15 100.38064 1,00 SHARE BLADE FRAME 2-PIECE R/H X
16 100.38063 1,00 SHARE BLADE FRAME 2-PIECE L/H X
17 089.00456 2,00 SHARE PLATE R/H 6X264X277
18 089.00457 2,00 SHARE PLATE L/H 6X264X277
19 001.00246 4,00 SHARE FLAP 56-110
20 001.00640 2,00 SHARE FLAP R/H 107-110
21 001.00641 2,00 SHARE FLAP L/H 107-110
22 001.00247 2,00 SHARE FLAP R/H 64-110
23  001.00248 2,00 SHARE FLAP L/H 64-110
24 037.02582 4,00 COTTER BOLT 12X200
25 B99.01711 8,00 CS-SCREW M10X25MU DIN604 10X25
26 B99.01517 2,00 HHC-SCREW M12X25 DIN933-8.8-GA 12X25



1
|
I

|
|PAGE | MODEL

|

| GroOUP
| 060-8

| DESCRIPTION

T

|
| EDP—NO.

1| 1998
|

| SHARE 3 BLADES 540 INTAKE
|

|E98416090
L

%

6l

\_|

Ll

E

o

006 md =¢l
0GL MY =Ll

006 MY =7l
0SZ MY =€l



[ I | I
| EDP-NO. | DESCRIPTION | GroUP . | PAGEi MODEL i
|E98416090 | SHARE 3 BLADES 540 INTAKE | o60-8 | 2| 1998 |
- | | | | ]
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L ]
1 100.32921 1,00 SHARE FRAME TUBE X
2 100.29341 1,00 SHARE FRAME TUBE X
3 015.19535 2,00 SHARE BRACKET 12X134X225
4 100.31275 2,00 ADJUSTING ROD X
5 031.01743 2,00 SEALING DISC 60X15
6 B99.01548 4,00 HHC-SCREW M16X45 DIN933-8.8-GA 16X45
7 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M16
8 B995.01118 2,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
9 B99.01896 2,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
10 057.03536 2,00 SPACER TUBE 76,1X5, 6X5
11 057.03466 2,00 TUBE 76,1X5,6X87
12 057.03709 2,00 TUBE 76,1X5, 6X97
13 057.03465 1,00 TUBE 76,1X5, 6X225
14 057.03708 1,00 TUBE 76,1X5,6X375
15 100.32920 1,00 SHARE BLADE FRAME 3-PIECE R/H X
16 100.32919 1,00 SHARE BLADE FRAME 3ARMED L/H X
17 089.00031 2,00 SHARE BLADE R/H 7X149X265
18 089.00071 2,00 SHARE BLADE 6X160X265
19 089.00032 2,00 SHARE BLADE L/H 7X149X265
20 001.00246 4,00 SHARE FLAP 56-110
21  001.00247 4,00 SHARE FLAP R/H 64-110
22 001.00248 4,00 SHARE FLAP L/H 64-110
23  031.00152 6,00 COTTER BOLT 12X125
24 B99.01711 12,00 CS-SCREW M10X25MU DIN604 10X25
25 B99.01517 2,00 HHC-SCREW M12X25 DIN933-8.8-GA 12X25



| 1 | T 1

| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
|E98416095 | SHARE 3 BLADES 580 INTAKE | o6o-9 | 1| 1998
{ 1 | 1 I

1= RW 750

2= RW 900
11= RW 750
12= RW 900

13= RW 750
14=RW 900



!
| EDP-NO.

! I
DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416095 SHARE 3 BLADES 580 INTAKE | o60-9 | 2| 1998
1 | 1 | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 100.32921 1,00 SHARE FRAME TUBE X
2 100.29341 1,00 SHARE FRAME TUBE X
3 015.19535 2,00 SHARE BRACKET 12X134X225
4 100.31275 2,00 ADJUSTING ROD X
5 031.01743 2,00 SEALING DISC 60X15
6 B99.01548 4,00 HHC-SCREW M16X45 DIN933-8.8-GA 16X45
7 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M1l6
8 B99.01118 2,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
9 B99.01896 2,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
10 057.03536 2,00 SPACER TUBE 76,1X5, 6X5
11 057.03466 2,00 TUBE 76,1X5, 6X87
12 057.03709 2,00 TUBE 76,1X5,6X97
13 057.03465 1,00 TUBE 76,1X5,6X225
14 057.03708 1,00 TUBE 76,1X5,6X375
15 100.32920 1,00 SHARE BLADE FRAME 3-PIECE R/H X
16 100.32919 1,00 SHARE BLADE FRAME 3ARMED L/H X
17 089.00029 2,00 SHARE BLADE R/H 6X172X265
18 089.00071 2,00 SHARE BLADE 6X160X265
19 089.00030 2,00 SHARE BLADE L/H 6X172X265
20 001.00246 4,00 SHARE FLAP 56-110
21 001.00247 2,00 SHARE FLAP R/H 64-110
22 001.00248 2,00 SHARE FLAP L/H 64-110
23  001.00249 2,00 SHARE FLAP R/H 87-110
24 001.00250 2,00 SHARE FLAP L/H 87-110
25 031.00152 6,00 COTTER BOLT 12X125
26 B99.01711 12,00 CS-SCREW M10X25MU DIN604 10X25
27 B99.01517 2,00 HHC-SCREW M12X25 DIN933-8.8-GA 12X25



|PAGE | MODEL
1| 1998

| GrOUP
| 060-10

| SHARE 3 BLADES 620 INTAKE
|

| DESCRIPTION

|E98416100

L

| EDP—NO.




[
| EDP-NO.

| I |
DESCRIPTION | GROUP | PAGE| MODEL i
[E98416100 SHARE 3 BLADES 620 INTAKE | 060-10 | 2| 1998 |
| L | | |
1
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
2 100.29341 1,00 SHARE FRAME TUBE X
3 015.19535 2,00 SHARE BRACKET 12X134X225
4 100.31275 2,00 ADJUSTING ROD X
5 031.01743 2,00 SEALING DISC 60X15
6 B99.01548 4,00 HHC-SCREW M16X45 DIN933-8.8-GA 16X45
7 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M16
8 B99.01118 2,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
9 B99.01896 2,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
10 057.03536 2,00 SPACER TUBE 76,1X5, 6X5
12 057.03709 2,00 TUBE 76,1X5, 6X97
14 057.03708 1,00 TUBE 76,1X5,6X375
15 100.32920 1,00 SHARE BLADE FRAME 3-PIECE R/H X
16 100.32919 1,00 SHARE BLADE FRAME 3ARMED L/H X
17 089.00354 2,00 SHARE PLATE OUTER R/H 7X192X265
18 089.00071 2,00 SHARE BLADE 6X160X265
19 089.00355 2,00 SHARE BLADE OUTER L/H 7X192X265
20 001.00246 4,00 SHARE FLAP 56-110
21 001.00247 2,00 SHARE FLAP R/H 64-110
22 001.00248 2,00 SHARE FLAP L/H 64-110
23 001.00640 2,00 SHARE FLAP R/H 107-110
24 001.00641 2,00 SHARE FLAP L/H 107-110
25 031.00152 6,00 COTTER BOLT 12X125
26 B99.01711 12,00 CS-SCREW M10X25MU DIN604 10X25
27 B99.01517 2,00 HHC-SCREW M12X25 DIN933-8.8-GA 12X25



—

MODEL
1998

T
I
l
|

PAGE
1

GROUP
070-1

N ——

HAULM FEED-IN ROLLERS OUTSIDE

DESCRIPTION

i
|

|E98416105

| EDP—NO.
L

0Z91NI =
0Z9NIY=
08SINI =
0BSNLY=
07SINI =
07SNdY=

9l
St

0Z9.LNI =

0Z9NLV=E|

08SLINI =

07SNIV=

W

0Z9/08S.LNI

OZ91NI =
O0ZINV= 9L

0BSLNI =
08SNdV= G},

07S1INI =
07SNJV= 7|

0Z9/085NdV= Q|

075LNI

075NdV= £
O€,

OZ91NI =
0Z9NY=02

08S/0YSINI =
085/07GN=V= 9/
0Z9NZV=2Z
08S/07SLNI =

085/07SNv= —N/

0Z9.NI =

0Z91NI =
0Z9NV=EZ



I
|EDP-NO.

1 I I !
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416105 | HAULM FEED-IN ROLLERS OUTSIDE | 070-1 | 2| 1998 |
lr L 1 | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
[ |
1 300.29413 1,00 MOUNTING ARM R/H X
0 100.29128 1,00 MOUNTING ARM R/H X
2 300.29414 1,00 MOUNTING ARM L/H X
0 100.29129 1,00 MOUNTING ARM L/H X
0 B96.00207 4,00 PLAIN BEARING BUSH 202320 X
3 100.39084 2,00 BOLT X
4 097.00021 2,00 TENSION SPRING 4,5-28-152
5 031.00634 2,00 EYELET SCREW 10X145
6 099.00043 2,00 ADJUSTING DISC 17-40/30-6
7 031.00135 4,00 DISC 30%8
8 B99.03020 2,00 PLAIN WASHER 16X32X2 GALV (ART 16
9 015.11874 1,00 SCRAPER R/H 3X88X220
10 015.11875 1,00 SCRAPER L/H 3X88X220
11 B99.01342 2,00 MH-SCREW M16X160 DIN603-8.8-GA 16X160
12 B99.01334 2,00 MH-SCREW M16X140 DIN603-8.8-GA 16X140
13 B99.01326 2,00 MH-SCREW M16X120 DIN603-8.8-GA 16X120
14 200.30293 2,00 HAULM FEED-IN ROLLER 72WIDE X
15 200.29538 2,00 HAULM FEED-IN ROLLER 540INT X
16 200.29539 2,00 HAULM FEED-IN ROLLER 580INT X
17 015.12249 2,00 SHEET-METAL DRUM 2,5X400
18 015.03277 2,00 SHEET-METAL DRUM L/H 2,5%400
19 015.22983 2,00 SHEET-METAL DRUM 3X454
20 015.23025 2,00 SHEET-METAL DRUM 3X430
21 088.00556 2,00 PU-RING 45WIDE 421-45
22  088.00557 2,00 PU-RING 33 WIDE 421-33
23 015.10712 2,00 ROUND 6X120
24 200.29419 2,00 BEARING HOUSING X
25 001.00618 1,00 BEARING HOUSING X
26 B96.00016 2,00 DEEP GROOVE BA BEARING 6005-2 25-47-12
27 B99.02642 2,00 RETAINING RING J 47X1,75 DIN47 47X1,75
28 060.01777 1,00 SPACER RING 46X2X2
29 060.00548 1,00 SPACER RING 30X2X6
30 037.02099 1,00 BUSH 44X54
31 B99.02605 1,00 RETAINING RING A 25X1,2 DIN471 25X1,2
32 088.00009 1,00 SEALING RING 50-24,5-3 50-24,5-3
33 070.00092 1,00 SEALING RING 50-44-3 50X44X3
34 B99.02623 2,00 RETAINING RING A 60X2 DIN471 60X2
35 B99.01838 2,00 HEXAGON NUT M16 DIN934-8-GAL M16



MODEL
1998

1

z50d xZ 0z9 IN
1'S0d X2 029 N2V
750d %
£50d X zsod X |oss INI
1'S0d X V'SOd X, | 085 NaV
750d X 750d X | 075 INI am zze
£50d X2 1'S0d X |05 NaV ol oL
IaM Ly=
(00Z1) 006 MY | (00SH 0SZ MY 2am £

PAGE

GROUP
070-2

HAULM FEED-IN ROLLERS CENTRE

DESCRIPTION

|E98416110

| EDP—NO.

3J0IM ZL=
11348 2e= L

JaM Ly=

11348 £47= 9| /
3aIM ZL=
11348 Z.L=

JaIM L7=
11348 L7=




{
| EDP-NO.

I | 1
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416110 | HAULM FEED-IN ROLLERS CENTRE | 070-2 | 2| 1998 |
{ I l | 1 ‘ll
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L J
1 200.41503 1,00 HAULM FEED-IN ROLLER R/H 47 X
2 200.41504 1,00 HAULM FEED-IN ROLLER L/H 47 X
3 200.41505 1,00 HAULM FEED-IN ROLLER R/H 72 X
4 200.41506 1,00 HAULM FEED-IN ROLLER L/H 72 X
5 200.15832 1,00 BEARING HOUSING X
6 001.00618 1,00 BEARING HOUSING X
7 B96.00034 2,00 DEEP GROOVE BALL BEARING 6204- 20-47-14
8 B99.02642 2,00 RETAINING RING J 47X1,75 DIN47 47X1,75
9 088.00009 1,00 SEALING RING 50-24,5-3 50-24,5-3
10 060.00830 1,00 SPACER TUBE 25X2X5
11 088.00004 1,00 SEALING CAP 50-3 50-3
12 B99.02604 1,00 RETAINING RING AS 20X1,75 DIN4 20X1,75
13 100.41502 1,00 MOUNTING ARM R/H X
14 100.41501 1,00 MOUNTING ARM L/H X
15 B99.02623 1,00 RETAINING RING A 60X2 DIN471 60X2
16 015.03277 1,00 SHEET-METAL DRUM L/H 2,5X400
17 015.12249 1,00 SHEET-METAL DRUM 2,5%400
18 015.22983 1,00 SHEET-METAL DRUM 3X454
19 088.00556 1,00 PU-RING 45WIDE 421-45
20 097.00021 2,00 TENSION SPRING 4,5-28-152
21 031.00635 2,00 EYELET SCREW 10X175
22 021.03044 1,00 MOUNTING 8X208X385
23 021.03045 1,00 MOUNTING 8X208X385
24 037.02523 2,00 U-BOLT 12X233
25 B99.01427 2,00 HHC-SCREW M16X90 DIN931-8.8-GA 16X90
26 015.16676 1,00 SCRAPER 5X99X300
27 037.02527 1,00 SHAFT 16X254
28 060.00690 1,00 SPACER RING 20X1,5X5
29 060.00564 1,00 SPACER RING 20X1,5X8
30 060.00525 1,00 STOP TUBE 20X1,5X12
31 060.01635 1,00 SPACER TUBE 20X1,5X15
32 060.02265 1,00 SPACER TUBE 20X1,5X20
33 060.02102 1,00 SPACER TUBE 20X1,5X30
34 060.02430 1,00 SPACER TUBE 20X1,5X100



I I I ! T 1
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL |
|E98416115 | BACK-HOLDING RUBBER CENTRE | 070-3 | 1| 1998 |
L. | 1 1 | J

13+14= AFNG620 RW900
INT620 RWS00

11+12= AFN580 RWS00
INTS580 RwS00

9+10= AFN540 RW900
INT540 RWS00

7+8= AFN580 RW750
INTS80 RW750

5+6= AFN540 RW750
INT540 RW750



]
| EDP-NO.

I 1 ! 1 |
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416115 | BACK-HOLDING RUBBER CENTRE | 070-3 | 2| 1998 |
| 1 ] | { |
I
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 015.21486 1,00 HINGE 5X150X170
2 015.21485 1,00 HINGE ARM 5X182X344
3 015.21484 1,00 HINGE PIECE 5X190X256
4 037.02523 1,00 U-BOLT 12X233
5 076.02225 1,00 RUBBER PLATE 10X190X266
6 019.00786 2,00 CLAMPING STRIP 30X3X140
7 076.02226 1,00 RUBBER PLATE 10X150X266
8 019.00786 2,00 CLAMPING STRIP 30X3X140
9 076.02222 1,00 RUBBER PLATE 10X266X340
10 019.00785 2,00 CLAMPING STRIP 30X3X248
11 076.02223 1,00 RUBBER PLATE 10X266X300
12 019.00785 2,00 CLAMPING STRIP 30X3X248
13 076.02224 1,00 RUBBER PLATE 10X266X280
14 019.00785 2,00 CLAMPING STRIP 30X3X248



[ 1 I I I 1
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL [

|E98416120 | LIFTING SWING FRAME | o90-1 | 1| 1998 |
L | | | | j




|
| EDP-NO.

| 1 I I
| DESCRIPTION | Gcroup | PAGE| MODEL i
|E98416120 | LIFTING SWING FRAME | 0%0-1 | 2| 1998
| | | | | |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
1 100.42538 1,00 PULL FRAME X
3 100.42539 1,00 HINGE CONSOLE X
4 B96.00196 2,00 PLAIN BEARING BUSH 404440 X
5 021.03233 1,00 FLANGE 15X223X352
6 100.42542 1,00 BOLT X
7 B99.01325 4,00 MH-SCREW M16X40 DIN603-8.8-GAL 16X40
8 B99.01687 1,00 HEX-SCREW M24X50 DIN933-8.8-GA 24X50
9 023.05423 1,00 PLAIN WASHER 25X50X8 8X50
10 089.00576 4,00 SPACING PIECE 30X20
11 B99.01559 4,00 HHC-SCREW M16X55 DIN933-8.8-GA 16X55
12 B99.03047 4,00 PLAIN WASHER 17X44X3 GAL 17
13 B99.01870 4,00 HEXAGON NUT DIN985-M16-8-GAL M16
14 092.00229 2,00 DRAWN-IN HYD RAM 20-350-550
15 037.02826 2,00 BOLT 24,98%X57
16 037.02959 2,00 BOLT 24,98X89
17 B99.02606 4,00 RETAINING RING A 25X2 DIN471 25%2
18 060.00025 4,00 SPACER RING 30X2X12
19 087.00270 1,00 STEEL CABLE 375LONG 8X375
20 015.22083 1,00 BRACKET 2X70X154
21 015.14221 1,00 BRACKET 2X60X65
22 B94.01675 1,00 SENSOR,IND,NAMUR,M18x1,Sn8 X



]

MODEL
1998

]

PAGE |
1

I

ROUP
90-2

i
| G
| o
{

SWING FRAME CHANNEL WIDTH 1500

DESCRIPTION

004 MVHD
004L gX .ov/@
€7

00SL MYHO
00l 83 =0~ N\ 97 17 <09

|E98416125

—
| EDP—NO.



!
| EDP-NO.

| ! I 1
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416125 | SWING FRAME CHANNEL WIDTH 1500 | 090-2 | 2] 1998
: 1 1 | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
n j
1 100.42545 1,00 SIDE PART R/H RW 750 X
2 100.42546 1,00 SIDE PART L/H RW 750 X
3 100.42544 1,00 CROSS TUBE X
4 B99.01430 2,00 HHC-SCREW M20X65 DIN931-8.8-GA 20X65
5 100.32916 1,00 IDLER ROLLER BRACKET X
6 076.01237 1,00 SCRAPER 5X70X140
7 019.00345 1,00 CLAMPING STRIP 18X3X100
8 018.00223 1,00 SCRAPER 2,5X70X75
9 200.27012 1,00 IDLER ROLLER R/H X
10 200.27013 1,00 IDLER ROLLER L/H X
11 006.00492 1,00 IDLER ROLLER R/H X
12 006.00493 1,00 IDLER ROLLER L/H X
13 B99.02714 2,00 SPRING WASHER B24 DIN127-GAL 24
14 B99.01845 2,00 HEXAGON NUT M24 DIN936-17H-GAL M24
15 100.27010 1,00 BRACKET R/H X
16 100.27011 1,00 BRACKET L/H X
17 004.00008 2,00 SCRAPER X
18 076.01249 2,00 SCRAPER 5X50X115
19 019.00345 2,00 CLAMPING STRIP 18X3X100
20 B99.01092 6,00 HHC-SCREW M16X70 DIN931-8.8-GA 16X70
21 B99.01428 4,00 HHC-SCREW M16X100 DIN931-8.8-G 16X100
22 015.20962 2,00 FLANGE 6X117X174
23 015.20961 4,00 FLANGE 6X120X145
24 100.42669 1,00 CONSOLE R/H X
25 100.42670 1,00 CONSOLE L/H X
26 057.03471 2,00 SPACER TUBE 1"X155
27 100.42649 1,00 HINGE X
28 B99.01666 2,00 EYE BOLT B M16X140 DIN444-8.8- 16X140
29 B99.01534 2,00 HHC-SCREW M16X140 DIN933-8.8-G 16X140
30 100.42648 1,00 COMPENSATING CAPPING PIECE 750 X
31 B96.00174 2,00 PLAIN BEARING BUSH 303430 X
32 100.42647 2,00 MOUNTING X
33 100.42668 4,00 HINGE PIECE X
34 031.02559 4,00 BUSH 30X13
35 037.02959 2,00 BOLT 24,98X89
36 B99.01529 4,00 HHC-SCREW M16X40 DIN933-8.8-GA 16X40
37 B99.02606 4,00 RETAINING RING A 25X2 DIN471 25%2
38 100.42673 1,00 TENSION SHAFT RW 750 X
39 100.42671 1,00 BEARING FLANGE R/H X
40 100.42672 1,00 BEARING FLANGE L/H X
41 089.00576 2,00 SPACING PIECE 30X20
42 B99.01446 1,00 HHC-SCREW M16X80 DIN931-8.8-GA 16X80
43 097.00106 2,00 TENSION SPRING 5,5-35,5-171
44 031.00635 2,00 EYELET SCREW 10X175
45 015.21017 1,00 SIDE GUARD R/H 1X764X896
46 015.21015 1,00 INTERMEDIATE PLATE R/H 2X343X564
47 015.21016 1,00 INTERMEDIATE PLATE L/H 2X343X564
48 060.01637 2,00 SPACER TUBE 15X1, 5X50
49 100.42550 1,00 CROSS CONNECTION X
50 B89.04022 2,00 GPN910-LOCKING CAP 3277-BLACK X
51 B99.01838 17,00 HEXAGON NUT M16 DIN934-8-GAL M16
52 019.00475 1,00 WINDING PROTECTION 1,25X98
53 019.00532 5,00 WINDING PROTECTION 1,5X80X91
555 200.39136 6,00 ROLLER 95 X
565 200.38132 2,00 ROLLER 95 X
605 200.40200 3,00 SUPPORT ROLLER 150 X
700 200.11379 1,00 IDLER ROLLER 100-17-66,5-M24
705 200.11197 4,00 IDLER ROLLER 100-17-66,5-M24






|
| EDP-NO.

| I |

| DESCRIPTION | croUP | PAGEi MODEL i
|E98416125 | SWING FRAME CHANNEL WIDTH 1500 | 090-2 | 3| 1998 |
| | 1 ] ] |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16
902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
903 B96.00035 2,00 DEEP GROOVE BA BEARING 6205 25-52-15
904 070.00446 1,00 SEALING RING 40-28-4 40X28X4
905 089.00460 1,00 BUSH 30X45
910 089.00565 1,00 WINDING PROTECTION 52
912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X
920 091.00013 1,00 BOLT 45%119
921 B98.01301 3,00 LAMELLA SEAL Z 205 25
922 060.00019 1,00 SPACER TUBE 51X3,6X18,5
923 B99.02606 1,00 RETAINING RING A 25X2 DIN471 25X2
924 B89.01503 1,00 GREASE NIPPLE H1/S-M8X1 DIN714 X
952 088.00464 1,00 ROLLER 95 95-62,5-52
953 088.00463 1,00 SUPPORT ROLLER 95 w HOOP 95-62-52
956 088.00462 1,00 SUPPORT ROLLER 150 150-62,5-52
960 076.00771 1,00 IDLER ROLLER -VULC- 100-82,5-52
961 076.00759 1,00 IDLER ROLLER -VULC- 100-82,5-52



MODEL
1998

PAGE
1

l
|
|
1

ROUP
90-3

I
| @
| o
|

SWING FRAME CHANNEL WIDTH 1700

DESCRIPTION

|E98416130

| EDP—NO.
L

0041 MVHO
004l 84 -ov/@
€7

00Sh MYHO
00SL 8 =07~Q\%y 77 17 S09




I
| EDP-NO.

I I ! ! |
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416130 | SWING FRAME CHANNEL WIDTH 1700 | 090-3 | 2| 1998
| | | ] | |
[
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 100.42547 1,00 SWING FRAME SIDE PART R/H X
2 100.42548 1,00 SWING FRAME SIDE PART L/H X
3 100.42544 1,00 CROSS TUBE X
4 B99.01430 2,00 HHC-SCREW M20X65 DIN931-8.8-GA 20X65
5 100.28864 1,00 IDLER ROLLER BRACKET X
6 076.01237 1,00 SCRAPER 5X70X140
7 019.00345 1,00 CLAMPING STRIP 18X3X100
8 018.00223 1,00 SCRAPER 2,5X70X75
9 200.27012 1,00 IDLER ROLLER R/H X
10 200.27013 1,00 IDLER ROLLER L/H X
11 006.00492 1,00 IDLER ROLLER R/H X
12 006.00493 1,00 IDLER ROLLER L/H X
13 B99.02714 2,00 SPRING WASHER B24 DIN127-GAL 24
14 B99.01845 2,00 HEXAGON NUT M24 DIN936-17H-GAL M24
15 100.27010 1,00 BRACKET R/H X
16 100.27011 1,00 BRACKET L/H X
17 004.00008 2,00 SCRAPER X
18 076.01249 2,00 SCRAPER 5X50X115
19 019.00345 2,00 CLAMPING STRIP 18X3X100
20 B99.01092 6,00 HHC-SCREW M16X70 DIN931-8.8-GA 16X70
21 B99.01428 4,00 HHC-SCREW M16X100 DIN931-8.8-G 16X100
22 015.20962 2,00 FLANGE 6X117X174
23 015.20961 4,00 FLANGE 6X120X145
24 100.42669 1,00 CONSOLE R/H X
25 100.43826 1,00 CONSOLE L/H X
26 057.03471 2,00 SPACER TUBE 32X3,3X180
27 100.42649 1,00 HINGE X
28 B99.01666 2,00 EYE BOLT B M16X140 DIN444-8.8- 16X140
29 B99.01534 2,00 HHC-SCREW M16X140 DIN933-8.8-G 16X140
30 100.42675 1,00 COMPENSATING CAPPING PIECE 900 X
31 B96.00174 2,00 PLAIN BEARING BUSH 303430 X
32 100.42647 2,00 MOUNTING X
33 100.42668 4,00 HINGE PIECE X
34 031.02559 4,00 BUSH 29,98%13
35 037.02959 2,00 BOLT 24,98%89
36 B99.01529 4,00 HHC-SCREW M16X40 DIN933-8.8-GA 16X40
37 B99.02606 4,00 RETAINING RING A 25X2 DIN471 25%X2
38 100.42674 1,00 TENSION SHAFT RW900 X
39 100.42671 1,00 BEARING FLANGE R/H X
40 100.43825 1,00 BEARING FLANGE L/H X ,
41 089.00576 2,00 SPACING PIECE 30X20
42 B99.01446 1,00 HHC-SCREW M16X80 DIN931-8.8-GA 16X80
43 097.00106 2,00 TENSION SPRING 5,5-35,5-171
44 031.00635 2,00 EYELET SCREW 10X175
45 015.21017 ’ 1,00 SIDE GUARD R/H 1X764X896
46 015.21015 1,00 INTERMEDIATE PLATE R/H 2X343X564
47 015.21016 1,00 INTERMEDIATE PLATE L/H 2X343X564
48 060.01637 2,00 SPACER TUBE 15X1, 5X50
49 100.41321 1,00 CROSS CONNECTION X
50 B89.04022 2,00 GPN910-LOCKING CAP 3277-BLACK X
51 B99.01838 17,00 HEXAGON NUT M16 DIN934-8-GAL M16
52 019.00475 1,00 WINDING PROTECTION 1,25X98
53 019.00532 5,00 WINDING PROTECTION 1,5X80X91
555 200.39136 6,00 ROLLER 95 X
565 200.38132 2,00 ROLLER 95 X
605 200.40200 3,00 SUPPORT ROLLER 150 X
700 200.11379 1,00 IDLER ROLLER 100-17-66,5-M24

705 200.11197 4,00 IDLER ROLLER } 100-17-66,5-M24



O

O



!
| EDP-NO.

1 1 | I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416130 | SWING FRAME CHANNEL WIDTH 1700 | 090-3 | 3| 1998 |
| { | | I |
|
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16
902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
903 B96.00035 2,00 DEEP GROOVE BA BEARING 6205 25-52-15
904 070.00446 1,00 SEALING RING 40-28-4 40-28-4
905 089.00460 1,00 BUSH 30X45
910 089.00565 1,00 WINDING PROTECTION 52
912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X
920 091.00013 1,00 BOLT 45X127
921 B98.01301 3,00 LAMELLA SEAL Z 205 25
922 060.00019 1,00 SPACER TUBE 51X3,6X18,5
923 B99.02606 1,00 RETAINING RING A 25X2 DIN471 25%X2
924 B89.01503 1,00 GREASE NIPPLE H1/S-M8X1 DIN714 X
952 088.00464 1,00 ROLLER 95 95-62,5-52
953 088.00463 1,00 SUPPORT ROLLER 95 w HOOP 95-62-52
956 088.00462 1,00 SUPPORT ROLLER 150 150-62,5-52
960 076.00771 1,00 IDLER ROLLER -VULC- 100-82,5-52
961 076.00759 1,00 IDLER ROLLER -VULC- 100-82,5-52



1
|
|
!

1998

|PAGE | MODEL
1

|

| GrouP
| 090-4

| AGITATOR HYD CHAW 1500/1700

| DESCRIPTION

|E98416135

| EDP—NO.

ot e
€06 GGG SOd @
R >

00ZL MVHO/EA =C
00GL MVHO/EX =i




[
| EDP-NO.

1 1 ]
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416135 | AGITATOR HYD CHAW 1500/1700 | 090-4 | 2| 1998 |
} | | ] i |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
1 100.42551 1,00 AGITATOR SHAFT X
2 100.42552 1,00 AGITATOR SHAFT RW900 X
3 019.00532 6,00 WINDING PROTECTION 1,5X80X91
4 B99.01426 6,00 HHC-SCREW M16X85 DIN931-8.8-GA 16X85
5 B99.01838 6,00 HEXAGON NUT M16 DIN934-8-GAL M16
6 B96.00071 2,00 BALL BEARING UC 207 35-72-42,9
7 B96.00134 2,00 STEEL BEARING HOUSING PF 207 35
8 015.23741 1,00 FLANGE 15X140
9 015.23740 1,00 FLANGE 8X140
10 015.23739 1,00 PLATE 6X420X570
11 100.44902 1,00 LEVER X
12 089.00271 2,00 CLAMPING RING 44,5X13
13 B99.02124 1,00 FEATHER KEY A 10X8X45 DIN6885  10X8X45
14 017.00475 1,00 RETAINING WASHER 5X50
15 B99.02612 1,00 RETAINING RING AS 35X2,5 DIN47 35X2,5
16 100.44903 1,00 MOUNTING X
17 031.02741 1,00 ECCENTRIC 80X40
18 B96.00218 1,00 DEEP GROOVE BA BEARING 6016- 80-125-22
19 B99.02629 2,00 RETAINING RING A 80X2,5 DIN471 80X2,5
20 B99.02655 2,00 RETAINING RING J 125X4 DIN472  125X4
21 300.46179 1,00 HINGE ARM X
22 100.44901 1,00 BRACKET X
23 B95.05001 1,00 MEGI-BUSH 45X20X62,5 X
24 060.00473 2,00 SPACER TUBE 30X2X7
25 B99.01118 1,00 HHC-SCREW M20X100 DIN931-8.8-G 20X100
26 B99.01896 1,00 HEXAGON NUT DIN 985-M20-8-GAL  M20
27 015.24577 1,00 HOOD 3X104X406
28 B92.03769 1,00 HYD MOTOR MF50 CYL-SHAFT X
30 023.08823 1,00 END DISC 5X50X50
31 B99.01787 1,00 CS-SCREW M12X35 DIN7991 12X35
0 B99.02725 1,00 SERRATED LOCK WASHER DIN6798-G 12,5
555 200.39136 6,00 ROLLER 95 X
901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16
902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
903 B96.00035 2,00 DEEP GROOVE BA BEARING 6205 25-52-15
904 070.00446 1,00 SEALING RING 40-28-4 40-28-4
905 089.00460 1,00 BUSH 30X45
910 089.00565 1,00 WINDING PROTECTION 52
912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X

952 088.00464 1,00 ROLLER 95 95-62,5-52



MODEL
1998

1

PAGE

]

GROUP
090-8

—

1.MAIN WEB CHAW 1500+1700

DESCRIPTION

| EDP—NO.
|E98416155

[
L




!
| EDP-NO.

1 i !
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416155 | 1.MAIN WEB CHAW 1500+1700 | 0s0-8 | 2| 1998 |
% | 1 1 | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L j
1 100.42709 1,00 1.MW-FRAME PART X
2 057.01656 1,00 SPACER RING 51X2,3X9
3 057.02570 1,00 SPACER TUBE 51X2,3X6
4 014.00537 1,00 SPROCKET 3/4"-T26 26-45-35
5 014.00580 1,00 SPROCKET 1 1/4"-T24 24-45-50
6 021.00023 1,00 WASHER 6X60
7 014.00364 1,00 SPROCKET 3/4"-T28 28-35-35
8 200.23017 1,00 TENSION SPROCKET 3/4"-T15 SHOR X
9 200.43273 1,00 CHAIN TENSIONER X
10 100.42980 1,00 TENSION LEVER X
11 014.00037 2,00 SPROCKET 3/4"-T15 15-52-28
12 B96.00037 2,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
13 B99.02605 2,00 RETAINING RING A 25X1,2 DIN471 25X1,2
14 B99.02643 2,00 RETAINING RING J 52X2 DIN472 52X2
15 031.01527 1,00 HOLLOW BOLT 50X52
16 B99.01293 1,00 MH-SCREW M16X80 DIN603-8.8-GAL 16X80
17 100.42981 1,00 MOUNTING X
18 023.12378 1,00 STOPPER 40X5X147
19 097.00106 1,00 TENSION SPRING 5,5-35,5-171
20 031.00635 1,00 EYELET SCREW 10X175
21 B95.03379 1,00 RO CHAIN-SI-3/4"-SUP-130-1 130
22 100.42885 10,00 SPACING PIECE X
23 089.00576 6,00 SPACING PIECE 30X20
24 B99.01295 3,00 MH-SCREW wSS M16X50 DIN603-8.8 16X50
25 B99.01466 4,00 HEX-SCREW M16X75 DIN931-8.8-GA 16X75
26 B99.01125 6,00 HHC-SCREW M16X160 DIN931-8.8-G 16X160
27 B99.01428 6,00 HHC-SCREW M16X100 DIN931-8.8-G 16X100
28 100.33827 3,00 SCRAPER X
29 200.43274 1,00 IDLER ROLLER BRACKET R/H X
30 200.43275 1,00 IDLER ROLLER BRACKET L/H X
31 100.42712 1,00 IDLER ROLLER BRACKET R/H X
32 100.42713 1,00 IDLER ROLLER BRACKET L/H X
33 076.00759 2,00 IDLER ROLLER -VULC- 100-82,5-52
34 B98.01301 6,00 LAMELLA SEAL Z 205 25
35 060.00019 2,00 SPACER TUBE 51X3,6X18,5
36 B96.00037 4,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
37 B99.02606 2,00 RETAINING RING A 25X2 DIN471 25X2
38 004.00008 2,00 SCRAPER X
39 B99.01846 2,00 HEXAGON NUT M24 DIN934-8-GAL M24
40 B99.01838 17,00 HEXAGON NUT M16 DIN934-8-GAL M16
41 100.43277 1,00 GUARDS R/H X
42 019.00487 3,00 HINGE BRACKET 30LANG
43 019.00300 3,00 HINGE BRACKET 30LANG
44 019.00790 3,00 SPACING PIECE 3X18X48
45 B89.02149 2,00 HINGED COVER X
46 015.21656 1,00 ANGLE 5X77X243
47 B89.02133 1,00 PNEUMATIC SPRING 350-400N-5125 X
48 015.21442 1,00 ANGLE 3X92X145
49 015.21058 2,00 GUIDE 12X62X277
50 015.19492 1,00 BRACKET 10X50X178
51 B99.01656 2,00 HHC-SCREW M16X180 DIN933-8.8-G 16X180
52 B99.01092 2,00 HHC-SCREW M16X70 DIN931-8.8-GA 16X70
53 076.02278 1,00 SEALING RUBBER FLAP 3X785X925
S4 019.00455 10,00 WINDING PROTECTION 1,5X105X119
55 019.00532 2,00 WINDING PROTECTION 1,5X80X91
56 037.03075 10,00 DISC 30X13
57 019.00455 6,00 WINDING PROTECTION 1,5X105X119
58 015.23500 2,00 PLATE 8X120X207



O



I
| EDP-NO.

I I I I
| DESCRIPTION | GROUP | PAGE| MODEL i

|E98416155 | 1.MAIN WEB CHAW 1500+1700 | 090-8 | 3] 1998
| ] ! | ] |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
1 |

59 B995.01482 8,00 HHC-SCREW M16X210 931-10.9-GAL 16X210

60 088.00053 2,00 SCRAPER 78BREIT
500 200.30645 2,00 SUPPORT ROLLER 60/42 X
510 200.28967 8,00 SUPPORT ROLLER SMALL 75/30 X
520 200.41630 2,00 SUPPORT ROLLER 75 X
530 200.27931 10,00 FLANGE ROLLER 75/45 X
535 200.41100 6,00 SUPPORT ROLLER 75 X
555 200.39136 2,00 ROLLER 95 X
650 200.42986 1,00 IDLER ROLLER X
655 200.42985 2,00 IDLER ROLLER X
901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16

902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
903 B96.00035 2,00 DEEP GROOVE BA BEARING 6205 25-52-15
904 070.00446 1,00 SEALING RING 40-28-4 40-28-4
905 089.00460 1,00 BUSH 30X45
907 089.01053 1,00 BUSH 30X25
910 089.00565 1,00 WINDING PROTECTION 52
911 B89.04014 1,00 LOCKING DISK X
912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X
950 089.01052 1,00 SUPPORT ROLLER 75 75-41-52
951 089.01008 1,00 SUPPORT ROLLER 75 75-59-52
952 088.00464 1,00 ROLLER 95 95-62,5-52
958 100.42984 1,00 FLANGE ROLLER X
959 100.42983 1,00 IDLER ROLLER X



——

MODEL
1998

PAGE
1

GROUP
090-9

1.MW-DRIVE SHAFT CHAW 1500

DESCRIPTION

F—

|E98416160

| EDP—NO.



[
| EDP-NO.

1 ! 1 T
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416160 | 1.MW-DRIVE SHAFT CHAW 1500 | 090-9 | 2| 1998 |
{ ! ! | 1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 037.02998 1,00 DRIVE SHAFT 49,98X1940
2 076.00838 4,00 DRIVE ROLLER SHORT -VULC- 194-80-50
3 006.00538 2,00 GUIDE FLANGE X
4 057.03712 2,00 TUBE 57X2,9X40
5 057.03711 2,00 TUBE 57X2, 9X83
6 057.03710 2,00 TUBE 57X2, 9X483
7 057.03713 2,00 TUBE 57X2,9X102
8 B99.02618 2,00 RETAINING RING AS 50X3 DIN471  50X3
9 001.00655 2,00 FLANGE BEARING HOUSING KUGELS5
10 088.00097 2,00 SEALING RING 84-50-3 84-50-3
11 088.00051 2,00 SEALING RING 90-53-3 90-53-3
12 B96.00073 2,00 BALL BEARING UC 209 45-85-49,2
13 B99.02682 1,00 RETAINING RING AS 45X2,5 DIN47 45X2,5
14 015.21059 2,00 BEARING PLATE 5X288X379
15 015.21060 2,00 BEARING PLATE 5X299X301
16 037.02997 1,00 SUPPORT SHAFT 39,98X1842
17 076.00637 4,00 DRIVE ROLLER -VULC- 194-80-40
18 006.00633 2,00 GUIDE FLANGE X
19 015.21365 2,00 CLAMPING PLATE 3X100X118
20 015.18419 4,00 CLAMPING PLATE 3X66X118
21 015.18420 4,00 CLAMPING PLATE 3X118X485
22 076.02094 2,00 PLATE 6,2X83X100
23 076.02097 4,00 RUBBER PLATE 6,2X66X83
24 076.02096 4,00 RUBBER PLATE 6,2X83X445
25 060.01179 2,00 SPACER TUBE 46X2X41
26 060.01077 2,00 SPACER TUBE 46X2X43
27 B99.02676 2,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
28 001.00123 2,00 FLANGE BEARING HOUSING S35 KUGEL72
29 019.00057 2,00 SEALING CAP 76 1,25X84
30 070.00097 2,00 SEALING RING 70-48-4 70X48%X4
31 B96.00071 2,00 BALL BEARING UC 207 35-72-42,9
32 B99.02612 1,00 RETAINING RING AS 35X2,5 DIN47 35X2,5
33 015.21058 2,00 GUIDE 12X62X277
34 100.42710 1,00 CHANNEL PLATE R/H X
35 100.42711 1,00 CHANNEL PLATE L/H X
36 057.03638 4,00 SPACER TUBE 1/2"x81
37 015.21477 2,00 SCRAPER 6X50X210
38 015.20983 2,00 SPACER PLATE 2X50X51
39 B99.02135 2,00 FEATHER KEY A 12X8X25 DIN6885  12X8X25
40 B99.02136 1,00 FEATHER KEY A 12X8X30 DIN6885  12X8X30
41 B99.02138 2,00 FEATHER KEY A 12X8X40 DIN6885  12X8X40
42 B99.02140 4,00 FEATHER KEY A 12X8X50 DIN6885  12X8X50
43 B99.02142 4,00 FEATHER KEY A 12X8X60 DIN6885  12X8X60
44 B99.02163 2,00 FEATHER KEY A 12X8X80 DIN6885  12X8X80
45 B99.02160 1,00 FEATHER KEY A 10X8X25 DIN6885  10X8X25



m——

MODEL
1998

PAGE
1

GROUP
090-10

SEpEp——

DESCRIPTION
1.MW-DRIVE SHAFT CHAW 1700

|E98416165

| EDP—NO.

r




I
| EDP-NO.

! 1 I
| DESCRIPTION | GrOUP PAGE| MODEL i
|E98416165 | 1.MW-DRIVE SHAFT CHAW 1700 | 0s0-10 2| 1998 |
| | | 1 |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L i
1 037.02998 1,00 DRIVE SHAFT 49,98X1940
2 076.00838 4,00 DRIVE ROLLER SHORT -VULC- 194-80-50
3 006.00538 2,00 GUIDE FLANGE X
4 057.03712 2,00 TUBE 57X2, 9X40
5 057.03711 2,00 TUBE 57X2,9X83
6 057.03710 2,00 TUBE 57X2,9X483
7 057.03713 1,00 TUBE 57X2,9X102
8 B99.02618 2,00 RETAINING RING AS 50X3 DIN471  50X3
9 001.00655 2,00 FLANGE BEARING HOUSING KUGELS85
10 088.00097 2,00 SEALING RING 84-50-3 84-50-3
11 088.00051 2,00 SEALING RING 90-53-3 90-53-3
12 B96.00073 2,00 BALL BEARING UC 209 45-85-49,2
13 B99.02682 1,00 RETAINING RING AS 45X2,5 DIN47 45X2,5
14 015.21059 2,00 BEARING PLATE 5X288X379
15 015.21060 2,00 BEARING PLATE 5X299X301
16 037.02997 1,00 SUPPORT SHAFT 39,98X1842
17 076.00637 4,00 DRIVE ROLLER -VULC- 194-80-40
18 006.00633 2,00 GUIDE FLANGE X
19 015.21365 2,00 CLAMPING PLATE 3X100X118
20 015.18419 4,00 CLAMPING PLATE 3X66X118
21 015.21364 4,00 CLAMPING PLATE 3X118X569
22 076.02094 2,00 PLATE 6,2X83X100
23 076.02097 4,00 RUBBER PLATE 6,2X66X83
24 076.02216 4,00 RUBBER PLATE 6,2X83X529
27 B99.02676 2,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
28 001.00123 2,00 FLANGE BEARING HOUSING S35 KUGEL72
29 019.00057 2,00 SEALING CAP 76 1,25X84
30 070.00097 2,00 SEALING RING 70-48-4 70X48X4
31 B96.00071 2,00 BALL BEARING UC 207 35-72-42,9
32 B99.02612 1,00 RETAINING RING AS 35X2,5 DIN47 35X2,5
33 015.21058 2,00 GUIDE 12X62X277
34 015.21477 2,00 SCRAPER 6X50X210
35 015.20983 2,00 SPACER PLATE 2X50X51
39 B99.02135 2,00 FEATHER KEY A 12X8X25 DIN6885  12X8X25
40 B99.02136 3,00 FEATHER KEY A 12X8X30 DIN6885  12X8X30
41 B99.02138 2,00 FEATHER KEY A 12X8X40 DIN6885  12X8X40
42 B99.02140 4,00 FEATHER KEY A 12X8X50 DIN6885  12X8X50
43 B99.02142 2,00 FEATHER KEY A 12X8X60 DIN6885  12X8X60
44 B99.02163 2,00 FEATHER KEY A 12X8X80 DIN6885  12X8X80
45 B99.02160 1,00 FEATHER KEY A 10X8X25 DIN6885  10X8X25



MODEL
1998

PAGE
1

|
J

GROUP
090-11

|
l
I
I

| DESCRIPTION
| 1.MAIN WEB CHAW 1500 PITCH 32
I

|E98416170

| EDP-NO.




|
| EDP-NO.

| ! ! |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416170 | 1.MAIN WEB CHAW 1500 PITCH 32 | 090-11 | 2| 1998 |
L | 1 | | |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
5 300.43094 1,00 1.MAIN WEB 1500-XXX-32 32-199
10 200.43665 2,00 BELT 199DCA-60/32 60X6388
15 074.01498 1,00 BELT DCA-60/32 60X6388 (198DN)
20 032.00335 163,00 BAR 9X1445 9X1448
25 032.00403 28,00 CENTERED BAR 9X1445 9X1445
30 100.44886 2,00 BAR w CLAMP X
35 B99.04056 20,00 CS H SCREW M6X30 7991-12.9 6X30
40 B99.04070 24,00 HHC-NUT M6 934-10.9-GAL COAT 6
45 002.00407 197,00 CLIP 9 X
50 032.00517 1,00 JOINING ROD 10X1459
55 015.22172 2,00 SHEET JONER INNER OUTER BELT 3X60X120
60 015.22173 2,00 SHEET JONER OUTSIDE OUTER BELT 3X60X120
65 015.22174 1,00 SHEET JONER INNER CB 3X60X120
70 015.22175 1,00 SHEET JONER OUTSIDE CB 3X60X120
75 065.00106 3,00 BUSH 15X25,5
80 037.03037 6,00 COLLAR BUSH OUTSIDE 18X17
85 099.00063 1,00 RIVET 5X15 5X15



MODEL
1998

! !
| PAGE |
|1
| ]

GROUP
090-12

DESCRIPTION
1.MAIN WEB CHAW 1500 P 35/40

|E98416175

1

| EDP—NO .

10/11



|
| EDP-NO.

1 ! ! I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416175 | 1.MAIN WEB CHAW 1500 P 35/40 | 090-12 | 2| 1998 |
1 1 | | | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
5 300.43095 1,00 1.MAIN WEB 1463-182-35 35-182
6 300.43096 1,00 1.MAIN WEB 1463-160-40 40-160
10 200.43667 2,00 BELT 181DCA-60/35 60X6355
11 200.43668 2,00 BELT 159DCA-60/40 60X6380
15 074.01460 1,00 BELT DCA-60/35 60X6355 (181DN)
16 074.01461 1,00 BELT DCA-60/40 60X6380 (159DN)
20 032.00051 1,00 BAR 10X1452
25 032.00401 1,00 CENTERED BAR 10X1448 10X1452
30 002.00405 1,00 CLIP 10 X
35 003.00001 3,00 BELT LOOP X
40 003.00002 3,00 BELT LOOP X
45 B99.04056 6,00 CS H SCREW M6X30 7991-12.9 6X30
50 B99.01806 6,00 HEXAGON NUT DIN985-M6-8-GAL M6
55 B99.02221 3,00 STRAIGHT PIN 10X60 10X60
60 B99.02309 3,00 SPRING SLOTTED PIN DIN1481-5X3 5X30
65 019.00474 1,00 RIVETING PLATE 2,5X13X50
70 B99.02514 1,00 RIVET DIN661-5,3X20,5-St 5,3%X20,5



MODEL
1998

|
|

PAG

_
|
|
|

GROUP
090-13

|
1

DESCRIPTION
1.MAIN WEB CHAW 1500 P 44/50

|E98416180

| EDP—NO.

r

10/11



[
| EDP-NO.

! Il I
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416180 | 1.MAIN WEB CHAW 1500 P 44/50 | 090-13 | 2| 1998
I 1 | ) 1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES
l J
5 300.43097 1,00 1.MAIN WEB 1463-145-44 44-145
6 300.43098 2,00 1.MAIN WEB 1463-128-50 50-128

10 200.43669 2,00 BELT 144DCA-60/44 60X6356

11 200.43670 2,00 BELT 127DCA-60/50 60X6370

15 074.01462 1,00 BELT DCA-60/44 60X6356 (144DN)

16 074.01463 1,00 BELT DCA-60/50 60X6370 (127DN)

20 032.00209 1,00 BAR 11X1452

25 032.00401 1,00 CENTERED BAR 10X1448 10X1452

30 002.00406 1,00 CLIP 11 X

35 003.00001 3,00 BELT LOOP X

40 003.00002 3,00 BELT LOOP X

45 B99.04056 6,00 CS H SCREW M6X30 7991-12.9 6X30

50 B99.01806 6,00 HEXAGON NUT DIN985-M6-8-GAL M6

55 B99.02221 3,00 STRAIGHT PIN 10X60 10X60

60 B99.02309 3,00 SPRING SLOTTED PIN DIN1481-5X3 5X30

65 019.00474 1,00 RIVETING PLATE 2,5X13X50

70 B99.02514 1,00 RIVET DIN661-5,3X20,5-St 5,3%20,5



MODEL
1998

b e e ]

!
| PAGE
| 1
|

GROUP
090-14

ESCRIPTION
.MAIN WEB CHAW 1700 PITCH 32

I
| D
| 1
!

|E98416185

| EDP—NO.



I
| EDP-NO.

| | ! 1 !
| DESCRIPTION | GROUP | PAGE| MODEL ]
|E98416185 | 1.MAIN WEB CHAW 1700 PITCH 32 | 090-14 | 2| 1998 |
1 ! | | | |
! 1
| POS. CODE NO. QTY DESCRIPTION MEASURES !
L J
5 300.43099 1,00 1.MAIN WEB 1631-200-32 32-200
10 200.43665 2,00 BELT 199DCA-60/32 60X6388
15 074.01498 1,00 BELT DCA-60/32 60X6388 (198DN)
20 032.00308 169,00 BAR 9X1616
25 032.00413 28,00 CENTERED BAR 9X1618 9X1618
30 100.44609 2,00 BAR w CLAMP 1599
35 B99.04056 20,00 CS H SCREW M6X30 7991-12.9 6X30
40 B99.04070 24,00 HHC-NUT M6 934-10.9-GAL COAT 6
45 002.00407 197,00 CLIP 9 X
50 032.00505 1,00 CONNECTING ROD 10X1627
55 015.22172 2,00 SHEET JONER INNER OUTER BELT 3X60X120
60 015.22173 2,00 SHEET JONER OUTSIDE OUTER BELT 3X60X120
65 015.22174 1,00 SHEET JONER INNER CB 3X60X120
70 015.22175 1,00 SHEET JONER OUTSIDE CB 3X60X120
75 065.00106 3,00 BUSH 15X25,5
80 037.03037 6,00 COLLAR BUSH OUTSIDE 18X17
85 099.00063 1,00 RIVET 5X15 5X15



MODEL
1998

PAGE
1

|
|

GROUP
090-15

T
|
I
]

DESCRIPTION
1.MAIN WEB CHAW 1700 P 35/40

|
|

|E98416190

| EDP—NO.

I

10/11



I
| EDP-NO.

1 | |
| DESCRIPTION | GROUP PAGE| MODEL i
|E98416190 | 1.MAIN WEB CHAW 1700 P 35/40 | 090-15 2| 1998 |
| ] | | |
! 1
| POS. CODE NO. QTY DESCRIPTION MEASURES [
| I
5 300.43100 1,00 1.MAIN WEB 1631-182-35 35-182
6 300.43101 1,00 1.MAIN WEB 1631-160-40 40-160
10 200.43667 2,00 BELT 181DCA-60/35 60X6355
11 200.43668 2,00 BELT 159DCA-60/40 60X6380
15 074.01460 1,00 BELT DCA-60/35 60X6355 (181DN)
16 074.01461 1,00 BELT DCA-60/40 60X6380 (159DN)
20 032.00118 1,00 BAR 10X1618
25 032.00395 1,00 CENTERED BAR 10X1618 10X1618
30 002.00405 1,00 CLIP 10 X
35 003.00001 3,00 BELT LOOP X
40 003.00002 3,00 BELT LOOP X
45 B99.04056 12,00 CS H SCREW M6X30 7991-12.9 6X30
50 B99.01806 6,00 HEXAGON NUT DIN985-M6-8-GAL M6
55 B99.02221 3,00 STRAIGHT PIN 10X60 10X60
60 B99.02309 3,00 SPRING SLOTTED PIN DIN1481-5X3 5X30
65 019.00474 1,00 RIVETING PLATE 2,5X13X50
70 B99.02514 1,00 RIVET DIN661-5,3X20,5-St 5,3X%20,5



T
[}
[ o
S a
=
%l
&
[a}]
[6)
o
Do
o
g a
v o
o
Ln
~
Sl
<t
[aT]
o
o
~
—
3
3]
b=
O Mm
H K
H =
[a V]
s
@)
o 5
E-
a
n
o
oG
Z -
T
AT o)
o o

10/11

50



I I T
| EDP-NO. | DESCRIPTION | GrOUP PAGE| MODEL i
|E98416195 | 1.MAIN WEB CHAW 1700 P 44/50 | 090-16 2| 1998 |
| 1 ] | ]
I
| POS. CODE NO. QTY DESCRIPTION MEASURES
L i
5 300.43102 1,00 1.MAIN WEB 1631-145-44 44-145
6 300.43103 1,00 1.MAIN WEB 1631-128-50 50-128

10 200.43669 2,00 BELT 144DCA-60/44 60X6344

11 200.43670 2,00 BELT 127DCA-60/50 60X6352

15 074.01462 1,00 BELT DCA-60/44 60X6344 (144DN)

16 074.01463 1,00 BELT DCA-60/50 60X6352 (127DN)

20 032.00133 1,00 BAR 11X1618

25 032.00398 1,00 CENTERED BAR 11X1618 11X1618

30 002.00406 1,00 CLIP 11 X

35 003.00001 3,00 BELT LOOP X

40 003.00002 3,00 BELT LOOP X

45 B99.04056 6,00 CS H SCREW M6X30 7991-12.9 6X30

50 B99.01806 6,00 HEXAGON NUT DIN985-M6-8-GAL M6

55 B99.02221 3,00 STRAIGHT PIN 10X60 10X60

60 B99.02309 3,00 SPRING SLOTTED PIN DIN1481-5X3 5X30

65 019.00474 1,00 RIVETING PLATE 2,5X13X50

70 B99.02514 1,00 RIVET DIN661-5,3X20,5-St 5,3%20,5



|
| EDP-NO.

T 1 I ! [
| DESCRIPTION | GrROUP | PAGE| MODEL |
|E98416196 | MOK:1.MW-JOINER CHAW 1500 | 090-17 | 1| 1998 |
l | ] | | 1
abdEill MpaLll
<+ 4 $+ 4
& < $ ¢
+ < 4 <
$ 9 + %
3 3
vt = =
No 40| ® 4 4|8
ERY NN
g
E 09
[J]
c
3
<




|
| EDP-NO.

! | ! 1
| DESCRIPTION | GrROUP PAGE| MODEL |
|E98416196 | MOK:1.MW-JOINER CHAW 1500 | 090-17 2| 1998 |
| | ] | |
{ [
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L 1
1 200.46428 1,00 MOK:98-1.MW-JOINER 1500 X
5 100.46429 2,00 BAR WITH CLAMP 1431
10 015.22172 2,00 SHEET JOINER INNER OUTER BELT  3X60X120,5
15 015.22173 2,00 SHEET JOINER OUTSIDE OU BELT 3X60X120,5
20 015.22174 1,00 SHEET JOINER INNER CB 3X60X120,5
25 015.22175 1,00 SHEET JOINER OUTSIDE CB 3X60X120,5
30 B99.04108 11,00 COUNTERSINKING M6X30 DIN604 6X30
35 B99.04071 12,00 BALL RING DIN6319 C6.4 6,4
45 B99.04070 15,00 HHC-NUT M6 934-10.9-GAL COAT 6
50 037.03037 6,00 COLLAR BUSH OUTSIDE 18X17
55 037.03254 3,00 BUSH INSIDE 15X%25,5
“60 032.00621 1,00 JOINING ROD 9,7X1460
65 031.02765 2,00 SET COLAR 20X10
70 B99.01938 2,00 SET SCREW M6X8 DIN914 6X8



!
| EDP-NO.

T 1 I ! |
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416197 | MOK:1.MW-JOINER CHAW 1700 | 090-18 | 1| 1998 [
L | | | | I
NS SNY
abdtil iapatii
% ¢ %
<+ 4 <
<+ 4+ 4
+ % <
2
+ T i T
& 4 4|~
NN
=
g
= 09
[J]
c
2
<




[
| EDP-NO.

| I I
| DESCRIPTION | GroUP | PAGEi MODEL i
|E98416197 | MOK:1.MW-JOINER CHAW 1700 | 090-18 | 2| 1998 [
| | | | ! |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 200.46430 1,00 MOK:98-1.MW-CONNECOR 1700 X
5 100.46495 2,00 BAR WITH CLAMP 1599
10 015.22172 2,00 SHEET JOINER INNER OUTER BELT  3X60X120,5
15 015.22173 2,00 SHEET JOINER OUTSIDE OU BELT 3X60X120,5
20 015.22174 1,00 SHEET JOINER INNER CB 3X60X120,5
25 015.22175 1,00 SHEET JOINER OUTSIDE CB 3X60X120,5
30 B99.04108 11,00 COUNTERSINKING M6X30 DIN604 6X30
35 B99.04071 12,00 BALL RING DIN6319 C6.4 6,4
40 B99.04070 15,00 HHC-NUT M6 934-10.9-GAL COAT 6
50 037.03037 6,00 COLLAR BUSH OUTSIDE 18X17
55 037.03254 3,00 BUSH INSIDE 15X25,5
60 032.00620 1,00 JOINING ROD 9,7X1628
65 031.02765 2,00 SET COLAR 20X10
70 B99.01938 2,00 SET SCREW M6X8 DIN914 6X8



MODEL
1998

PAGE
1

GROUP
100-1

2.MAIN WEB CHANNEL

DESCRIPTION

|E98416200

| EDP—NO.

€06

856
206

106
(4] ‘
706
€06




!
| EDP-NO.

I 1 [
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416200 | 2.MAIN WEB CHANNEL | 100-1 | 2| 1998
| | ] | | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
1 100.42718 1,00 SIDE PART L/H X
2 100.42717 1,00 SIDE PART R/H X
3 100.42719 1,00 CROSS PROFILE REAR X
4 100.42720 1,00 CROSS PROFILE FRONT X
5 037.02995 1,00 SHAFT 34,98X1779
6 076.02215 1,00 DRIVE ROLLER 132-55-35
7 076.02214 2,00 DRIVE ROLLER 132-67-35
8 001.00116 2,00 FLANGE BEARING HOUSING S30 KUGELG62
9 B96.00070 2,00 BALL BEARING UC 206 30-62-38,1
10 019.00058 2,00 SEALING CAP 74 1,25X73
11 088.00052 2,00 SEALING RING 60-41-7 60-41-7
12 B99.02608 2,00 RETAINING RING AS 30X2 DIN471  30X2
13 060.02912 2,00 SPACER TUBE 40X2X736
13 070.00670 2,00 GUARD TUBE 725LONG 75X4X725
14 060.00229 2,00 SPACER TUBE 40X2X25
15 015.21272 1,00 BEARING PLATE R/H 3X252X282
16 015.21273 1,00 BEARING PLATE L/H 3X252X282
17 100.42884 1,00 ROLLER BRACKET X
18 100.42883 1,00 TENSION SHAFT X
19 B95.00544 2,00 LC 8LINKS C5X36 DIN763-GAL 8
20 100.44942 2,00 MOUNTING X
21 B99.01466 4,00 HEX-SCREW M16X75 DIN931-8.8-GA 16X75
22 B99.01428 14,00 HHC-SCREW M16X100 DIN931-8.8-G 16X100
23 015.21299 2,00 STOPPER 8X96X161
24 031.00635 2,00 EYELET SCREW 10X175
25 097.00010 2,00 TENSION SPRING 6,5-40-302
26 100.42886 10,00 SPACING PIECE X
27 089.00578 12,00 SPACING PIECE 30X30
28 015.25507 2,00 SCRAPER 4X45%X121
29 B99.01475 2,00 HHC-SCREW M16X170 931-8.8-GAL  16X170
30 015.21331 1,00 GUARD L/H © 1X326X1151
31 015.21301 1,00 GUARD L/H 1X497X1484
32 015.21332 1,00 ANGULAR PLATE 2X70X130
33 015.21300 1,00 END PLATE 2X305X325
34 015.21276 1,00 COVER HOOD 2X487X1515
35 015.21274 1,00 GUARD R/H 1X1393X1519
36 100.43451 1,00 GUARD R/H X
37 019.00487 5,00 HINGE BRACKET 30LANG
38 019.00300 5,00 HINGE BRACKET 30LANG
39 B89.02149 2,00 HINGED COVER X
40 019.00790 5,00 SPACING PIECE 3X18X48
41 015.21284 1,00 ANGLE 3X61X70
42 B89.02103 2,00 GAZ DAMPER 16-2-229.5/300Nm X
43 015.21292 1,00 BRACKET 8X204X204
44 B99.01666 1,00 EYE BOLT B M16X140 DIN444-8.8- 16X140
45 B99.01535 1,00 HHC-SCREW M16X150 DIN933-8.8-G 16X150
46 015.21133 1,00 LID 2X200X258
47 023.12694 1,00 BRACKET 30X5X180
48 019.00794 3,00 ANGULAR BRACKET STRAP 30X3X70
49 100.42882 1,00 FLANGE X
50 100.43453 1,00 GUARD L/H X
51 015.21929 1,00 BRACKET 3X314X353
52 015.21930 1,00 BRACKET 3X104X210
53 076.02277 1,00 SEALING RUBBER STRIP 3X352X2342
54 015.22565 1,00 COVER PLATE 1X120X190
55 087.00299 1,00 SHEET 800X1000
56 019.00814 1,00 CLAMPING STRIP 18X3X1000
57 015.22455 1,00 MOUNTING PLATE 2X80X1000






|
| EDP-NO.

I 1 I [
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416200 | 2.MAIN WEB CHANNEL | 100-1 | 3] 1998 |
} | 1 | | I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
58 015.23284 1,00 HOOD 1X660X1386
59 019.00435 2,00 WINDING PROTECTION 2X137X145
60 019.00532 2,00 WINDING PROTECTION 1,5X80X91
61 019.00455 20,00 WINDING PROTECTION 1,5X105X119
62 B99.01683 2,00 HHC-SCREW M16X200 931-8.8-GAL  16X200
63 B99.01482 8,00 HHC-SCREW M16X210 931-10.9-GAL 16X210
64 037.03075 8,00 DISC 30X13
65 088.00053 2,00 SCRAPER 78BREIT
510 200.28967 8,00 SUPPORT ROLLER SMALL 75/30 X
530 200.27931 8,00 FLANGE ROLLER 75/45 X
535 200.41100 12,00 SUPPORT ROLLER 75 X
555 200.39136 2,00 ROLLER 95 X
565 200.38132 2,00 ROLLER 95 X
615 200.39267 2,00 SUPPORT ROLLER 150 X
650 200.42986 2,00 IDLER ROLLER . X
901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16
902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
903 B96.00035 1,00 DEEP GROOVE BA BEARING 6205 25-52-15
904 070.00446 1,00 SEALING RING 40-28-4 40-28-4
905 089.00460 1,00 BUSH 30X45
910 089.00565 1,00 WINDING PROTECTION 52
911 B89.04014 1,00 LOCKING DISK X
912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X
951 089.01008 1,00 SUPPORT ROLLER 75 75-59-52
952 088.00464 1,00 ROLLER 95 95-62,5-52
953 088.00463 1,00 SUPPORT ROLLER 95 w HOOP 95-62-52
957 088.00461 1,00 SUPPORT ROLLER 150 w HOOP 150-59,5-52
958 100.42984 1,00 FLANGE ROLLER X



-
| EDP—NO.
|E98416205
L

DESCRIPTION
2.MAIN WEB-DRIVE SHAFT + ER

GROUP
100-2

PAG

[l v

MODEL
1998

I




[
| EDP-NO.

I I | I
| DESCRIPTION | GrROUP | PAGE| MODEL i
|E98416205 | 2.MAIN WEB-DRIVE SHAFT + ER | 100-2 | 2| 1998 |
} 1 | 1 ! |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 037.02996 1,00 DRIVE SHAFT 39,98X1899
2 076.02400 4,00 DRIVE ROLLER -VULC- 194-80-40
3 100.42888 2,00 GUIDE FLANGE X
4 060.02919 2,00 TUBE 46X2X523
5 060.01847 1,00 SPACER TUBE 46X2X80
6 060.00680 2,00 SPACER RING 46X2X10
7 060.00642 2,00 SPACER TUBE 46X2X58
8 060.00679 2,00 SPACER TUBE 46X2X6
9 060.01777 2,00 SPACER RING 46X2X2
10 060.01118 2,00 SPACER TUBE 46X2X5
11 B99.03075 2,00 PLAIN WASHER 41X55X3 GAL 41
12 001.00474 1,00 FLANGE BEARING HOUSING S40 KUGELS80
13 B96.00072 2,00 BALL BEARING UC 208 40-80-49,2
14 088.00097 2,00 SEALING RING 84-50-3 84-50-3
15 088.00050 1,00 SEALING RING 78-48-4 78-48-4
16 006.00507 1,00 BEARING HOUSING S40 X
17 070.00392 1,00 SEALING RING 80-53-4 80-53-4
18 015.09017 1,00 DISC 1,5X79,5
19 B99.02649 1,00 RETAINING RING J 80X2,5 DIN472 80X2,5
20 015.26446 1,00 BEARING PLATE 5X201X202
21 B99.02676 1,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
22 015.26445 1,00 BEARING PLATE R/H 5X368X372
23 015.18727 1,00 BEARING PLATE L/H 5X290X462
24 060.01038 1,00 SPACER TUBE 46X2X48
25 060.00785 1,00 SPACER TUBE 46X2X13
26 060.01000 1,00 SPACER TUBE 46X2X24
31 B99.01755 3,00 SHC-SCREW 912 M12X20-8.8-GAL 12X20
32 B99.02136 3,00 FEATHER KEY A 12X8X30 DIN6885  12X8X30
33 B99.02137 1,00 FEATHER KEY A 12X8X35 DIN6885  12X8X35
34 B99.02125 4,00 FEATHER KEY A 10X8X50 DIN6885  10X8X50
40 014.00541 1,00 SPROCKET 1 1/4"-T18 18-40-45
41 014.00542 1,00 SPROCKET 1"-T18/15 18/15-40-45
42 014.00494 2,00 SPROCKET 1 1/4"-215 15-80-49
43 B99.02649 2,00 RETAINING RING J 80X2,5 DIN472 80X2,5
44 B96.00093 4,00 DEEP GROOVE BA BEARING 6208-2 40-80-18
45 031.02376 2,00 BOLT 39,98X99
46 060.00679 4,00 SPACER TUBE 46X2X6
47 060.01179 2,00 SPACER TUBE 46X2X41
48 060.00680 2,00 SPACER RING 46X2X10
49 B99.01326 2,00 MH-SCREW M16X120 DIN603-8.8-GA 16X120
50 037.02789 1,00 SHAFT 39,98X257
51 001.00474 2,00 FLANGE BEARING HOUSING S40 KUGELS80
52 B96.00072 2,00 BALL BEARING UC 208 40-80-49,2
53 088.00097 2,00 SEALING RING 84-50-3 84-50-3
54 088.00050 2,00 SEALING RING 78-48-4 78-48-4
55 014.00633 1,00 SPROCKET 1 1/4"-219 19-40-45
56 014.00540 1,00 SPROCKET 1 1/4"-T21 21-40-45
57 060.01118 1,00 SPACER TUBE 46X2X5
58 060.00785 1,00 SPACER TUBE 46X2X13
59 060.00680 1,00 SPACER RING 46X2X10
60 060.01000 1,00 SPACER TUBE 46X2X24
61 060.00808 1,00 SPACER TUBE 46X2X4
62 B99.02676 2,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
63 300.43281 1,00 TENSION ARM X
64 100.42889 1,00 TENSION ARM X
65 B96.00217 2,00 PLAIN BEARING BUSH 252830 X
66 014.00471 1,00 SPROCKET 1 1/4"-212 12-62-28
67 B99.02645 1,00 RETAINING RING J 62X2 DIN472 62X2






|
| EDP-NO.

I 1 I 1 1
| DESCRIPTION | GROUP | PAGE| MODEL [
|E98416205 | 2.MAIN WEB-DRIVE SHAFT + ER | 100-2 | 3] 1998 |
| | ] | 1 |
[ 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L !
68 B99.02608 1,00 RETAINING RING AS 30X2 DIN471  30X2
69 B96.00039 1,00 DEEP GROOVE BA BEARING 6206-2 30-62-16
70 B99.02606 1,00 RETAINING RING A 25X2 DIN471 25%2
71 097.00106 1,00 TENSION SPRING 5,5-35,5-171
72 031.00635 1,00 EYELET SCREW 10X175
73 B95.00544 1,00 LC 8LINKS C5X36 DIN763-GAL 8
74 B99.02137 2,00 FEATHER KEY A 12X8X35 DIN6885  12X8X35
75 B95.03462 1,00 RO CHAIN-E-DIN-1 1/4"-140-1 140



I

| EDP—NO.
|E98416210
L

DESCRIPTION
2.MAIN WEB PITCH 28

B G

ROUP
00-3




|
| EDP-NO.

i I |
| DESCRIPTION | groUP | PAGEi MODEL }
|E98416210 | 2.MAIN WEB PITCH 28 | 100-3 | 2| 1998
| | | ] | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES
L J
5 300.43105 1,00 2.MAIN WEB 1527-299-28 28-299
10 200.43671 2,00 BELT 298DCA-60/28 60X8410
15 074.01464 1,00 BELT DCA-50/28 50X8410 (298EN)
20 032.00463 298,00 BAR 8X1660
25 002.00412 299,00 CLIP 8 X
30 002.00437 2,00 BELT JOINER UPPER PART X
35 100.20169 2,00 BELT JOINER LOWER PART X
40 002.00476 1,00 BELT JOINER UPPER PART X
45 100.43024 1,00 BELT JOINER LOWER PART X
50 B99.01888 12,00 LOCK NUT M8 W196 -GAL M8 -TENSILOCK-
55 099.00063 598,00 RIVET 5X15 5X15
60 032.00510 2,00 BAR CRANKED 8X1660



[

| EDP—NO.
|E98416215
L

DESCRIPTION
2.MAIN WEB PITCH 32

H @

ROUP
00-4




|
| EDP-NO.

| | |
| DESCRIPTION | GROUP | PAGEi MODEL i
|E98416215 | 2.MAIN WEB PITCH 32 | 100-4 | 2| 1998 [
| | | | | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
| J
5 300.43106 1,00 2.MAIN WEB 157-262-32 32-262
10 200.43672 2,00 BELT 261DCA-60/32 60X8418
15 074.01465 1,00 BELT DCA-50/32 50X8418 (261DN)
20 032.00463 261,00 BAR 8X1660
25 002.00412 262,00 CLIP 8 X
30 002.00437 2,00 BELT JOINER UPPER PART X
35 100.20169 2,00 BELT JOINER LOWER PART X
40 002.00476 1,00 BELT JOINER UPPER PART X
45 100.43024 1,00 BELT JOINER LOWER PART X
50 B99.01888 12,00 LOCK NUT M8 W196 -GAL M8 -TENSILOCK-
55 099.00063 524,00 RIVET 5X15 5X15
60 032.00510 2,00 BAR CRANKED 8X1660



ROUP
00-5

PAG MODEL

1998

= Q
Ll 5|

[ I

| EDP—NO. | DESCRIPTION
|E98416220 | 2.MAIN WEB PITCH 35/40
L |




[
| EDP-NO.

I 1 1 1
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416220 | 2.MAIN WEB PITCH 35/40 | 100-5 ] 2| 1998
| | | | I |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
L I
5 300.43107 1,00 2.MAIN WEB 1527-239-35 35-239
6 300.43108 1,00 2.MAIN WEB 1527-209-40 40-209
10 200.43673 2,00 BELT 238DCA-60/35 60X8333
11 200.43674 2,00 BELT 208DCA-60/40 60X8333
15 074.01466 1,00 BELT DCA-50/35 50X8400 (238DN)
16 074.01467 1,00 BELT DCA-60/40 50X8400 (208DN)
20 032.00463 1,00 BAR 8X1660
25 002.00412 1,00 CLIP 8 X
30 002.00437 2,00 BELT JOINER UPPER PART X
35 100.20169 2,00 BELT JOINER LOWER PART X
40 002.00476 1,00 BELT JOINER UPPER PART X
45 100.43024 1,00 BELT JOINER LOWER PART X
50 B99.01888 12,00 LOCK NUT M8 W196 -GAL M8 -TENSILOCK-
55 099.00063 1,00 RIVET 5X15 5X15



| I | | 1 |
| EDP-NO. | DESCRIPTION | GROUP | PAGE| MODEL |
|E98416221 | MOK:2.MAIN WEB-JOINER | 100-6 | 1] 1998 |
L | | 1 1 |

\
\ 26 bei Monlage gebohrl

o6

PITCH 28/32

70 TLG 28/32



|
| EDP-NO.

!
PAGE| MODEL

I !
| DESCRIPTION | GRoOUP i
|E98416221 | MOK:2.MAIN WEB-JOINER | 100-6 | 2| 1998
I | | | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES
L
1 200.47849 1,00 MOK:98-2.MAIN WEB X
5 019.00354 2,00 MAIN WEB JOINER INSIDE PITCH 3 3X58
6 019.00953 1,00 WEB JOINER INSIDE 3X58
10 019.00748 2,00 MAIN WEB JOINER OUTER P35 3X58
11 019.00954 1,00 WEB JOINER OUTSIDE 3X58
15 037.03253 3,00 BUSH INNER 12X21
20 037.03042 6,00 BUSH 15X16,5
25 037.03255 3,00 COLLAR BOLT F CONNECTOR 15X66
30 B99.03095 3,00 DISC B8,4 DIN125-GAL 8,4
35 B99.02438 3,00 COTTER PIN 3,2X14 DIN94-GAL 3,2X14
40 B99.04143 18,00 COUNTERSUNK SCREW M5X30 7991 5X30
45 B99.04141 18,00 HEXAGON NUT M5 934/10.9 M5
50 B99.03002 18,00 DISC A 5,3 DIN9021-GAL 5,3
55 015.28093 4,00 THRUST PIECE 3X14X56
60 015.23499 2,00 CENTER-CLIP 3X37X121
65 032.00558 2,00 BAR 9X1660
70 070.00507 4,00 COVER 648LONG 16X11X648



MODEL
1998

PAGE
1

GROUP
140-1

SEUpE——

DEVINER WEB FRAME

DESCRIPTION

|E98416225

| EDP—NO.

06

866
206
108 016
(413 _ 606
7
€06

068 SOd




|
| EDP-NO.

I ! ! I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416225 | DEVINER WEB FRAME | 140-1 | 2| 1998 |
I ! ! ! | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 100.42900 1,00 SIDE PART R/H X
2 100.42901 1,00 SIDE PART L/H X
3 015.21179 1,00 REAR PLATE 2X1430X2062
4 100.44922 1,00 CROSS PROFILE X
5 100.42767 1,00 DRIVE DRUM X
6 006.00630 2,00 FINGER ROLLER PITCH 40 371,5-180-62
7 006.00631 1,00 FINGER ROLLER PITCH 40 371,5-244-58
8 015.15748 2,00 SCRAPER 6X25X125
9 B96.00072 2,00 BALL BEARING UC 208 40-80-49,2
10 B96.00171 2,00 STEEL BEARING HOUSING PF 80 40
11 B99.02676 1,00 RETAINING RING AS 40X2,5 DIN47 40X2,5
12 015.18721 1,00 BEARING PLATE R/H 5X320X504
13 015.18722 1,00 BEARING PLATE L/H 5X320X504
14 060.00659 1,00 SPACER TUBE 46X2X37
15 014.00536 1,00 SPROCKET 1"-T43 43/24-40-50
16 014.00030 2,00 SPROCKET 1"-T15 15-52-52
17 B96.00037 4,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
18 037.02758 1,00 SHAFT 24,98X66
19 060.01068 2,00 SPACER TUBE 30X2X18
20 B99.01427 1,00 HHC-SCREW M16X90 DIN931-8.8-GA 16X90
21 B99.02643 4,00 RETAINING RING J 52X2 DIN472 52X2
22 300.43282 1,00 TENSION LEVER X
23 100.42899 1,00 TENSION LEVER X
24 B96.00207 2,00 PLAIN BEARING BUSH 202320 X
25 B99.02606 1,00 RETAINING RING A 25X2 DIN471 25%2
26 100.39084 1,00 BOLT X
27 B89.02144 1,00 TURNBUCKLE w EYELETS M10X125 X
28 097.00106 1,00 TENSION SPRING 5,5-35,5-171
29 B95.03152 1,00 ROLLER CHAIN-S-ASA-1X5/8"-138- 138
30 B95.03456 2,00 CRANKED LINK-E-1" SY80E X
31 015.21205 2,00 ANGLE 6X80X89
32 089.00578 2,00 SPACING PIECE 30X30
33 B99.01095 2,00 HHC-SCREW M16X110 DIN931-8.8-G 16X110
34 B99.01446 2,00 HHC-SCREW M16X80 DIN931-8.8-GA 16X80
35 015.21177 1,00 FLANGE L/H 4X177X290
36 015.21176 1,00 FLANGE R/H 4X102X290
37 015.21209 1,00 ANGLE 4X110X180
38 100.42904 1,00 CROSS PROFILE X
39 100.33827 3,00 SCRAPER X
40 B99.01466 3,00 HEX-SCREW M16X75 DINS31-8.8-GA 16X75
41 B99.01350 2,00 MH-SCREW M16X30 603-8.8-GAL 16X30
42 015.25365 1,00 COVER PLATE 2X360X415
43 019.00795 2,00 CLAMPING STRIP 18X3X1705
44 076.02258 1,00 OUTLET RUBBER 3X1200X1675
45 076.02456 1,00 OUTLET RUBBER 3X650X1725
46 076.02453 6,00 RUBBER STRIP 6,2X30%X410
47 076.02457 1,00 OUTLET RUBBER 3X615X995
48 019.00810 1,00 CLAMPING STRIP 18X3X700
49 014.00542 1,00 SPROCKET 1"-T18/15 18/15-40-45
50 019.00455 2,00 WINDING PROTECTION 1,5X105X119
52 100.44923 1,00 SCRAPER ROLLER X
53 018.00591 1,00 SCRAPER PLATE 2X54X1705
54 B96.00132 2,00 STEEL BEARING HOUSING PF 205 25
55 B96.00069 2,00 BALL BEARING UC 205 25-52-34,1
56 014.00134 1,00 SPROCKET 5/8"-T12 12-25-20
57 B95.03042 1,00 ROLLER CHAIN-S-3/4"-STTY-49-1- 49
58 060.00510 1,00 SPACER TUBE 30X2X40
59 060.01067 2,00 SPACER TUBE 30X2X3






[
| EDP-NO.

| 1
| DESCRIPTION | GrouUP PAGE]I MODEL i

|E98416225 | DEVINER WEB FRAME | 140-1 3] 1998
} | 1 | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L I

60 B99.02605 2,00 RETAINING RING A 25X1,2 DIN471 25X1,2

61 B99.02106 1,00 FEATHER KEY A 8X8X20 DIN6885 8X8X20

62 B99.02139 1,00 FEATHER KEY A 12X8X45 DIN6885  12X8X45

515 200.27578 2,00 SUPPORT ROLLER 75/45 X

535 200.41100 2,00 SUPPORT ROLLER 75 X

650 200.42986 1,00 IDLER ROLLER X

655 200.42985 2,00 IDLER ROLLER X

901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16

902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2

903 B96.00035 2,00 DEEP GROOVE BA BEARING 6205 25-52-15

904 070.00446 1,00 SEALING RING 40-28-4 40-28-4

905 089.00460 1,00 BUSH 30X45

910 089.00565 1,00 WINDING PROTECTION 52

911 B89.04014 1,00 LOCKING DISK X

912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X

951 089.01008 1,00 SUPPORT ROLLER 75 75-59-52
958 100.42984 1,00 FLANGE ROLLER X

959 100.42983 1,00 IDLER ROLLER X



I I ! I I
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
|E98416230 | DEVINER WEB-GUARD ASSY | 1 | |
L l 1 | |




I
| EDP-NO.

I ] I I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416230 | DEVINER WEB-GUARD ASSY | 140-2 | 2| 1998 [
| | 1 ! ! |
[ |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 015.21208 1,00 GUARD L/H UPPER 1X701X1237
2 018.00574 1,00 STRENGTHENING 1X103X220
3 015.21770 3,00 ANGLE 2X123X200
4 B89.02178 1,00 PNEUMATIC SPRING 200N 588530 X
5 B89.02149 3,00 HINGED COVER X
6 100.43450 1,00 GUARD R/H LOWER X
7 100.43449 1,00 GUARD R/H UPPER X
8 B89.02103 1,00 GAZ DAMPER 16-2-229.5/300Nm X
9 015.19431 2,00 HOOD 1X94X268
10 019.00487 4,00 HINGE BRACKET 30LANG
11 019.00790 4,00 SPACING PIECE 3X18X48
12 019.00300 4,00 HINGE BRACKET 30LANG
13 019.00794 4,00 ANGULAR BRACKET STRAP 30X3X70
14 087.00297 1,00 HAULM SHEET 1060X4900
15 100.42906 2,00 BRACKET FOR SHEET X
16 100.42907 1,00 BRACKET FOR SHEET X
17 100.42905 3,00 BRACKET FOR SHEET X
18 100.42903 1,00 PROFILE X



ROUP
40-3

PAG MODEL

| ]

| EDP—NO. | DESCRIPTION
| 1998
|

|E98416235 SCRAPER ASSY
L

=@

[l v
e —




]
| EDP-NO.

] ! I
| DESCRIPTION | groUP | PAGEi MODEL i
|E98416235 | SCRAPER ASSY | 140-3 | 2| 1998 |
{ | | | | [
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 100.42895 2,00 CROSS TUBE X
2 100.4289%4 4,00 CROSS TUBE X
3 076.02089 12,00 BEARING BLOCK 30X59X130
4 015.21270 12,00 U-PROFILE 3X100X130
5 200.43285 6,00 SCRAPER R/H X
6 200.43286 6,00 SCRAPER L/H X
7 100.42892 6,00 SCRAPER MOUNTING R/H X
8 100.42893 6,00 SCRAPER MOUNTING L/H X
9 100.42890 6,00 LEVER R/H X
10 100.42891 6,00 LEVER L/H X
11 076.01893 88,00 BACK-HOLDING PADDLE -VULC- 95BREIT
12 099.00012 84,00 DISC 13 13
13  023.12251 88,00 ANGULAR BRACKET STRAP 30X5X126
14 100.42896 1,00 ADJUSTING ROD X
15 100.42897 1,00 ADJUSTING ROD X
16 100.42898 2,00 ADJUSTING SCREW X
17 015.21283 2,00 COVER 5X60X245
18 015.21284 2,00 ANGLE 3X61X70
19 097.00132 2,00 TENSION SPRING 4,5-28-400
20 023.12446 2,00 BRACKET 40X5X490
21 023.12445 1,00 BRACKET 40X5X360
22 015.21171 32,00 DISC 6X25
23  015.21210 4,00 DISC 10X25
24 100.43179 1,00 ADJUSTING ROD X
25 097.00021 24,00 TENSION SPRING 4,5-28-152
26 031.00634 27,00 EYELET SCREW 10X145
27 100.43399 3,00 SCRAPER SHAFT 24,98-1812
28 070.00653 3,00 GUARD TUBE 1650 LONG 45X33X1650
29 076.01767 6,00 FLANGE 120-25-26
30 060.00230 12,00 SPACER TUBE 35X2X25
31 015.22515 1,00 BRACKET 3X210X282
32 015.22516 1,00 ANGLE 3X89X210
33 015.22514 1,00 BRACKET 3X23X115
34 B99.02424 1,00 LINCH PIN 8 8



! T I I I

| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
|E98416240 | DEVINER WEB DISTANCE 200/280 | 140-4 | 1 | 1998
l l | | |




I
| EDP-NO.

| 1 1
| DESCRIPTION | GrouUP PAGE| MODEL i
|E98416240 | DEVINER WEB DISTANCE 200/280 | 140-4 2] 1998 |
L | 1 | |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES l
L ]
5 300.43111 1,00 DEW 1644-332-40 DISTANCE200 40-332
6 300.43112 1,00 DEW 1644-332-40 DISTANCE280 40-332

10 200.43926 2,00 BELT 331DCA-60/40 60X13254

11 200.44283 2,00 BELT 331DCA-60/40 60X13254

15 200.43927 1,00 BELT 331DCA-60/40 60X13254

16 200.44284 1,00 BELT 331DCA-60/40 60X13254

20 200.43928 1,00 BAR w FLIGHTS 1630LONG 1630

25 100.36816 15,00 WEB JOINER X

30 019.00474 15,00 RIVETING PLATE 2,5X13X50

35 B99.01806 30,00 HEXAGON NUT DIN985-M6-8-GAL M6

40 073.00182 4,00 CENTRE BELT 20X13120

41 073.00183 4,00 CENTRE BELT 20X13120

45 018.00401 1,00 STOPPER 1,5X21X35

50 B99.02567 1,00 POP-RIVET 4,8X14,5 4,8X14,5

55 B99.03097 1,00 PLAIN WASHER 5,1X16X2 GAL 5,1

60 B99.01321 4,00 MH-SCREW w/oS M6X20 DIN603-8.8 6X20

65 B99.03006 4,00 DISC A 6,4 DIN9021-GAL 6,4

70 B99.01806 4,00 HEXAGON NUT DIN985-M6-8-GAL M6

75 B76.10024 88,20 PU-ROUND CORD NATUR D9/80SHORE 9

80 B89.02166 12,00 WIRE CABLE CLAMP 5/16" GAL 5/16"

85 070.00650 6,00 COVER 75LONG 34X2X75

90 019.00474 1,00 RIVETING PLATE 2,5X13X50

95 B99.02570 1,00 REVET DIN661-5.3X21.5-St 5,3%21,5

100 002.00472 1,00 MIDDLE CLAMP 12 X

105 B99.02578 1,00 RIVER DIN661-5,3X17-St 5,3%17,5



- GUARDS

DESCRIPTION
MAIN DRIVE

T
l
I
I

|E98416245

| EDP—NO.

X089 INOLS A8
NILSYXNIZLS 138 = 6l




!
| EDP-NO.

| ! 1
| DESCRIPTION | GrRouP | PAGEi MODEL i
|E98416245 | MAIN DRIVE - GUARDS | 180-1 | 2| 1998
| | | | | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
| |
1 015.21515 1,00 TORSIONAL SUPPORT 5X425X518
2 015.21519 1,00 GUARD 1X429X583
3 015.21520 1,00 GUARD 1X247X1302
4 015.21523 1,00 GUARD 1X765X1011
5 015.21580 1,00 GUARD 1X655X1043
6 B89.04008 1,00 GPN910 - LOCKING CAP 4395-BLAC X
7 015.21581 1,00 GUARD 1X483X1038
8 015.21584 1,00 END PLATE 1X217X635
9 019.00487 6,00 HINGE BRACKET 30LANG
10 019.00300 6,00 HINGE BRACKET 30LANG
11 B89.02149 3,00 HINGED COVER X
12 019.00817 1,00 ANGLE 30X3X70
13  019.00790 6,00 SPACING PIECE 3X18X48
14 B89.02103 1,00 GAZ DAMPER 16-2-229.5/300Nm X
15 100.43835 1,00 GUARD X
16 015.21582 1,00 GUARD 2X750X1667
17 015.21583 1,00 GUARD 1X360X950
18 015.21524 1,00 GUARD 1X828X1806
19 015.21619 1,00 GUARD 1X828X1806
20 B89.02043 2,00 STOP-BLOCK DIN76051 184804 (BIG X
21 B89.02102 2,00 BRACKET F STOP BLOCK 184633 X
22 100.43368 1,00 MOUNTING PLATE X
23  015.21517 1,00 BRACKET 5X30X313
24 015.21911 1,00 STAY 3X101X514
25 015.21522 1,00 CONSOLE 3X196X237
26 019.00882 1,00 FIXING ANGLE 2X185X265
27 019.00806 1,00 MOUNTING PLATE 2X89X107
28 015.14653 1,00 BRACKET 2X70X130
29 015.23018 1,00 ANGLE 3X145X160
30 076.02318 1,00 IMPACT RUBBER 3X800X800
31 019.00019 1,00 FLIGHT SLAT 2X125X1904



MODEL
1998

_ YORNI0 d3IS-ILIW HLW
€€ €5 o BRGNS W AN
] _ / N _ Z
M -
2 |
: | AN
n _ wds go0t= ol
w @ _ wy/n 000l= Y : )
o wds gyge X
&% | wyn em.m/ , /
// 1
] il 9
= — W
0
a}
; |
| 1776068 17760668 | 25 S0d| Y0830 d3ISILTW
= 9€9E0568 9€9E0568 | 15 S0d HIM
o 6500710 G/S00%10 |05 S0d| BIMLIONINIS LN
& 2708 | 2y760668 | €YYE0SGA | 25 SOd | X0BYW39 d3US-LIW
S 86760668 | BEYE0GGA | 0Y9E0G68 | IS SOd LNOHLM
H 9/500%0 | 9/500%0 | £/500%0 |0 SOd [38B3IHIIONIINLS D
o 095 NOS
S 0004 GHVONVLS| 07G WVSONV1 | 075 (RVONVLS
Z
=S
EH H
=i
o
Uz
% H
A g

w/n 0vs- €|

|E98416250

L

| EDP—NO.

[




|
| EDP-NO.

1 ! | I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|[E98416250 | MAIN DRIVE w/o HYDRO WHEEL DRI | 180-2 | 2| 1998 |
} | l | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
1 B96.00238 1,00 DEEP GROOVE BALL BEARING UK208 35-80
2 B96.00239 1,00 HOUSING w/o BEARING FC 208 X
3 057.03448 4,00 BUSH 18%2, 5X7
4 001.00123 1,00 FLANGE BEARING HOUSING S35 KUGEL72
5 B96.00071 1,00 BALL BEARING UC 207 35-72-42,9
6 100.42909 1,00 MOUNTING X
7 037.02813 1,00 SHAFT 34,98%X2720
8 B92.03839 1,00 PU-GEB i=4,25 540U/min SAE B X
9 015.21515 1,00 TORSIONAL SUPPORT 5X425X518
10 B95.01173 1,00 S 2400-SC25-760mm 760
11 B95.01177 1,00 S 2300-860mm-700Nm 860
12 B99.03506 2,00 WORM DRIVE HCL SGL80-100/9 SKZ X
13 B92.03581 1,00 GEARBOX S 2081 246019 X
14 B99.01529 4,00 HHC-SCREW M16X40 DIN933-8.8-GA 16X40
15 B99.01528 2,00 HHC-SCREW M16X30 DINS33-8.8-GA 16X30
16 031.00135 4,00 DISC 30X8
17 100.42982 1,00 MOUNTING X
18 300.43281 1,00 TENSION ARM X
19 100.42889 1,00 TENSION ARM X
20 B96.00217 4,00 PLAIN BEARING BUSH 252830 X
21 014.00471 2,00 SPROCKET 1 1/4"-Z12 12-62-28
22 B99.02645 2,00 RETAINING RING J 62X2 DIN472 62X2
23 B99.02608 2,00 RETAINING RING AS 30X2 DIN471  30X2
24 B96.00039 2,00 DEEP GROOVE BA BEARING 6206-2 30-62-16
25 100.42716 1,00 MOUNTING X
26 300.43416 1,00 TENSION ARM X
27 100.42714 1,00 BEARING ARM X
28 B99.02606 2,00 RETAINING RING A 25X2 DIN471 25%2
29 B95.00544 1,00 LC 8LINKS C5X36 DIN763-GAL 8
30 097.00106 2,00 TENSION SPRING 5,5-35,5-171
31 031.00635 2,00 EYELET SCREW 10X175
32 200.02478 1,00 MULTI-STEP GEARBOX w/o HYD-PUM X
33 B92.01091 1,00 P-GES 12L/M18X1,5 12
34 300.44218 1,00 HYD PIPE X
35 046.00093 1,00 CONNECTING PIECE 20X35
36 B92.03700 1,00 EXTRACTION SCREW G3/8A X
37 015.21525 1,00 CONSOLE 10X479X646
38 B99.01530 1,00 HHC-SCREW M16X50 DIN933-8.8-GA 16X50
39 B99.01125 1,00 HHC-SCREW M16X160 DIN931-8.8-G 16X160
40 100.41468 1,00 FLANGE X
41 100.41445 1,00 FLANGE X
42 B95.05089 1,00 ELAST-JURID-COUPLING GRF 7s X
43 B99.01091 6,00 HHC-SCREW M16X60 DIN931-8.8-GA 16X60
44 B92.03840 1,00 PU-GEB i=2,5 1000U/min SAE B X
45 B92.03718 1,00 ANGULAR GEARBOX S2081410001 X
46 057.03237 1,00 SPACER TUBE 51X2,3X20
47 037.03107 1,00 GEAR SHAFT 44,98%X300
48 017.00415 1,00 DISC 3X65
49 B99.03098 1,00 PLAIN WASHER 17X75X5 GAL 17
50 014.00577 1,00 SPROCKET 1 1/4"-T18/18 18/18-45-76
50 014.00576 1,00 SPROCKET 1 1/4"-T14/14 14/14-45-76
50 014.00575 1,00 SPROCKET 1 1/4"-T12/12 12/12-45-76
51 B95.03440 1,00 RO CHAIN-E-DIN 1 1/4"-72 72
51 B95.03439 1,00 RO CHAIN-E-DIN 1 1/4"-70 70
51 B95.03438 1,00 RO CHAIN-E-DIN 1 1/4"-69 69
52 B95.03443 1,00 RO CHAIN-E-DIN 1 1/4"-95 95
52 B95.03442 1,00 RO CHAIN-E-DIN 1 1/4"-93 93
52 B95.03441 1,00 RO CHAIN-E-DIN 1 1/4"-92 92



O



I
| EDP-NO.

[ I ! 1 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416250 | MAIN DRIVE w/o HYDRO WHEEL DRI | 180-2 | 3| 1998 |
| | | l 1 |
! |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
53 B95.01178 1,00 S 2300-610mm-700Nm 610
54 B99.02171 1,00 FEATHER KEY A 14X9X100 DIN6885 14X9X100
55 B99.02142 1,00 FEATHER KEY A 12X8X60 DIN6885  12X8X60
56 B99.02125 2,00 FEATHER KEY A 10X8X50 DIN6885  10X8X50
57 B99.02129 1,00 FEATHER KEY A 10X8X80 DIN6885  10X8X80



I I B | I
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
|

|
|E98416255 | MAIN DRIVE w HYDRO WHEEL DRIVE | 180-3 1998 |
L | | |




1
| EDP-NO.

1 1 |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416255 | MAIN DRIVE w HYDRO WHEEL DRIVE | 180-3 | 2| 1998 |
! | l | 1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES ]
L !
1 B96.00238 1,00 DEEP GROOVE BALL BEARING UK208 35-80
2 B96.00239 1,00 HOUSING w/o BEARING FC 208 X
3 015.21514 1,00 CONSOLE 4X166X410
4 100.43364 1,00 CONSOLE X
5 037.03104 1,00 DRIVE SHAFT 39,98X590
6 037.03106 1,00 SHAFT 34,98X1825
7 B96.00071 1,00 BALL BEARING UC 207 35-72-42,9
8 B96.00134 1,00 STEEL BEARING HOUSING PF 207 35
9 B92.03845 1,00 GEARBOX 2061 1:3,10 X
10 200.36412 1,00 HYDRAULIC CLUTCH X
11 023.12454 1,00 ANGLE 35X5X170
12 100.43402 1,00 FLANGE X
13 100.41445 1,00 FLANGE X
14 B95.05089 1,00 ELAST-JURID-COUPLING GRF 7s X
15 B99.01091 6,00 HHC-SCREW M16X60 DIN931-8.8-GA 16X60
16 100.41444 1,00 FLANGE X
17 100.41467 1,00 ADAPTOR X
18 B95.00009 1,00 ELAST-JURID-COUPLING GN120S X
19 B99.01450 6,00 HHC-SCREW M12X65 DIN931-8.8-GA 12X65
20 100.43365 1,00 GUARD X
21 015.21585 1,00 GUARD 1X247X887
22 100.43366 1,00 GUARD CAP X
25 057.03448 4,00 BUSH 18X2, 5X7
26 100.42909 1,00 MOUNTING X
27 B99.03506 2,00 WORM DRIVE HCL SGL80-100/9 SKZ X
28 B95.01175 1,00 S 2500-SC25-760mm 760
30 B92.03589 1,00 ADJUSTING PUMP 42ccm R/H X
31 B92.03588 1,00 TAPERED FLANGE F ADJ PUMP X
32 B99.01526 2,00 HHC-SCREW M14X40 DIN933-8.8-GA 14X40
33 B99.01835 2,00 HEXAGON NUT M14 DIN934-8-GAL M14
34 B99.02125 3,00 FEATHER KEY A 10X8X50 DIN6885  10X8X50
35 B99.02172 1,00 FEATHER KEY A 10X8X60 DIN6885  10X8X60
36 B99.02129 1,00 FEATHER KEY A 10X8X80 DIN6885  10X8X80
37 B99.02132 1,00 FEATHER KEY A 10X8X130 DIN6885 10X8X130



1| 1998

|PAGE | MODEL

| GrOUP
| 180-4

| MULTI-STEP GEARBOX

1

| DESCRIPTION

|E98416260

| EDP—NO.

Y

€¢ &« [A 62 9 € kN 7LUG O



|
| EDP-NO.

] | !
| DESCRIPTION | Group | PAGEi MODEL i
|E98416260 | MULTI-STEP GEARBOX | 180-4 | 2| 1998 l
= | { { { ‘{
| POS. CODE NO. QTY DESCRIPTION MEASURES
L J
0 200.02478 1,00 MULTI-STEP GEARBOX w/o HYD-PUM X
1 001.00221 1,00 GEARBOX CASE REAR X
2 001.00222 1,00 GEARBOX CASE FRONT X
3 031.00416 1,00 DRIVE SHAFT 40X344
4 031.00631 1,00 INTERMEDIATE SHAFT 34,98X73
5 031.00301 2,00 DRIVE SHAFT 40X185
6 B99.02122 5,00 FEATHER KEY A 10X8X35 DIN6885  10X8X35
7 B99.02108 1,00 FEATHER KEY A 8X8X30 DIN6885 8X8X30
8 023.02325 1,00 PLATE 80X5X110
9 012.00025 1,00 GEAR WHEEL 14-5-37
10 012.00027 1,00 GEAR WHEEL 18-5-37
11 012.00026 1,00 GEAR WHEEL 17-5-32
12 012.00032 1,00 GEAR WHEEL 22-5-37
13 B96.00040 6,00 DEEP GROOVE BA BEARING 6207 35-72-17
14 B96.00038 2,00 DEEP GROOVE BA BEARING 6206 30-62-16
15 B99.03052 3,00 PLAIN WASHER 33X44X3X GAL 33
16 B99.03049 1,00 PLAIN WASHER 40X46,5X3 GAL 38
17 098.00012 1,00 SEAL X
18 B98.01014 4,00 SHAFT SEAL C 35X72X12 DIN3760  35X72X12
19 B99.03053 1,00 LOCKING DISK 63 DIN470 63
20 B99.02647 6,00 RETAINING RING J 72X2,5 DIN472 72X2,5
21 B99.02645 2,00 RETAINING RING J 62X2 DIN472 62X2
22 B99.01729 9,00 SOCKET HC-SCREW DIN912 M10X25- 10X25
23  099.00020 1,00 LOCKING SCREW AM18X1,5 DIN7604 18X1,5
24 B98.01400 1,00 'O'-RING SEAL 18X3 DIN3770-NB7 18X3
25 B89.00095 1,00 DIPSTICK 120LONG X
27 B99.01749 1,00 SCREW PLUG M16X1,5 DIN910 16X1,5
28 B99.03031 1,00 CP SEALING RING Al6X22X1,5DIN7 16
29 060.00461 1,00 SPACER TUBE 40X2X40



MODEL
1998

PAGE
1

\

GROUP
180-5

\

?

|

\

T
~

\

&N

HYDRAULIC CLUTCH
N

DESCRIPTION

\

1
I
|
!

\

[N
™

|E98416265

| EDP—NO.
L

- I \\g\“ \\ \\w / \\\ \ \ \

jowyiazab  Buniyoquopislag Inz
12495404 €Y wn Enn\cswﬁzum Emo 3 Tm:m&.wwuu.. -wmm._.u> Q g‘c.mﬁoml_
—! | \w
A x. [ 1
. . £ 4 .ﬂﬁ\ .\\ L
\ \ . \

RN A/M/// 7 .\\..\ /,/ #
// ,/// / I ‘w:ﬁ..zwm 12/9540A 06 WN JNSSPUIMBY

N Ak 7 \ \
- - N b 3 d
o AT F o Aw
v i Y 7
10 N $“V
D ¢ M\. P . , AN Y, NN WA

\7

—~

T
g :q \\\

A
7\\\\\\

Sli¢

N AT \

P R S R

3 o o % A,
e
a - -

P ) - . /. . \\V‘ =5
1 . .
- N, SN Y
~ 2

twcuﬁun c&w_:..m\_ ﬁc:il_

NN
N
N
N

ik /\, . /// /

i 9 6l £ & NN N MN NN mﬁ Nﬁ 9w _N




I
| EDP-NO.

I [ | I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416265 | HYDRAULIC CLUTCH | 180-5 | 2| 1998 [
{ 1 I | ! |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
0 200.36412 1,00 HYDRAULIC CLUTCH X
1 001.00201 1,00 CLUTCH HOUSING X
2 001.00206 1,00 PLATE DISK X
3 001.00207 1,00 CLUTCH HUB X
4 001.00653 1,00 CYLINDER X
5 006.00098 1,00 LID X
6 031.00449 1,00 SHAFT 42X264
7 021.00333 1,00 DISC 10X135
8 036.00005 3,00 BOLT 16X46
9 031.00426 1,00 SUPPORT DISK 76X7
10 056.00105 1,00 SPACER RING 76,1X8,8X15,5
11 057.02139 1,00 PISTON 127X20X41
12 095.00021 1,00 FRICTION LINING SET 185-48
13 097.00031 1,00 TENSION SPRING 1-5-446
14 088.00078 1,00 SEALING RING 185-177-3 185-177-3
15 088.00074 1,00 SEALING RING 58-48-4 58-48-4
16 B92.04012 1,00 NUTRING SEAL 115X130X11,3 X
17 B92.04003 1,00 NUTRING SEAL 125X135X10 X
19 097.00030 1,00 PRESSURE SPRING 3-67-49
20 B96.00054 2,00 DEEP GROOVE BA BEARING 6306-2 30-72-19
21 B96.00026 2,00 DEEP GROOVE BA BEARING 6012-2 60-95-18
22 B99.03304 1,00 LOCK NUT KM 7 7
23 B99.03305 1,00 LOCK WASHER MB 7 7
24 B99.03301 1,00 LOCK NUT KM 12 12
25 B99.03303 1,00 LOCK WASHER MB 12 12
26 B99.02655 1,00 RETAINING RING J 125X4 DIN472  125X4
28 B99.02607 1,00 RETAINING RING A 30X1,5 DIN471 30X1,5
29 B97.03001 3,00 BELV SPI WASHER 125X64X3,5 (SP X
30 B99.02123 1,00 FEATHER KEY A 10X8X40 DIN6885  10X8X40
31 B99.02122 1,00 FEATHER KEY A 10X8X35 DIN6885  10X8X35
32 B99.01820 1,00 HEXAGON NUT M10 DIN936-17H-GAL M10
33 B99.01916 1,00 SET SCREW M10X20 DIN915 10X20
34 B99.01915 1,00 SET SCREW M10X20 DIN914 10X20
35 B99.03030 1,00 CP SEALINGRINGA12X15,5X1,5DIN7 12
36 B99.01514 1,00 HHC-SCREW M12X12 DIN933-8.8-GA 12X12
37 B99.01600 3,00 HHC-SCREW M6X16 DIN933-8.8-GAL 6X16
38 B89.01500 1,00 GREASE NIPPLE H1-M6X1 DIN71412 X
41 B92.01567 1,00 P-EGES 8LM-WD-SV 8



I

| EDP—NO.
|E98416270
|

|

| DESCRIPTION
| DRIVE SCHEME
|

ANTREB GROBKRAUTBAND 1 . MIT STUFENGETREBE
= SRVE DEVINER WEB = ///,,4 WITH MULTI-STEP GEARBOX
o : e
LABSTREFWALZE 1] 52 | — 5 |
NSCRAPER ROLLER D47 | ~n |
46 H——/ I |
- Bt
0 y %0 | |
Jic
L ANTREB 2. SEBBAND \T}‘ 48 l
™ DRIVE 2. MAN WEB n L w l
U 43 l ~1 I
" I I
38 i
x i | |
gg % £ ge “\u /u l_'_i - —"]
EEEgif A 5= 540 U/min
2932588 62/65/66 540 rpm
g — 6= 1000 U/min
= i = ul /38 1000 rpm
= £ g A MIT TREBACHSE
/ | 7= 1000 U/mn WITH POWER SHAFT
66 -H 83/H 60~ - I
\= / ] | ac {
£ s £ g= | _6UBLE7 _ 718 |
= = = = Q.
25 Segg 2ol O |
=8 Lo S5 LJ | 77
8 %3 g g ﬂ : ac |
Z E ez =z 2 | 76 i
S3a %; 7] "E‘;; | ~ l — 75 |
| |
33\\ /38 fi | l —73 }
, ANTREB 1 SEBBAND | 7- gﬁg %rr:]n U 7 8 82 |
f n pm. |
DRIVE 1. MAN WEB 57 l [::::::] 8= 1000 unnnl =
U 1000 rp.m. | !
%" T % ke |
ac 78 79 80 '
[T !
35~ U | %
L, UNTERSTUTZUNGSWALZE P | 70 |
™ SUPORT DRUN /;} N |
34 i }
e mes , Sves | Sat— Smm—— | rP——— " —— E— —
/4
Jc
ZUGMAUL
DRAWBAR EYE
1 STANDARD
2 WWE
3 WWE - TREBACHSE
POWER SHAFT

-



I
| EDP-NO.

T 1 T
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416270 | DRIVE SCHEME | 180-6 | 2| 1998 |
{ | | | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 B95.01188 1,00 S 2400-SC25-660 660
2 B95.01187 1,00 WWE 2480-SD25-660 660
3 B95.01174 1,00 WWE 2580-SD25-660 660
4 031.02083 1,00 DRIVE SHAFT 40X806
5 B95.01173 1,00 S 2400-SC25-760mm 760
6 037.02813 1,00 SHAFT 34,98X2720
7 B92.03839 1,00 PU-GEB i=4,25 540U/min SAE B X
8 B92.03840 1,00 PU-GEB i=2,5 1000U/min SAE B X
9 B95.01177 1,00 S 2300-860mm-700Nm 850
10 B95.01178 1,00 S 2300-610mm-700Nm 610
11 200.02478 1,00 MULTI-STEP GEARBOX w/o HYD-PUM X
12 100.41445 1,00 FLANGE X
13 B95.05089 1,00 ELAST-JURID-COUPLING GRF 7s X
14 100.41468 1,00 FLANGE X
15 B92.03581 1,00 GEARBOX S 2081 246019 X
16 B92.03718 1,00 ANGULAR GEARBOX S2081410001 X
17 037.03107 1,00 GEAR SHAFT 44,98X300
27 200.43415 1,00 CHAIN TENSIONER 1" X
28 014.00580 1,00 SPROCKET 1 1/4"-T24 24-45-50
33 014.00537 1,00 SPROCKET 3/4"-T26 26-45-35
34 014.00364 1,00 SPROCKET 3/4"-T28 28-35-35
35 200.23017 1,00 TENSION SPROCKET 3/4"-T15 SHOR X
36 200.43273 1,00 CHAIN TENSIONER X
37 B95.03379 1,00 RO CHAIN-SI-3/4"-SUP-130-1 130
38 200.43278 2,00 CHAIN TENSIONER 1 1/4" X
40 014.00540 1,00 SPROCKET 1 1/4"-T21 21-40-45
41 014.00633 1,00 SPROCKET 1 1/4"-Z19 19-40-45
42 014.00541 1,00 SPROCKET 1 1/4"-T18 18-40-45
43 014.00494 2,00 SPROCKET 1 1/4"-Z15 15-80-49
44 B95.03462 1,00 RO CHAIN-E-DIN-1 1/4"-140-1 140
46 014.00134 1,00 SPROCKET 5/8"-T12 12-25-20
47 B95.03091 1,00 ROLLER CHAIN-S-DIN-5/8X3/8"-50 50
48 014.00542 1,00 SPROCKET 1"-T18/15 18/15-40-45
49 014.00536 1,00 SPROCKET 1"-T43 43/24-40-50
50 014.00030 1,00 SPROCKET 1"-T15 15-52-52
51 200.43283 1,00 CHAIN TENSIONER 1" X
52 B95.03152 1,00 ROLLER CHAIN-S-ASA-1X5/8"-138- 138
0 B95.03456 1,00 CRANKED LINK-E-1" SY80E X
60 014.00577 1,00 SPROCKET 1 1/4"-T18/18 18/18-45-76
61 B95.03440 1,00 RO CHAIN-E-DIN 1 1/4"-72 72
62 B95.03443 1,00 RO CHAIN-E-DIN 1 1/4"-95 95
63 014.00576 1,00 SPROCKET 1 1/4"-T14/14 14/14-45-76
64 B95.03439 1,00 RO CHAIN-E-DIN 1 1/4"-70 70
65 B95.03442 1,00 RO CHAIN-E-DIN 1 1/4"-93 93
66 014.00575 1,00 SPROCKET 1 1/4"-T12/12 12/12-45-76
67 B95.03438 1,00 RO CHAIN-E-DIN 1 1/4"-69 69
68 B95.03441 1,00 RO CHAIN-E-DIN 1 1/4"-92 92
70 B95.01175 1,00 S 2500-SC25-760mm 760
71 037.03104 1,00 DRIVE SHAFT 39,98X590
72 B92.03845 1,00 GEARBOX 2061 1:3,10 X
73 B92.03967 1,00 CLUTCH CONAX CHRTW-5 X
74 100.43402 1,00 FLANGE X
75 B95.05089 1,00 ELAST-JURID-COUPLING GRF 7s X
76 100.41445 1,00 FLANGE X
77 037.03106 1,00 SHAFT 34,98X1825
78 100.41444 1,00 FLANGE X
79 B95.00009 1,00 ELAST-JURID-COUPLING GN120S X
80 100.41467 1,00 ADAPTOR X






[
| EDP-NO.

T | 1 ! 1

| DESCRIPTION | GROUP | PAGE| MODEL |

|E98416270 | DRIVE SCHEME | 180-6 [ 3] 1998 |

| 1 I | 1 |

[ 1

| POS. CODE NO. QTY DESCRIPTION MEASURES |

L |
81 B92.03588 1,00 TAPERED FLANGE F ADJ PUMP X
82 B92.03589 1,00 ADJUSTING PUMP 42ccm R/H X



HYD JACK STAND

DESCRIPTION

|
|

|E98416300

| EDP—NO.

r

)




I
| EDP-NO.

! I [
| DESCRIPTION | GroOUP | PAGEi MODEL i
|E98416300 | HYD JACK STAND | 190-1 | 2| 1998 |
| | | | | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES
1 |
1 B92.01589 1,00 HYD PLUG-IN COU PLUG M14X1,5 X
2 B92.06069 1,00 HYD-HOSE-3900-NW6-250BAR 3900
3 B92.01148 1,00 P-REDS 12/8L-SV 8
4 B92.04031 1,00 BLOCK UP BALL VAL BKH-12L DN8 X
5 B92.01145 1,00 P-EWS 12L-SV 12
6 B92.01543 1,00 P-EGES 12LM-WD-SV 12
7 092.00442 1,00 PRESSURE CYLINDER 55-400-600
0 B92.02074 1,00 CYL SEAL SET FOR 092.00442 X



1 I I
| EDP—NO. | DESCRIPTION | GrOUP
|E98416305 | HYD SHARE + DRAWBAR | 190-2
L 1 |

PAG MODEL

1998

Ll 5}




! 1 |

| EDP-NO. | DESCRIPTION | GROUP
| I
| |

S BEp——

|E98416305 HYD SHARE + DRAWBAR 1998
|
1
| POS. CODE NO. QTY DESCRIPTION MEASURES
L
1 B92.01641 2,00 HYD PLUG IG 1/2 SIZE 3 X
0 B92.01222 1,00 DUST CAP F HYD PLUG X
0 B92.03879 1,00 DUST CAP F HYD PLUG BLUE X
2 B92.06077 2,00 COVER-4600-NW20-1X45-250BAR 4600
3 B92.03783 1,00 HYD PLUG NWé6,3 8L X
4 B92.06029 1,00 HYD HOSE-5200-NW6-1X950-250BAR 5200
5 B92.06031 3,00 HYD HOSE-3300-NW6-1X90-250BAR 3300
0 018.00252 2,00 SLOW DOWN DISC 1X8
6 092.00408 1,00 DAC HYD CYLINDER w RVB 45-270-545
0 B92.02079 1,00 CYL SEAL SET FOR 052.00408 X
0 BS2.03741 1,00 RELIEF VAL BLK F DAC HYD-CYL X
7 BS2.03528 3,00 COVER PLATE F HYD PIPE CLAMP B X
8 B92.03525 2,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
9 023.1277% 2,00 BRACKET 30X10X530
10 076.02267 1,00 RUBBER 6,2X80X315
11 092.00229 2,00 DRAW-IN CYLINDER 20-350-550
0 B92.02037 1,00 CYL SEAL SET FOR 092.00229 X
12 BS2.01290 1,00 HYD HOSE-2450-NW6-1X90-250BAR 2450
13 100.43368 1,00 MOUNTING PLATE X
14 BS92.04059 1,00 FLUTEC 2/2 CHECK VALVE F PIPE X
15 B92.01150 2,00 P-EWS 8L-SV 8
16 BS2.03866 1,00 CHECK VALVE IG 3/4 X
17 B9S92.01147 4,00 P-EWS 22L-SV 22
18 B92.01523 1,00 P-GES 22LR 22
19 B92.01640 1,00 P-EGES 22LR-WD-SV 22
20 B92.01573 1,00 P-ELS 22L-SV 22
21 BS2.01639 1,00 P-GSs 22L 22
0 B99.03052 2,00 PLAIN WASHER 33X44X3X GAL 33
22 BS2.01525 2,00 P-GES 8L/R3/8-WD 8
23 B92.01533 1,00 P-ELS 8L-SV 8
24 BS2.01551 1,00 P-ETS 8L-SV 8
25 B92.01629 1,00 STRAIGHT CONNECTION SNV 8L 8
26 B92.01577 1,00 P-RS 8L 8
27 B92.01220 1,00 HYD HOSE-350-NW6-250BAR 350
28 B92.01578 1,00 P-GES 8L/M22X1,5 8
29 015.21517 1,00 BRACKET 5X30X313
30 B92.01571 4,00 P-GES 22L/M22X1,5 22
31 BS92.03863 1,00 PRESS FILTER DF101/15/30-22L X
0 B92.03599 1,00 FILTER ELEMENT F DF101/15/30 X
0 B92.03598 1,00 SEAL SET F DF101/15/30 X
32 300.44196 1,00 HY PP FILTER/CONTROL X
33 015.21911 1,00 STAY 3X101X514
34 300.44197 1,00 HY RP CONTROL/CHECK VALVE X
35 B92.01526 3,00 P-GES 8L/M18X1,5 8
36 B92.01634 1,00 P-GES 5L/M14X1,5 8
37 BS52.03841 1,00 CONTROL BLOCK MAGN w/o OPTIONS X



HYD BUNKER + AGITATOR

DESCRIPTION

|E98416310

| EDP—NO.

r

| 5g23
4 59 58 57 11

=



[
| EDP-NO.

| I ! |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416310 | HYD BUNKER + AGITATOR | 190-3 | 2| 1998 |
{ | I ! 1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L . |
1 092.00357 2,00 PRESSURE CYLINDER 70-1035-1290
0 B92.02075 1,00 CYL SEAL SET FOR 092.00357 X
2 092.00358 2,00 DOUBLE ACTING CYLINDER 25-390-660
0 B92.02076 1,00 CYL SEAL SET FOR 092.00358 X
3 B92.01545 4,00 P-GES 8LM 8
4 B92.01533 3,00 P-ELS 8L-SV 8
5 B92.06002 2,00 HYD HOSE-650-NW6-1X90-250BAR 650
6 B92.01220 2,00 HYD HOSE-350-NW6-250BAR 350
7 B92.01103 4,00 P-GS 8L 8
8 B92.03523 2,00 HYD PIPE CLAMP 2HOLE D8/8 BGlL X
9 300.29882 1,00 HYD-PIPE X
10 300.33910 1,00 HYD PIPE CROSS WEB-CY AT CYLIN X
11 B92.01150 2,00 P-EWS 8L-SV 8
12 B92.01091 3,00 P-GES 12L/M18X1,5 12
13 B92.01145 2,00 P-EWS 12L-SV 12
14 B92.01169 4,00 P-ELS 15L-SV 15
15 B92.01162 1,00 P-REDS 22/15L-SV 15
16 B92.01573 1,00 P-ELS 22L-SV 22
17 B92.01639 1,00 P-GSS 22L 22
18 300.44197 1,00 HY RP CONTROL/CHECK VALVE X
19 B92.01225 2,00 HYD HOSE-1650-NW10-250BAR 1650
20 015.21939 1,00 ANGLE 3X70X190
21 300.44233 1,00 HY PP CONTROL/MFB-BLOCK X
22 B92.01146 7,00 P-EWS 15L-SV 15
23 B92.01092 2,00 P-GES 15LM 15
24 B92.03867 1,00 GRADER BLOCK X
25 B92.01526 3,00 P-GES 8L/M18X1,5 8
26 B92.01144 1,00 P-ETS 12L-SV 12
27 B92.06073 1,00 COVER-650-NW12-1X45-250BAR 650
28 B92.01078 1,00 P-RSWS 15L/M22X1,5 15
29 B92.01147 1,00 P-EWS 22L-SV 22
30 B92.01571 1,00 P-GES 22L/M22X1,5 22
31 B92.01578 1,00 P-GES 8L/M22X1,5 8
32 015.21522 1,00 CONSOLE 3X196X237
33 B92.06042 2,00 HYD HOSE-1400-NW12-1X45-250BAR 1400
34 B92.01580 2,00 P-GSS 8L 8
35 B92.01593 2,00 P-GSS 15L 15
36 B92.06013 1,00 HYD HOSE-3000-NW6-1X90-250BAR 3000
37 B92.01290 1,00 HYD HOSE-2450-NW6-1X90-250BAR 2450
38 B92.03527 1,00 HYD PIPE CLAMP 2HOLE D25/25 BG X
39 B92.03528 2,00 COVER PLATE F HYD PIPE CLAMP B X
40 B92.06040 2,00 HYD HOSE-4000-NW12-250BAR 4000
41 B92.04063 1,00 2/2 CHECK VALVE CURRENTLESS X
42 300.44221 1,00 HYD PIPE X
43 B92.01118 1,00 P-TS 15L 15
44 B92.01141 1,00 P-RS 15L 15
45 300.37887 2,00 HYD-PIPE X
46 B92.01151 2,00 P-ETS 15L-SV 15
47 B92.03895 2,00 HYDRAULIC MOTOR OMS 315 X
48 B92.01630 1,00 P-EGES 15LR-WD-SV 15
49 B92.01100 6,00 P-GES 15LR 15
50 B92.01124 1,00 P-WS 15L 15
51 300.44755 1,00 HYD PIPE X
52 B92.01530 1,00 P-RSWS 15LR 15
53 300.44219 1,00 HY PP MFB-MOTOR X
54 300.44220 1,00 HY RP MFB-MOTOR X
55 B92.03525 1,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
56 B92.01281 2,00 HYD HOSE-1300-NW6-1X90-250BAR 1300



O



!
| EDP-NO.

T 1 ! I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416310 | HYD BUNKER + AGITATOR | 190-3 | 3] 1998 |
| | | | | ]
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
57 B92.01618 1,00 STRAIGHT-CONNECTION SNV 15L 15
58 B92.03792 1,00 FLOW CONTROL VALVE X
59 B92.01552 2,00 P-GES 15L/R3/8 15
60 B92.01213 2,00 HYD HOSE-1500-NW12-250BAR 1500



-

PAG MODEL

1998

| T I

| EDP—NO. | DESCRIPTION | GrOUP
|E98416315 | HYD PTA+LEVELLING UBR/SBR | 190-4
L 1

[l v |




!
| EDP-NO.

1 ] !
| DESCRIPTION | GroUP | PAGEi MODEL i
|E98416315 | HYD PTA+LEVELLING UBR/SBR | 190-4 ] 2| 1998
} | | | | -
|POS. CODE NO. QTY DESCRIPTION MEASURES |
l |
1 B92.01169 1,00 P-ELS 15L-SV 15
2 B92.01533 1,00 P-ELS 8L-SV 8
3 B92.01150 2,00 P-EWS 8L-SV 8
4 B92.01613 1,00 P-GES 12L/M22X1,5 12
5 B92.01145 1,00 P-EWS 12L-SV 12
6 300.44207 1,00 HY PP CONTROL/CHECK VALVE FCO X
7 B92.01568 1,00 P-EGES 12LR-WD-SV 12
8 B92.01525 1,00 P-GES 8L/R3/8-WD 8
9 B92.01551 1,00 P-ETS 8L-SV 8
10 B92.01629 1,00 STRAIGHT CONNECTION SNV 8L 8
11 B92.01577 1,00 P-RS 8L 8
12 B92.03525 3,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
13 B92.03528 5,00 COVER PLATE F HYD PIPE CLAMP B X
14 300.44216 1,00 HY RP PICKING TABLE X
15 300.44214 1,00 HY PP PICKING TABLE X
16 B92.01106 2,00 P-GS 15L 15
17 B92.01092 1,00 P-GES 15LM 15
18 B92.01526 3,00 P-GES 8L/M18X1,5 8
19 B92.04059 1,00 FLUTEC 2/2 CHECK VALVE F PIPE X
20 B92.01124 1,00 P-WS 15L 15
21 300.44213 1,00 HY PP PICKING TABLE AT CTR X
22 B92.03523 6,00 HYD PIPE CLAMP 2HOLE D8/8 BGL X
23 300.44208 1,00 HY PIPE LEVELLING X
24 300.44209 1,00 HY PIPE LEVELLING X
25 300.44212 1,00 HY PIPE FINAL CONVEYOR X
26 B92.01122 2,00 P-WS 8L 8
27 B92.01103 1,00 P-GS 8L 8
28 B92.01569 1,00 P-EGES 8LR-WD-SV 8
29 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X
30 B92.01281 2,00 HYD HOSE-1300-NW6-1X90-250BAR 1300
31 B92.01516 1,00 P-GES 8LR WD 8
32 092.00414 1,00 DCA-HYD RAM w RELIEF VAL BLOCK 45-180-475
0 B92.02078 1,00 CYL SEAL SET FOR 092.00414 X
0 B92.03741 1,00 RELIEF VAL BLK F DAC HYD-CYL X
33 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X
34 B92.01214 1,00 HYD HOSE-2200-NW12-250BAR 2200
35 B92.01146 2,00 P-EWS 15L-SV 15
36 B92.01275 1,00 HYD HOSE-1700-NW12-250BAR 1700
37 B92.03773 1,00 HYD MOTOR MF165 CYL-SHAFT X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
38 B92.01100 4,00 P-GES 15LR 15
39 B92.06040 1,00 HYD HOSE-4000-NW12-250BAR 4000
40 B92.06071 1,00 COVER-5500-NW6-1X90-250BAR 5500
41 B92.03579 2,00 HYD PIPE CLAMP 2HOLE DM22/22 B X
42 B92.03769 1,00 HYD MOTOR MF50 CYL-SHAFT X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
43 B92.01545 1,00 P-GES 8LM 8
44 092.00426 1,00 DRAWN-IN CYLINDER 20-440-650
0 B92.02080 1,00 CYL SEAL SET FOR 092.00426 X



| | | I !
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
|E98416320 | HYD PTA+LEVELLING NBR | 190-5 | 1 |
L ] l | I

=
o)
(o)
(o]




|
| EDP-NO.

! | | I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416320 | HYD PTA+LEVELLING NBR | 190-5 | 2| 1998 |
IL | | | | |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
1 B92.01169 1,00 P-ELS 15L-SV 15
2 B92.01533 1,00 P-ELS 8L-SV 8
3 B92.01150 2,00 P-EWS 8L-SV 8
4 B92.01613 1,00 P-GES 12L/M22X1,5 12
5 B92.01145 1,00 P-EWS 12L-SV 12
6 300.44207 1,00 HY PP CONTROL/CHECK VALVE FCO X
7 B92.01568 1,00 P-EGES 12LR-WD-SV 12
8 B92.01525 1,00 P-GES 8L/R3/8-WD 8
9 B92.01551 1,00 P-ETS 8L-SV 8
10 B92.01629 1,00 STRAIGHT CONNECTION SNV 8L 8
11 B92.01577 1,00 P-RS 8L 8
12 B92.03525 3,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
13 B92.03528 5,00 COVER PLATE F HYD PIPE CLAMP B X
14 300.44216 1,00 HY RP PICKING TABLE X
15 300.44214 1,00 HY PP PICKING TABLE X
16 B92.01106 2,00 P-GS 15L 15
17 B92.01092 1,00 P-GES 15LM 15
18 B92.01526 3,00 P-GES 8L/M18X1,5 8
19 B92.04059 1,00 FLUTEC 2/2 CHECK VALVE F PIPE X
20 B92.01124 1,00 P-WS 15L 15
21 300.44213 1,00 HY PP PICKING TABLE AT CTR X
22 B92.03523 6,00 HYD PIPE CLAMP 2HOLE D8/8 BGl X
23 300.44208 1,00 HY PIPE LEVELLING X
24 300.44209 1,00 HY PIPE LEVELLING X
25 300.44212 1,00 HY PIPE FINAL CONVEYOR X
26 B92.01122 2,00 P-WS 8L 8
27 B92.01103 1,00 P-GS 8L 8
28 B92.01569 1,00 P-EGES 8LR-WD-SV 8
29 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X
30 B92.01281 2,00 HYD HOSE-1300-NW6-1X90-250BAR 1300
31 B92.01516 1,00 P-GES 8LR WD 8
32 092.00414 1,00 DCA-HYD RAM w RELIEF VAL BLOCK 45-180-475
0 B92.02078 1,00 CYL SEAL SET FOR 092.00414 X
0 B92.03741 1,00 RELIEF VAL BLK F DAC HYD-CYL X
33 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X
34 B92.01226 3,00 HYD HOSE-3500-NW12-250BAR 3500
35 B92.03773 1,00 HYD MOTOR MF165 CYL-SHAFT X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
36 B92.01146 2,00 P-EWS 15L-SV 15
37 B92.01100 4,00 P-GES 15LR 15
38 B92.06043 1,00 HYD HOSE-6000-NW6-1X90-250BAR 6000
39 B92.06033 1,00 HYD HOSE-2000-NW12-250BAR 2000
40 B92.03579 3,00 HYD PIPE CLAMP 2HOLE DM22/22 B X
41 B92.03769 1,00 HYD MOTOR MF50 CYL-SHAFT X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
42 B92.01545 1,00 P-GES 8LM 8
43 092.00426 1,00 DRAWN-IN CYLINDER 20-440-650
0 B92.02080 1,00 CYL SEAL SET FOR 092.00426 X



I

| EDP-NO.
|E98416325
l

!

| DESCRIPTION

| HYD STEERING AXLE
1




[
| EDP-NO.

I T !
| DESCRIPTION | croUP | PAGEi MODEL i
|E98416325 | HYD STEERING AXLE | 190-6 | 2| 1998 |
| I | 1 I |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
l I
1 092.00420 1,00 4/3 WAY-VALVE 8/8 1l/min 8/8
0 B99.04045 3,00 SEALING NUT M8 M8
2 B92.01526 2,00 P-GES 8L/M18X1,5 8
0 018.00252 2,00 SLOW DOWN DISC 1X8
3 B92.03523 3,00 HYD PIPE CLAMP 2HOLE D8/8 BGl X
4 300.44210 1,00 HYD PIPE STEERING AXLE X
5 300.44211 1,00 HYD PIPE STEERING AXLE X
6 B92.01122 2,00 P-WS 8L 8
7 B92.01289 2,00 HYD HOSE-2200-NW6-1X90-250BAR 2200
8 092.00407 1,00 DAC HYD RAM w RELIEF VAL BLOCK 40-160-465
0 B92.02077 1,00 CYL SEAL SET FOR 092.00407 X
9 B92.03741 1,00 RELIEF VAL BLK F DAC HYD-CYL X



MODEL
1998

ROUP PAG

|
| EDP—NO. DESCRIPTION
90-7

1

l
|E98416330 | HYD PUMP+TANK UBR/SBR
L |

= Q
[ v

1 540 U/min
2 1000 U/min




I
| EDP-NO.

|
PAGE| MODEL

1 I
| DESCRIPTION | GROUP i i
|E98416330 | HYD PUMP+TANK UBR/SBR | 190-7 | 2| 1998 |
; | ] | | |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
1 B92.03839 1,00 PU-GEB i=4,25 540U/min SAE B X
2 B92.03840 1,00 PU-GEB i=2,5 1000U/min SAE B X
3 B98.01438 1,00 O-RING 100X3 DIN3771 NBR70 100X3
4 B92.01601 2,00 COUPLING SMK 20-8L-PK X
5 B92.01551 1,00 P-ETS 8L-SV 8
6 B92.01518 1,00 P-GES 8L 7/16-20UNF 8
7 B92.01620 1,00 P-GES 15L 9/16-18UNF 15
8 B92.01146 2,00 P-EWS 15L-SV 15
9 B92.01147 3,00 P-EWS 22L-SV 22
10 B92.01573 1,00 P-ELS 22L-SV 22
11 B92.01575 1,00 P-REDS 22L/8-SV 8
12 B92.01596 1,00 P-GES 22L 1 5/16-12UN 22
13 B92.01621 1,00 P-EWS 42L-SV 42
14 B92.01607 1,00 P-GES 42L 1 5/8-12UN 42
15 B92.03704 1,00 LS PU 45ccm R/H SAEA TT X
0 B92.03828 1,00 SEAL SET F LS PU 45ccm X
16 B98.01445 1,00 O-RING 80,0X2,0 DIN3771 NBR70  80,0X2,0
17 B92.01532 1,00 P-WFS 18L-35 18
18 B92.03852 1,00 GEAR PUMP l4ccm SAE-A R/H 9Z X
19 B99.03101 2,00 DISC SKz10 X
20 B99.04019 2,00 INSIDE HEXAGON SCREW 3/8-16UNC 3/8X1
21 B92.01605 1,00 P-WFS 35L-40 , 35
22 B92.06060 1,00 SUCTION TUBE-DN40-3350-1X90 3250
23 B92.06076 1,00 SUCTION TUBE-DN32-2800-1X90 2800
24 B92.01228 1,00 HYD HOSE-3000-NW12-250BAR 3000
25 B92.06061 1,00 HYD HOSE-3300-NW16-1X90-250BAR 3300
26 B92.06005 1,00 HYD HOSE-3700-NW6-1X90-250BAR 3700
27 B92.06036 1,00 HYD HOSE-3200-NW20-215BAR 3400
28 B99.03537 2,00 PIPE CLAMP RSGU1100 50/25 X
29 015.21335 1,00 TORSIONAL SUPPORT L/H 3X165%227
30 B92.01093 1,00 P-GES 18LM 18
31 B92.03692 1,00 DOUBLE FCV BLOCK MECH X
32 B92.01545 1,00 P-GES 8LM 8
33 B92.03789 1,00 DOUBLE FCV BLOCK MECH MTKL X
34 B92.01571 1,00 P-GES 22L/M22X1,5 22
35 015.21333 1,00 MOUNTING PLATE 3X216X400
36 015.21334 1,00 TORSIONAL SUPPORT R/H 3X165X227
37 B92.03657 4,00 HYD PIPE CLAMP 2HOLE DM12/12 B X
38 B92.03523 2,00 HYD PIPE CLAMP 2HOLE D8/8 BGl X
39 B95.05088 2,00 OPERATING FOR CONTROL VALVE X
40 060.01638 4,00 SPACER TUBE 15X1, 5X65
41 B99.01662 4,00 SHC-SCREW DIN912 M6X110-8.8-GA 6X110
0 B99.01806 4,00 HEXAGON NUT DIN985-M6-8-GAL M6
42 B95.05072 2,00 OPERATION FOR CONTROL VALVE X
43 B92.01636 1,00 P-GES 42LR-WD 42
44 B92.01100 1,00 P-GES 15LR 15
45 B92.01576 2,00 LOCKING SCREW VS-R 1/2 WD 1/2
46 B92.01642 1,00 P-GES 35L/R1 1/2-WD 35
47 B92.03389 2,00 SCREW PLUG VS-R 1 WD 1
48 098.00018 1,00 SEALING PLATE 2X160
49 015.21340 1,00 LID 10X160
50 B92.03446 1,00 LEVEL INDICATOR SNA2 X
51 300.43655 1,00 BACK-FLOW TUBE X
52 092.00441 2,00 FLANGE A X
53 B92.01624 2,00 LOCKING SCREW VS-M22X1,5 WD 22X1,5
54 B98.01401 2,00 '0'-RING SEAL 50X3 DIN3770-NB7 45X3
55 B92.03859 1,00 BACK-FLOW FILTER X
0 B92.03860 1,00 FILTER X






—
| EDP-NO.

| | I ! 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416330 | HYD PUMP+TANK UBR/SBR | 190-7 | 3] 1998
{; ] ! 1 l 4}
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
0 B98.01444 1,00 ROUND CORD RING 123,19X5,33 123,19X5,33
56 B92.03505 1,00 VENTILATING FILTER T-1080-C-15 X
0 B92.03767 1,00 SEAL F FILTER PS-1080 X
57 B98.01446 1,00 SEALING RFM 330 405079 X



| | 1
| EDP—NO. | DESCRIPTION | GROUP

|
PAGE | MODEL
|E98416335 | HYD 1.+2.SEPARATOR UBR/SBR | 190-8 1] 1
L A | |

998




[
| EDP-NO.

{ T 1 I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416335 | HYD 1.+2.SEPARATOR UBR/SBR | 190-8 | 2| 1998 |
| ] l I I |
[
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
1 B92.03789 1,00 DOUBLE FCV BLOCK MECH MTKL X
2 B92.01095 4,00 P-GES 15L/M22X1,5 15
3 B99.03537 1,00 PIPE CLAMP RSGU1100 50/25 X
4 B92.01146 2,00 P-EWS 15L-SV 15
5 B92.01100 8,00 P-GES 15LR 15
6 B92.03771 2,00 HYD MOTOR MF820 CYL-SHAFT X
0 B92.03780 1,00 SEAL SET VESPEL F MF HYD-MOTOR X
7 B92.03579 4,00 HYD PIPE CLAMP 2HOLE DM22/22 B X
8 B92.03528 4,00 COVER PLATE F HYD PIPE CLAMP B X
9 B92.03769 1,00 HYD MOTOR MF50 CYL-SHAFT X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
10 B92.06042 1,00 HYD HOSE-1400-NW12-1X45-250BAR 1400
11 B92.01228 1,00 HYD HOSE-3000-NW12-250BAR 3000
12 B92.01293 3,00 HYD HOSE-2000-NW12-1X90-250BAR 2000
13 B92.03536 2,00 DRAIN VALVE M20X1,5 X
14 B92.01292 1,00 HYD HOSE-4800-NW12-250BAR 4800
15 B92.03772 1,00 HYDRAULIC MOTOR MF130 CYL-S X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X



[
] o
8 a
=
ﬂmgul
&
[aPe
Do
O o
X o
OS]
M
m
9]
~
&
M
O
B
5
(o]
H
H M|
N v
I.
m ™
@
RS
Ao
o —— ]
o
<
o &
Z -
| <
[aT )
a o
| =29




|
| EDP-NO.

! I I
| DESCRIPTION | grOoUP | PAGEi MODEL i
|E98416340 | HYD 3.SEPARATOR UBR/SBR | 190-9 | 2| 1998 |
| 1 ] ! | |
!
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B92.01093 3,00 P-GES 18LM 18
2 B92.01095 4,00 P-GES 15L/M22X1,5 15
3 B92.06020 1,00 HYD HOSE-3700-NW12-250BAR 3700
4 B92.01271 1,00 HYD HOSE-1200-NW16-1X45-250BAR 1200
5 B92.01085 1,00 P-ELS 18L-SV 18
6 B92.01160 1,00 P-REDS 18/15L-SV 15
7 300.44217 1,00 HYD PIPE AT REGULATOR X
8 B92.03692 1,00 DOUBLE FCV BLOCK MECH X
9 B92.01508 1,00 P-EWS 18L-SV 18
10 B99.03537 1,00 PIPE CLAMP RSGU1100 50/25 X
11 B92.01292 1,00 HYD HOSE-4800-NW12-250BAR 4800
12 B92.03528 5,00 COVER PLATE F HYD PIPE CLAMP B X
13 B92.03579 5,00 HYD PIPE CLAMP 2HOLE DM22/22 B X
14 B92.03536 1,00 DRAIN VALVE M20X1,5 X
15 B92.03770 1,00 HYDRAULIC MOTOR MF65 CYL-S X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
16 B92.01100 4,00 P-GES 15LR 15
17 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
0 B92.03780 1,00 SEAL SET VESPEL F MF HYD-MOTOR X
18 B92.01146 2,00 P-EWS 15L-SV 15
19 B92.01228 2,00 HYD HOSE-3000-NW12-250BAR 3000



]

| EDP—NO.

| E98416345
[

DESCRIPTION
HYD PUMP+TANK NBR

GROUP
190-10

e e e et

PAG

[ o]

MODEL
1998

L

1 540 U/min

2 1000 U/min



|
| EDP-NO.

! I 1 |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416345 | HYD PUMP+TANK NBR | 190-10 | 2] 1998
: | L | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B92.03839 1,00 PU-GEB i=4,25 540U/min SAE B X
2 B92.03840 1,00 PU-GEB i=2,5 1000U/min SAE B X
3 B98.01438 1,00 O-RING 100X3 DIN3771 NBR70 100X3
4 B92.01601 2,00 COUPLING SMK 20-8L-PK X
5 B92.01551 1,00 P-ETS 8L-SV 8
6 B92.01518 1,00 P-GES 8L 7/16-20UNF 8
7 B92.01620 1,00 P-GES 15L 9/16-18UNF 15
8 B92.01146 2,00 P-EWS 15L-SV 15
9 B92.01147 3,00 P-EWS 22L-SV 22
10 B92.01573 1,00 P-ELS 22L-SV 22
11 B92.01575 1,00 P-REDS 22L/8-SV 8
12 B92.01596 1,00 P-GES 22L 1 5/16-12UN 22
13 B92.01621 1,00 P-EWS 42L-SV 42
14 B92.01607 1,00 P-GES 42L 1 5/8-12UN 42
15 B92.03704 1,00 LS PU 45ccm R/H SAEA TT X
0 B92.03828 1,00 SEAL SET F LS PU 45ccm X
16 B98.01445 1,00 O-RING 80,0X2,0 DIN3771 NBR70  80,0X2,0
17 B92.03705 1,00 COVER PLATE FOR SAE CONNECTION X
18 B92.03101 2,00 3WAY FLOW CONTROL MR3CPO6- / X
19 B92.04019 2,00 2/2 SEAT VALVE F PIPE X
20 B92.06060 1,00 SUCTION TUBE-DN40-3350-1X90 3250
21 B92.01228 1,00 HYD HOSE-3000-NW12-250BAR 3000
22 B92.06005 1,00 HYD HOSE-3700-NW6-1X90-250BAR 3700
23 B92.06036 1,00 HYD HOSE-3200-NW20-215BAR 3400
24 B92.03537 2,00 REDUCER CHECK VALVE R1/4" X
25 B92.03657 2,00 HYD PIPE CLAMP 2HOLE DM12/12 B X
26 015.21334 1,00 TORSIONAL SUPPORT R/H 3X165X227
27 B92.01545 1,00 P-GES 8LM 8
28 B92.03789 1,00 DOUBLE FCV BLOCK MECH MTKL X
29 B92.01571 1,00 P-GES 22L/M22X1,5 22
30 015.21333 1,00 MOUNTING PLATE 3X216X400
31 B95.05088 2,00 OPERATING FOR CONTROL VALVE X
32 060.01638 2,00 SPACER TUBE 15X1,5X65
33 B99.01662 2,00 SHC-SCREW DIN912 M6X110-8.8-GA 6X110
0 B99.01806 2,00 HEXAGON NUT DIN985-M6-8-GAL M6
34 B92.01636 1,00 P-GES 42LR-WD 42
35 B92.01100 1,00 P-GES 15LR 15
36 B92.01576 2,00 LOCKING SCREW VS-R 1/2 WD 1/2
37 B92.03389 2,00 SCREW PLUG VS-R 1 WD 1
38 098.00018 1,00 SEALING PLATE 2X160
39 015.21340 1,00 LID 10X160
40 B92.03446 1,00 LEVEL INDICATOR SNA2 X
41 300.43655 1,00 BACK-FLOW TUBE X
42 092.00441 2,00 FLANGE X
43 B92.01624 2,00 LOCKING SCREW VS-M22X1,5 WD 22X1,5
44 B98.01401 2,00 '0'-RING SEAL 50X3 DIN3770-NB7 45X3
45 B92.03859 1,00 BACK-FLOW FILTER X
0 B92.03860 1,00 FILTER X
0 B98.01444 1,00 ROUND CORD RING 123,19X5,33 123,19%5,33
46 B92.03505 1,00 VENTILATING FILTER T-1080-C-15 X
0 B92.03767 1,00 SEAL F FILTER PS-1080 X
47 B98.01446 1,00 SEALING RFM 330 405079 X



|
| EDP-NO.

|E98416350
|

1
| DESCRIPTION
| HYD 1.+2.SEPARATOR NBR
|

]

| Group
| 190-11
|

|
PAGE | MODEL
1| 1998
]

=




!
| EDP-NO.

1 1
DESCRIPTION | GROUP | PAGE| MODEL
|E98416350 HYD 1.+2.SEPARATOR NBR | 190-11 | 2| 1998
{ | 1 | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
[ — ]
1 B92.03789 1,00 DOUBLE FCV BLOCK MECH MTKL X
2 B92.01095 4,00 P-GES 15L/M22X1,5 15
3 B99.03537 1,00 PIPE CLAMP RSGU1100 50/25 X
4 B92.01146 5,00 P-EWS 15L-SV 15
5 B92.01100 10,00 P-GES 15LR 15
6 B92.03771 3,00 HYD MOTOR MF820 CYL-SHAFT X
0 B92.03780 1,00 SEAL SET VESPEL F MF HYD-MOTOR X
7 B92.03579 6,00 HYD PIPE CLAMP 2HOLE DM22/22 B X
8 B92.03528 6,00 COVER PLATE F HYD PIPE CLAMP B X
9 B92.03769 1,00 HYD MOTOR MF50 CYL-SHAFT X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
10 B92.06042 1,00 HYD HOSE-1400-NW12-1X45-250BAR 1400
11 B92.01293 3,00 HYD HOSE-2000-NW12-1X90-250BAR 2000
12 B92.01228 1,00 HYD HOSE-3000-NW12-250BAR 3000
13 B92.01227 1,00 HYD HOSE-2500-NW12-250BAR 2500
14 B92.03536 2,00 DRAIN VALVE M20X1,5 X
15 B92.01292 1,00 HYD HOSE-4800-NW12-250BAR 4800
16 B92.03772 1,00 HYDRAULIC MOTOR MF130 CYL-S X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X



| | | |
| EDP—NO. | DESCRIPTION | GrOUP PAGE | MODEL

!

!
|E98416355 | HYD COOLER+PUMP HWD | 190-12 | 1| 1998
l | ] 1 |




I 1 | 1
| EDP-NO. | DESCRIPTION | crouP | PAGE} MODEL
|E98416355 | HYD COOLER+PUMP HWD | 190-12 | 2| 1998
} 1 1 | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES
l |
1 B92.03418 1,00 REFRIGERATING PLANT 5202.201 0 X
2 B92.01521 2,00 RED-R1-WD/R1/2 1-1/2
3 B92.01531 1,00 P-EGES 18LR-WD-SV 18
4 B92.01529 1,00 P-RS 18L OUTLET PRESSURE=2BAR 18
5 B92.01085 2,00 P-ELS 18L-SV 18
6 B94.01522 1,00 THERMO-SWITCH 65 C 20A X
7 300.27351 1,00 HYD-PIPE X
8 B92.01517 1,00 P-GES 18LR 18
9 B92.01518 1,00 P-GES 8L 7/16-20UNF 8
10 B92.01167 1,00 P-EWS 28L-SV 28
11 B92.01609 1,00 P-GES 28L 1 1/16-12UN 28
12 B92.01146 2,00 P-EWS 15L-SV 15
13 B92.01545 2,00 P-GES 8LM 8
14 B92.01601 3,00 COUPLING SMK 20-8L-PK X
15 B92.01501 2,00 P-GES 18L 7/8-14UNF 18
16 B92.01546 1,00 P-REDS 18/8L-SV X
17 B92.01150 5,00 P-EWS 8L-SV 8
18 B92.01581 7,00 P-GES 8L 9/16-18UNF 8
19 B92.01533 3,00 P-ELS 8L-SV 8
20 300.34351 1,00 PIPE AT PUMP X
21 B92.01577 1,00 P-RS 8L 8
22 B98.01430 2,00 O-RING FOR SAE-FLANGE 3/4" X
23 B92.03589 1,00 ADJUSTING PUMP 42ccm R/H X
24 B92.01241 2,00 HYD HOSE-500-NW6-1X90-250BAR 500
25 B92.01264 3,00 HYD HOSE-500-NW6-350BAR 500
26 300.44227 1,00 HYD PIPE PUMP/FLUSH BLOCK X
27 B92.01550 2,00 P-EMASD 8LR 8
29 B92.03856 1,00 PRESSURE SENSOR 0-60bar 4-20mA X
30 B92.01516 1,00 P-GES 8LR WD 8
31 B92.01274 1,00 HYD HOSE-700-NW16-1X90-250BAR 700
32 B92.03587 1,00 PROPORTIONAL PRV 41-43/12 X
33 092.00246 1,00 REDUCER COUPLING X
34 B92.01551 2,00 P-ETS 8L-SV 8
35 B92.03857 1,00 PRESSURE SENSOR 0-600 4-20mA X
36 B92.03591 1,00 FLUSH BLOCK F ADJUSTABLE PUMP X
37 021.02499 2,00 PUMP FLANGE 24X50X75
0 B99.04019 8,00 INSIDE HEXAGON SCREW 3/8-16UNC 3/8X1
38 B92.01095 2,00 P-GES 15L/M22X1,5 15
39 B92.06023 2,00 HYD HOSE-1400-NW13-415BAR 1400
40 B92.03721 1,00 DOUBLE SHUTOFF VALVE 15L X
41 015.21940 1,00 BRACKET 3X305X352
42 015.19574 1,00 LEVER 8X80X100
43 B92.06067 1,00 SUCTION TUBE-DN25-2400 2400
44 B92.01611 1,00 P-GES 25L/R1 1/4 28
45 B92.03306 1,00 SUCTION FILTER UC-MX-1591-105 X
0 B92.03307 1,00 REPLACE ELEMENT UC-MX-1591-4-1 X



|
!

PAGE | MODEL

L

1| 1998

| GrOUP
| 190-13

| HYD SUCTION-/-WORK PIPE HWD

| DESCRIPTION

I

|E98416360

| EDP—NO.




]
| EDP-NO.

- 1 1 ]
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416360 | HYD SUCTION-/-WORK PIPE HWD | 190-13 | 2| 1998 |
= | 1 1 | |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B92.03418 1,00 REFRIGERATING PLANT 5202.201 0 X
2 B92.01521 1,00 RED-R1-WD/R1/2 1-1/2
3 B92.01531 1,00 P-EGES 18LR-WD-SV 18
4 B92.01085 1,00 P-ELS 18L-SV 18
5 B92.01167 1,00 P-EWS 28L-SV 28
6 B92.01609 1,00 P-GES 28L 1 1/16-12UN 28
7 B92.03589 1,00 ADJUSTING PUMP 42ccm R/H X
8 015.21940 1,00 BRACKET 3X305X352
9 015.19712 1,00 LEVER 4X75%X194
10 097.00039 1,00 TENSION SPRING 2-17-87
11 B94.01675 1,00 SENSOR,IND,NAMUR,M18x1,Sn8 X
12 300.44222 1,00 HYD PP BLOCK UP BA VALVE UPPER X
13 B92.01576 1,00 LOCKING SCREW VS-R 1/2 WD 1/2
14 B92.01151 2,00 P-ETS 15L-SV 15
15 B92.01508 1,00 P-EWS 18L-SV 18
16 B92.03590 1,00 3/2WAY VALVE SG3V-ME 2/12 X
17 B92.01100 4,00 P-GES 15LR 15
18 019.00796 1,00 ANGLE 2X50X60
19 B92.01146 1,00 P-EWS 15L-SV 15
20 B92.03721 1,00 DOUBLE SHUTOFF VALVE 15L X
21 015.19574 1,00 LEVER 8X80X100
22 300.41657 1,00 HYD PRESSURE PIPE BUBV LOWER X
23 B92.01274 1,00 HYD HOSE-700-NW16-1X90-250BAR 700
24 B92.06067 1,00 SUCTION TUBE-DN25-2400 2400
25 300.41658 1,00 HYD-PIPE LEAKAGE OIL X
26 B92.01169 2,00 P-ELS 15L-SV 15
27 B92.01149 2,00 P-REDS 15/12L-SV 12
0 018.00237 1,00 REDUCER DISC 1,5%X15
28 B92.01197 2,00 P-EGES 12L/R1/4-WD-SV 12
29 B92.03592 1,00 2/2WAY-VALVE F-1/4 G12 X
30 300.44224 1,00 HYD PP HYDROSATIC WHEEL DRIVE X
31 300.44223 1,00 HYD PP HYDROSATIC WHEEL DRIVE X
32 B92.01160 1,00 P-REDS 18/15L-SV 15
33 B92.01528 1,00 P-TS 18L 18
34 B92.01611 2,00 P-GES 25L/R1 1/4 28
35 B92.03306 1,00 SUCTION FILTER UC-MX-1591-105 X
0 B92.03307 1,00 REPLACE ELEMENT UC-MX-1591-4-1 X
36 015.21938 1,00 BRACKET 5X60X317
37 B92.01628 1,00 P-EGES 28LR-WD-SV 28
38 B92.03801 1,00 BALL VALVE DN25/R1" X
39 B92.01608 2,00 P-GES 35L/R1-WD 35
40 B92.06076 1,00 SUCTION TUBE-DN32-2800-1X90 2800
41 B92.01286 1,00 HYD HOSE-4150-NW16-1X90-250BAR 4150
42 B92.01106 4,00 P-GS 15L 15
43 B92.03525 3,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
44 B92.03528 3,00 COVER PLATE F HYD PIPE CLAMP B X
45 300.44225 2,00 HYD PP HYDROSTATIC WHEEL DRIVE X



I | 1 | | |
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL |

|E98416365 | HYD WHEEL MOTORS | 190-14 | 1| 1998 |
L I ] | 1




I
| EDP-NO.

] [ !
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416365 | HYD WHEEL MOTORS | 190-14 | 2| 1998 |
I 1 | | i |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
1 B92.01106 2,00 P-GS 15L 15
2 B92.06023 3,00 HYD HOSE-1400-NW13-415BAR 1400
3 B92.01118 2,00 P-TS 15L 15
4 B92.01263 1,00 HYD HOSE-700-NW12-1X90-350BAR 700
5 B92.06078 2,00 COVER-1000-NW12-1X45-415BAR 1000
6 B92.01095 4,00 P-GES 15L/M22X1,5 15
7 021.02499 4,00 PUMP FLANGE 24X50X75
0 B99.01789 16,00 SHC-SCREW DIN912 M10X30-8.8-GA 10X30
8 B98.01430 4,00 O-RING FOR SAE-FLANGE 3/4" X
9 B92.01092 2,00 P-GES 15LM = 15
10 B92.01552 4,00 P-GES 15L/R3/8 15
11 B92.01520 4,00 LOCKING SCREW VS-M12X1,5 WD 10X1
12 B92.03626 2,00 CHECK VALVE RVE-R3/8 0,5 BAR X
13 300.42011 1,00 HYD PIPE FREE-WHEEL Z-PUMP X
14 065.00094 1,00 VALVE BRACKET 30X40X60
0 B99.01723 4,00 SOCKET H.C.SCREW DIN912 M6X40- 6X40
15 B98.01406 1,00 'O'-RING SEAL 18X2,5 DIN3770-N 18X2,5
16 B92.03847 1,00 GEAR PUMP 22,5 SAE-A L/H CYL-S X
0 B99.04052 2,00 SHC-SCREW 912 M10X20-8.8-GAL 10X20
17 B98.01407 1,00 'O'-RING SEAL 24X2,5 DIN3770-N 24X2,5
18 B92.01295 1,00 HYD HOSE-1200-NW12-1X90-250BAR 1200
20 B92.01169 5,00 P-ELS 15L-SV 15
21 065.00093 1,00 VALVE BRACKET 30X40X60
0 B99.01723 4,00 SOCKET H.C.SCREW DIN912 M6X40- 6X40
22 B92.01100 1,00 P-GES 15LR 15
23 B99.03537 3,00 PIPE CLAMP RSGU1100 50/25 X
24 B99.01657 1,00 HHC-SCREW M10X200 DIN931-8.8-G 10X200
0 060.00832 1,00 SPACER TUBE 15X1,5X153
26 B92.01293 1,00 HYD HOSE-2000-NW12-1X90-250BAR 2000
27 B95.00544 1,00 LC 8LINKS C5X36 DIN763-GAL 8
28 B92.06073 2,00 COVER-650-NW12-1X45-250BAR 650
29 B92.01149 1,00 P-REDS 15/12L-SV 12
30 B92.01601 1,00 COUPLING SMK 20-8L-PK X
31 B92.01634 1,00 P-GES 5L/M14X1,5 8
32 B92.01171 2,00 P-GES 20SM 20
33 B92.01503 2,00 P-REDS 20/15L-SV 15
34 B92.01151 1,00 P-ETS 15L-SV 15
35 300.35533 1,00 HYD PIPE AT FREE-WHEELING VALV X
36 B92.01146 2,00 P-EWS 15L-SV 15
37 B92.01139 1,00 P-GES 15L/M16X1,5 15
38 B92.05352 1,00 PRESSURE BRACKET VALVE 1,5 BAR X
39 B92.01630 1,00 P-EGES 15LR-WD-SV 15
40 B92.01201 1,00 HYD HOSE-550-NW10-250BAR 550
41 B92.01145 1,00 P-EWS 12L-SV 12
42 B92.01099 1,00 P-GES 12L/R1/2 12
43  023.09228 1,00 ANGLE 35X5X120
44 B92.03608 2,00 ACCUMULATOR 0,751-210 GAV=0,75 X
45 B92.06042 1,00 HYD HOSE-1400-NW12-1X45-250BAR 1400
46 B92.05363 1,00 MS1l WHEEL MOTOR 1259 w BRA X
47 B92.05362 1,00 MS1l WHEEL MOTOR 1259 w/o BRA X
48 B92.05365 1,00 MS1l WHEEL MOTOR 1259 w BRA X
49 B92.05364 1,00 MS1l WHEEL MOTOR 1259 w/o BRA X



| | I | |

| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
I
1

|E98416370 | HYD CLUTCH | 190-15 1| 1998
L ! | |




]
| EDP-NO.

| | 1 ]
| DESCRIPTION | GROUP | PAGE| MODEL
|E98416370 | HYD CLUTCH | 190-15 | 2| 1998
[ 1 ] | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES
L
1 200.36412 1,00 HYDRAULIC CLUTCH X
2 B92.01073 1,00 P-RSWS 8LM 8
3 B92.01241 2,00 HYD HOSE-500-NW6-1X90-250BAR 500
4 B92.01551 1,00 P-ETS 8L-SV 8
5 B92.01525 2,00 P-GES 8L/R3/8-WD 8
6 B92.04019 1,00 2/2 SEAT VALVE F PIPE X
7 B92.01533 1,00 P-ELS 8L-SV 8
8 B92.01629 1,00 STRAIGHT CONNECTION SNV 8L 8
9 B92.01526 1,00 P-GES 8L/M18X1,5 8
10 B92.03607 1,00 ACCUMULATOR 0,0751-210 GAV=108 X



DESCRIPTION
CONTROL BLOCK

|E98416375

| EDP—NO.




I
| EDP-NO.

I T I T 1
| DESCRIPTION | eroup | PAGE| MODEL |
|E98416375 | CONTROL BLOCK | 190-16 | 2| 1998 |
: 1 | 1 1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B99.04045 6,00 SEALING NUT M8 M8
2 B92.03816 2,00 END PLATE LUSSPUT X
3 092.00424 1,00 WAY-VALVE LP8SM3J16 X
4 B92.03844 1,00 PROPORTIONAL WAY-VALVE LP8SM3J X
5 B92.03760 1,00 PISTON MANOMETER X
6 B92.03843 1,00 WAY-VALVE LM8S X
7 B92.03842 1,00 INLET PLATE LUBSSMF X
8 092.00423 1,00 4/3 WAY-VALVE 6/6 1/min 6/6
9 092.00499 1,00 4/3 WAY-VALVE 2/14 1l/min 2/14
10 092.00421 1,00 4/3 WAY-VALVE 6/3 1l/min 6/3
11 092.00420 2,00 4/3 WAY-VALVE 8/8 1/min 8/8
12 B99.04050 8,00 CHEESE-HEAD DIN912 M4X80-8.8 4X80
13 B92.03807 2,00 SINGLE ACTING SOLENOID LD8S X
14 B92.03804 2,00 ADJUSTING RING F 4/3 WAY-VALVE X
15 B92.03806 2,00 PRESSURE SPRING F 4/3WAY-VALVE X
16 B92.03805 2,00 DISC LMX08 F 4/3 WAY-VALVE X
17 B98.01440 2,00 O-RING 24X2 DIN3771 NBR70 24X%2
18 B92.03669 1,00 PRESSURE RELIEF VALVE 160 BAR X
19 B92.03822 2,00 SINGLE ACTING SOLENOID L.O08 X
20 B92.03821 1,00 PROPORTIONAL SOLENOID 12V X
21 B99.04053 12,00 CHEESE-HEAD DIN912 M4X65-8.8 4X65
22 B92.01407 3,00 O-RING SEAL 19X1,8 DIN3770-N 19X%1,8
23 B98.01412 2,00 'O'-RING SEAL 5,00X1,50 DIN377 5X1,5
24 B98.01419 2,00 'O'-RING SEAL 11,00X2,00 DIN37 11X2
25 B92.01402 18,00 O-RING SEAL 12X2 DIN3770-NB7 12X2
26 B98.01447 27,00 O-RING SEAL 16,56X1,78 DIN3770 16,56X1,78



|

| EDP—NO.
|E98416380
L

I 1

| DESCRIPTION | erouP
| FLOW CONTROL BLOCK DOUBLE wPRV | 190-17
| |

|
| PAG
|
|

: |
> |

MODEL
1998




|
| EDP-NO.

I I 1 ] 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416380 | FLOW CONTROL BLOCK DOUBLE wPRV | 190-17 | 2| 1998 |
1 | | 1 | |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES [
| I
1 B92.03693 1,00 INLET PLATE FCV MTKKZVB*-1M22 X
2 B92.03572 1,00 IM PLATE FCV MTKKZVB*-1M22/03 X
3 B92.03573 1,00 FLOW CONTROL VALVE MTKDEPB-OM2 X
4 B92.01402 4,00 O-RING SEAL 12X2 DIN3770-NB7 12X%2



{

| EDP—NO.
|E98416385
L

1
| DESCRIPTION

| FLOW CONTROL BLOCK DOUBLE

I
| Group

| 190-18
1

= =
SNS—

MODEL
1998




|
| EDP-NO.

I 1 ! |

| DESCRIPTION | GROUP | PAGE| MODEL
|E98416385 | FLOW CONTROL BLOCK DOUBLE | 190-18 | 2| 1998
| 1 I 1 |
I
|POS. CODE NO. QTY DESCRIPTION MEASURES
L

1 BS2.03791
2 BS52.03790
3 B92.01402

1,00 INLET PLATE FCV MTKLEVC*-1M22 X
1,00 INLET PLATE FCV MTKLAVC*-1M22 X
2,00 O-RING SEAL 12X2 DIN3770-NB7 12X2



MODEL

| T

| EDP—NO. E |

1| 1998
{

|E98416390
1

! 1
DESCRIPTION | GROUP  |PAG
HYD DIABLO PRESSURE REGULATION | 190-19 |

| !




!
| EDP-NO.

T 1 I T
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416390 | HYD DIABLO PRESSURE REGULATION | 190-19 | 2| 1998 |
} ] 1 I ! |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 092.00229 2,00 DRAW-IN CYLINDER 20-350-550
0 B92.02037 1,00 CYL SEAL SET FOR 092.00229 X
2 B92.03525 1,00 HYD PIPE CLAMP 2HOLE D15/17 BG X
3 B92.03528 1,00 COVER PLATE F HYD PIPE CLAMP B X
4 B92.06031 1,00 HYD HOSE-3300-NW6-1X90-250BAR 3300
5 B92.01290 1,00 HYD HOSE-2450-NW6-1X90-250BAR 2450
6 B92.01545 5,00 P-GES 8LM 8
7 B92.01150 4,00 P-EWS 8L-SV 8
8 B92.03711 1,00 CONTROL BLOCK MAGN PRFD X -
9 B92.01220 1,00 HYD HOSE-350-NW6-250BAR 350
10 B92.01578 1,00 P-GES 8L/M22X1,5 8
11 300.44203 1,00 HY PP PRFD-CONTROL/PRFD-BLOCK X
12 300.44202 1,00 HY PP SHARE CONTROL/PRFD-BLOCK X
13 B92.01220 2,00 HYD HOSE-350-NW6-250BAR 350



I

| EDP—NO.
|E98416395
L

I

| DESCRIPTION

| HYD STONE WEB
1




{
| EDP-NO.

T 1 I
| DESCRIPTION | GrOUP | PAGEi MODEL }
|E98416395 | HYD STONE WEB | 190-20 | 2| 1998 [
I | { | 1 ﬁl
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 B92.01091 1,00 P-GES 12L/M18X1,5 12
2 300.44200 1,00 HY PP CTR/WAY-VALVE-STONE BOX X
3 B92.01613 1,00 P-GES 12L/M22X1,5 12
4 B92.01154 2,00 P-ELS 12L-SV 12
5 B92.01145 3,00 P-EWS 12L-SV 12
6 B92.01153 2,00 P-GES 12L/R1/4 12
7 B92.03562 1,00 3/2WAY VALVE w HOUSING R1/4" X
8 300.44201 1,00 HY PP WV-STONE BOX/CHECK VALVE X
9 300.44204 1,00 HY PP WV-STONE BOX/PRFD-BLOCK X
10 B92.01516 1,00 P-GES 8LR WD 8
11 B92.01150 1,00 P-EWS 8L-SV 8
12 B92.01225 2,00 HYD HOSE-1650-NW10-250BAR 1650
13 B92.01099 2,00 P-GES 12L/R1/2 12
14 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
0 B92.03780 1,00 SEAL SET VESPEL F MF HYD-MOTOR X
15 B92.01148 1,00 P-REDS 12/8L-SV 8
16 B92.01241 1,00 HYD HOSE-500-NW6-1X90-250BAR 500
17 092.00193 1,00 PRESSURE HYD RAM 25-80-170
0 B92.02013 1,00 CYL SEAL SET FOR 092.00193 X



MODEL
1998

B o~

PAG

GROUP
190-21

9]
i
2
m
(@]
faf
[
5 &
o

H 0
B

A&om
H
M=
@

48
[a R
o
o
o %
Z -
| <
o o
a o
sl

L




|
| EDP-NO.

! !
| DESCRIPTION | GrOUP PAGEi MODEL i
|E98416400 | HYD MFB SMALL POTATOES [ 190-21 2| 1998 |
| | I | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B92.01091 1,00 P-GES 12L/M18X1,5 12
2 300.44200 1,00 HY PP CTR/WAY-VALVE-STONE BOX X
3 B92.01145 2,00 P-EWS 12L-SV 12
4 B92.01153 2,00 P-GES 12L/R1/4 12
5 B92.03562 1,00 3/2WAY VALVE w HOUSING R1/4" X
6 300.44201 1,00 HY PP WV-STONE BOX/CHECK VALVE X
7 300.44204 1,00 HY PP WV-STONE BOX/PRFD-BLOCK X
8 B92.01516 1,00 P-GES 8LR WD 8
9 B92.01150 1,00 P-EWS 8L-SV 8
10 B92.01217 1,00 HYD HOSE-3500-NW10 3500
11 B92.03772 1,00 HYDRAULIC MOTOR MF130 CYL-S X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
12 B92.01100 2,00 P-GES 15LR 15
13 B92.01099 1,00 P-GES 12L/R1/2 12
14 B92.01146 2,00 P-EWS 15L-SV 15
15 B92.01214 1,00 HYD HOSE-2200-NW12-250BAR 2200
16 B92.01169 1,00 P-ELS 15L-SV 15
17 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
0 B92.03780 1,00 SEAL SET VESPEL F MF HYD-MOTOR X



[ 1 | |
| EDP—NO. | DESCRIPTION | GroUP |
|E98416405 | HYD SUPPORT WEB+MFB SMALL POT | 190-22 |
L ] L |

| ﬁ’;n
N - ff& © @
Vo
~ ' / Q2
*  / /
_ '\,\
e A A\ /'/ \
NS EA \ \ \

O -
L&) Pawy S\

“\“\r; S \

_ ‘:‘\.).\\‘Q\ll. ‘.




I
| EDP-NO.

| 1 I
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416405 | HYD SUPPORT WEB+MFB SMALL POT | 190-22 | 2| 1998 |
= | ! | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L 1
1 B92.01091 1,00 P-GES 12L/M18X1,5 12
2 300.44200 1,00 HY PP CTR/WAY-VALVE-STONE BOX X
3 B92.03562 2,00 3/2WAY VALVE w HOUSING R1/4" X
4 B92.01145 6,00 P-EWS 12L-SV 12
5 B92.01153 5,00 P-GES 12L/R1/4 12
6 300.44632 1,00 HY PP CHECK VALVE/CHECK VALVE X
7 B92.01613 1,00 P-GES 12L/M22X1,5 12
8 B92.01154 2,00 P-ELS 12L-SV 12
9 300.44201 1,00 HY PP WV-STONE BOX/CHECK VALVE X
10 300.44204 1,00 HY PP WV-STONE BOX/PRFD-BLOCK X
11 B92.01516 1,00 P-GES 8LR WD 8
12 B92.01150 1,00 P-EWS 8L-SV 8
13 B92.01217 1,00 HYD HOSE-3500-NW10 3500
14 B92.01225 2,00 HYD HOSE-1650-NW10-250BAR 1650
15 B92.03771 2,00 HYD MOTOR MF820 CYL-SHAFT X
0 B92.03780 1,00 SEAL SET VESPEL F MF HYD-MOTOR X
16 B92.01099 3,00 P-GES 12L/R1/2 12
17 B92.01148 1,00 P-REDS 12/8L-SV 8
18 B92.01241 1,00 HYD HOSE-500-NW6-1X90-250BAR 500
19 092.00193 1,00 PRESSURE HYD RAM 25-80-170
0 B92.02013 1,00 CYL SEAL SET FOR 092.00193 X
20 B92.03772 1,00 HYDRAULIC MOTOR MF130 CYL-S X
0 B92.03779 1,00 SEAL SET STAND F MF HYD-MOTOR X
21 B92.01100 2,00 P-GES 15LR 15
22 B92.01146 2,00 P-EWS 15L-SV 15
23 B92.01214 1,00 HYD HOSE-2200-NW12-250BAR 2200
24 B92.01169 1,00 P-ELS 15L-SV 15



1998

I

|
| GROUP  |PAGE | MODEL
| 250-1 | 1 |

1 |

] PICKING TABLE w/o GRA UBR/SBR

| DESCRIPTION

|E98416450

L

| EDP—NO.




|
| EDP-NO.

T 1 1
| DESCRIPTION | cGrOUP | PAGEi MODEL i
|E98416450 | PICKING TABLE w/o GRA UBR/SBR | 250-1 | 2| 1998 |
I l { I | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
u 1
1 100.43292 1,00 PICKING TABLE X
2 100.43406 1,00 DRIVE BOX X
3 037.03110 1,00 DRIVE SHAFT 29,98X1585
4 037.03108 1,00 DRIVE SHAFT : 29,98X1234
5 006.00236 2,00 FINGER ROLLER B30-P28 124-30-60
6 060.00209 2,00 SPACER RING 35X2X10
7 B96.00133 4,00 STEEL BEARING HOUSING PF 206 30
8 B96.00070 4,00 BALL BEARING UC 206 30-62-38,1
9 014.00238 2,00 SPROCKET 3/4"-T18 18-30-30
10 014.00184 1,00 SPROCKET 3/4"-T15 15-25-30
11 B99.02608 3,00 RETAINING RING AS 30X2 DIN471  30X2
12 100.43407 1,00 TENSION JACK X
13 014.00037 1,00 SPROCKET 3/4"-T15 15-52-28
14 B96.00037 1,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
15 B99.02605 1,00 RETAINING RING A 25X1,2 DIN471 25X1,2
16 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
17 097.00047 1,00 TENSION SPRING 3-18-130
18 031.00634 1,00 EYELET SCREW 10X145
19 B92.03773 1,00 HYD MOTOR MF165 CYL-SHAFT X
20 060.00302 1,00 SPACER TUBE 30X2X15
21 060.00548 1,00 SPACER RING 30X2X6
22 B95.03054 1,00 ROLLER CHAIN-S-3/4"-STTY-85-1- 85
23  015.19331 2,00 BEARING PLATE 3X198,5
24 015.19210 1,00 BEARING PLATE 3X184X195
25 015.19229 2,00 SCRAPER 3X40X40
26 088.00053 2,00 SCRAPER 78BREIT
27 015.21613 1,00 COVER PLATE L/H 2X186X543
28 015.21612 1,00 COVER PLATE R/H 2X188X527
29 076.02166 2,00 RUBBER 6,2X50X405
30 015.21614 1,00 STRENGTHENING 6X75X204
31 100.43293 1,00 FINAL CONVEYOR - HEAD X
32 037.02833 2,00 SHAFT ' 24,98X1117
33 088.00298 2,00 SUPPORT ROLLER 75 75-58,5-25
34 088.00337 2,00 SUPPORT ROLLER 75 w FLANGE 75-59-25
35 B99.02608 8,00 RETAINING RING AS 30X2 DIN471  30X2
36 031.01729 2,00 BUSH 50X9,5
37 015.11084 2,00 U-PROFILE 3X68X257
38 100.24775 1,00 SLIDE TUBE R/H X
39 100.24776 1,00 SLIDE TUBE L/H X
40 B99.01087 4,00 HHC-SCREW M16X25 DIN933-8.8-GA 16X25
41 200.40602 2,00 IDLER ROLLER 90 X
42 200.40603 2,00 IDLER ROLLER 90 w HOOP X
43 057.03448 12,00 BUSH 18X2,5X7
44 019.00668 8,00 SEALING DISC 1X46
45 088.00168 16,00 SUPPORT ROLLER 90 90-40-13
46 B99.01287 2,00 MH-SCREW w/oS M12X80 DIN603-8. 12X80
47 B99.01453 18,00 HHC-SCREW M12X55 DIN931-8.8-GA 12X55
48 B99.01425 2,00 HHC-SCREW M16X65 DIN931-8.8-GA 16X65
49 092.00426 1,00 DRAWN-IN CYLINDER 20-440-650
50 031.02009 1,00 BOLT 25X110
51 060.00786 2,00 SPACER TUBE 25X2X20
52 060.02254 2,00 SPACER TUBE 25X2X23
53 037.03109 1,00 BOLT 19,98X74
54 B99.02604 2,00 RETAINING RING AS 20X1,75 DIN4 20X1,75
55 B89.02179 1,00 PNEUMATIC SPRING 450-700N X
56 100.43409 1,00 MOUNTING X
57 B99.01666 1,00 EYE BOLT B M16X140 DIN444-8.8- 16X140
58 B99.01473 1,00 HHC-SCREW M16X150 931-8.8-GAL  16X150



O

O



I
| EDP-NO.

I | 1 1
| DESCRIPTION | GROUP | PAGE| MODEL i

|E98416450 | PICKING TABLE w/o GRA UBR/SBR | 250-1 | 3] 1998
| | | 1 I |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES
L J

59 B99.01838 1,00 HEXAGON NUT M16 DIN934-8-GAL M16

60 015.21610 1,00 GUARD L/H 1X439X1283

61 015.22151 1,00 GUARD L/H 1X315X641

62 015.21579 1,00 GUARD 1X451X722

63 015.21611 1,00 GUARD R/H 1X370X593

64 015.21615 1,00 GUARD PLATE 2X328X422

65 076.02266 1,00 RUBBER PLATE 3X1100X1100

66 073.00127 3,00 MOUNTING WEB BELT 20X595

67 100.43808 1,00 MOUNTING X

68 015.19638 1,00 BRACKET 2X65X100

69 015.14221 1,00 BRACKET 2X60X65

70 B94.01675 1,00 SENSOR,IND,NAMUR,M18x1,Sn8 X

71 019.00816 2,00 ANGULAR BRACKET STRAP 30X3X181

72 200.27578 2,00 SUPPORT ROLLER 75/45 X

73 B89.04014 2,00 LOCKING DISK X

74 089.00565 2,00 WINDING PROTECTION 52



]

| EDP—NO.
|E98416465
L

!

| DESCRIPTION

| TRASH CONVEYOR
1

]
| Group
| 250-4
|

MODEL
1998




!
| EDP-NO.

b 1 1 [
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416465 | TRASH CONVEYOR | 250-4 | 2| 1998 |
} | 1 | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 100.43404 1,00 TRASH CHANNEL X
2 037.02830 1,00 DRIVE SHAFT 29,89X376
3 006.00236 2,00 FINGER ROLLER B30-P28 124-30-60
4 060.00481 2,00 SPACER TUBE 35X2X15
5 060.00203 1,00 SPACER TUBE 35X2X23
6 100.43405 2,00 BEARING X
7 B96.00070 2,00 BALL BEARING UC 206 30-62-38,1
8 B99.02606 2,00 RETAINING RING A 25X2 DIN471 25%2
9 B99.02608 1,00 RETAINING RING AS 30X2 DIN471  30X2
10 088.00505 1,00 CHAIN TENSION ROLLER 58-30
11 B95.03447 1,00 RO CHAIN-E-DIN-5/8X3/8"-93-1-2 93
12 200.40603 4,00 IDLER ROLLER 90 w HOOP X
13 057.03448 8,00 BUSH 18X2, 5X7
14 019.00668 4,00 SEALING DISC 1X46
15 019.00461 4,00 COVER DISC 1X122
16 100.32630 1,00 TENSION PROFILE R/H X
17 100.32631 1,00 TENSION PROFILE L/H X
18 018.00316 1,00 SCRAPER R/H 1,5X102X118
19 018.00317 1,00 SCRAPER L/H 1,5X102X118
20 076.01584 2,00 PLATE 3X35X65
21 B99.01450 4,00 HHC-SCREW M12X65 DIN931-8.8-GA 12X65
22 088.00243 18,00 SUPPORT ROLLER 62 62-27-12,5
23 088.00168 2,00 SUPPORT ROLLER 90 90-40-13
24 B99.01453 16,00 HHC-SCREW M12X55 DIN931-8.8-GA 12X55
25 B99.01416 17,00 HHC-SCREW M12X75 DIN931-8.8-GA 12X75
26 B99.01635 18,00 HHC-SCREW M16X85 DIN933-8.8-GA 16X85
27 015.19228 1,00 LID 1X164X200
28 015.19541 1,00 END PLATE 2X140X406
29 019.00104 1,00 CLAMPING STRIP 18X3X330
30 076.01585 1,00 OUTLET RUBBER 3X80X330
31 B96.00133 2,00 STEEL BEARING HOUSING PF 206 30
32 B96.00070 2,00 BALL BEARING UC 206 30-62-38,1
33 B99.01666 2,00 EYE BOLT B M16X140 DIN444-8.8- 16X140
34 B99.01473 2,00 HHC-SCREW M16X150 931-8.8-GAL  16X150
35 B99.01838 2,00 HEXAGON NUT M16 DIN934-8-GAL M16
36 060.01006 2,00 SPACER TUBE 15X1,5X30
37 015.21609 1,00 GUARD 1X524X1321
38 014.00065 2,00 SPROCKET 5/8"-T21 21-25-28



1 | 1998

T

PAGE | MODEL

| GrROUP
| 250-5

P.O.B.-WEB w/o GRA UBR/SBR

DESCRIPTION

|E98416470

| EDP—NO.




[
| EDP-NO.

| i | 1
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416470 | P.O.B.-WEB w/o GRA UBR/SBR | 250-5 | 2| 1998 |
;7 | | I | {
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
5 300.43828 1,00 PTA-WEB 1104-230-28 w/o GRA 28-230

10 200.43829 2,00 BELT 229SINGLE CAMS-FLAT-50/28 50X6452

15 200.43830 1,00 BELT 231SCA-FLAT-25/28 25X6508

20 300.43836 113,00 DOUBLE BAR 1095LONG 1095

25 076.02106 23,00 PINTLE BAR 1090LONG -VULC- 1090LANG

30 300.43834 2,00 DROP FLAP 1095WIDE 1095

35 B99.01211 1,00 MH-SCREW w/oS M6X16 DIN603-8.8 6X16

40 B99.03036 2,00 PLAIN WASHER 9X22X2 GAL 9

45 B99.01806 1,00 HEXAGON NUT DIN985-M6-8-GAL M6

50 032.00506 1,00 CONNECTING ROD 8X1096

55 B99.02562 662,00 RIVET B 5X15 DIN7338 5X15

60 019.00051 2,00 BELT JOINER OUTER 2X45

65 019.00052 2,00 BELT JOINER INNER 2X45

70 B99.02514 2,00 RIVET DIN661-5,3X20,5-St 5,3%X20,5



I

| DESCRIPTION

| TRASH WEB

I

| EDP—NO.

|E98416480




I
| EDP-NO.

1 1
| DESCRIPTION | GrOUP PAGEi MODEL i
|E98416480 | TRASH WEB | 250-7 2| 1998
| | | L |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES
l ]
5 300.43706 1,00 TRASH WEB 324-175-30 30-175
10 200.43707 2,00 BELT 174SCA-HIGH-50/30 50X5280
15 200.29005 34,00 BAR w SUPPORT WB PROFILE 305LG 305
20 002.00401 2,00 CLIP UPPER PART X
25 100.20522 2,00 BELT JOINER X
30 070.00454 2,00 SUPPORT WB PROFILE SHORT 218LG 218
35 032.00095 4,00 BAR 7X310
40 B99.01807 8,00 HEXAGON NUT M6 DIN934-8-GAL M6
45 099.00063 212,00 RIVET 5X15 5X15
50 B99.04005 4,00 COUNTERSUNK SCREW M5X20 DIN963 5X20
55 019.00155 2,00 RIVETING PLATE 2,5X13X45
60 B99.01803 4,00 HEXAGON NUT DIN985-M5-8-GAL M5



!

| EDP—NO.
|E98B416485
L

1
| DESCRIPTION

| PICKING TABLE NBR
1

MODEL
1998




[
| EDP-NO.

1 1 |
| DESCRIPTION | cgrouP | PAGEi MODEL i
|E98416485 | PICKING TABLE NBR | 250-8 | 2| 1998 |
II | ] 1 ] |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
l |
1 100.43833 1,00 PICKING TABLE NBR X
2 037.03023 1,00 DRIVE SHAFT NBR 29,98X1234
3 006.00236 2,00 FINGER ROLLER B30-P28 124-30-60
4 060.00453 2,00 SPACER TUBE 35X2X11
5 B96.00133 2,00 STEEL BEARING HOUSING PF 206 30
6 B96.00070 2,00 BALL BEARING UC 206 30-62-38,1
7 B99.02608 2,00 RETAINING RING AS 30X2 DIN471  30X2
8 100.17723 2,00 COUPLING SPROCKET 3/4"-T13 X
9 B95.03293 1,00 ROLLER CHAIN-S-3/4"-STTY-12-1 12
10 015.19331 2,00 BEARING PLATE 3X198,5
11 015.22517 1,00 CONSOLE NBR 3X224X381
12 B92.03773 1,00 HYD MOTOR MF165 CYL-SHAFT X
13  015.19229 2,00 SCRAPER 3X40X40
14 088.00053 2,00 SCRAPER 78BREIT
15 100.43970 1,00 MOUNTING R/H NBR X
16 100.43971 1,00 MOUNTING L/H NBR X
17 B99.01666 2,00 EYE BOLT B M16X140 DIN444-8.8- 16X140
18 B99.01473 2,00 HHC-SCREW M16X150 931-8.8-GAL  16X150
19 B99.01838 2,00 HEXAGON NUT M16 DIN934-8-GAL M16
20 100.43293 1,00 FINAL CONVEYOR - HEAD X
21 037.02833 2,00 SHAFT 24,98X1117
22 088.00298 2,00 SUPPORT ROLLER 75 75-58,5-25
23 088.00337 2,00 SUPPORT ROLLER 75 w FLANGE 75-59-25
24 B99.02608 8,00 RETAINING RING AS 30X2 DIN471  30X2
25 031.01729 2,00 BUSH 50X9,5
26 015.11084 2,00 U-PROFILE 3X68X257
27 100.24775 1,00 SLIDE TUBE R/H X
28 100.24776 1,00 SLIDE TUBE L/H X
29 B99.01087 4,00 HHC-SCREW M16X25 DIN933-8.8-GA 16X25
30 200.27578 2,00 SUPPORT ROLLER 75/45 X
31 089.00565 2,00 WINDING PROTECTION 52
32 B89.04014 2,00 LOCKING DISK X
33 B99.01425 2,00 HHC-SCREW M16X65 DIN931-8.8-GA 16X65
34 200.40603 2,00 IDLER ROLLER 90 w HOOP X
35 057.03448 4,00 BUSH 18X2,5X7
36 019.00668 4,00 SEALING DISC 1X46
37 088.00168 22,00 SUPPORT ROLLER 90 90-40-13
38 B99.01453 24,00 HHC-SCREW M12X55 DIN931-8.8-GA 12X55
39 092.00426 1,00 DRAWN-IN CYLINDER 20-440-650
40 031.02009 1,00 BOLT 25X110
41 060.00786 2,00 SPACER TUBE 25X2X20
42 060.02254 2,00 SPACER TUBE 25X2X23
43 037.03109 1,00 BOLT 19,98X74
44 B99.02604 2,00 RETAINING RING AS 20X1,75 DIN4 20X1,75
45 B89.02179 1,00 PNEUMATIC SPRING 450-700N X
46 076.02266 1,00 RUBBER PLATE 3X1100X1100
47 073.00127 3,00 MOUNTING WEB BELT 20X595
48 100.43808 1,00 MOUNTING X
49 015.22458 1,00 GUARD L/H NBR 1X439X2107
50 015.22459 1,00 GUARD R/H NBR 1X439X2107
51 015.22460 1,00 GUARD L/H 1X403X641
52 015.23066 1,00 GUARD R/H 1X403X641
53 015.22981 1,00 PLATE L/H NBR 2X179X253
54 015.22982 1,00 PLATE R/H NBR 2X179X253
55 015.22518 1,00 BRACKET NBR 5X90X349
56 019.00819 2,00 GUARD PLATE 1,25X60X240
57 015.19638 1,00 BRACKET 2X65X100
58 B94.01675 1,00 SENSOR,IND,NAMUR,M18x1,Sn8 X



O



!
| EDP-NO.

| ] | ] |

| DESCRIPTION | GROUP | PAGE| MODEL |

|E98416485 | PICKING TABLE NBR | 250-8 ] 3| 1998 |

|- 1 | 1 I |

| 1

|POS. CODE NO. QTY DESCRIPTION MEASURES |

L J
59 015.14221 1,00 BRACKET 2X60X65
60 019.00816 2,00 ANGULAR BRACKET STRAP 30X3X181



=
[ o
o o
O o
=
nwwl
| &
W9
]
O o
Mo
U~
i
=
(O3 1]
o
Ay

o
M om
U .
0 O
.
aMm
o
(&)
o o<t
O v
Z o
| <
A
o o
IEE




[
| EDP-NO.

1 I I
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416490 | P.O.B. WEB NBR | 250-9 | 2| 1998 |
| I | | ] |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
5 300.44466 1,00 P.O.B. WEB 1104-273-28 28-273

10 200.44464 2,00 BELT 272SCA-FLAT-50/28 50X7656

15 200.44465 1,00 BELT 274SCA-FLAT-25/28 25X7824

20 300.43836 136,00 DOUBLE BAR 1095LONG 1095

25 076.02106 29,00 PINTLE BAR 1090LONG -VULC- 1090LANG

30 300.43834 2,00 DROP FLAP 1095WIDE 1095

35 B99.01211 1,00 MH-SCREW w/oS M6X16 DIN603-8.8 6X16

40 B99.03036 2,00 PLAIN WASHER 9X22X2 GAL 9

45 B99.01806 1,00 HEXAGON NUT DIN985-M6-8-GAL M6

50 032.00506 1,00 CONNECTING ROD 8X1096

55 B99.02562 790,00 RIVET B 5X15 DIN7338 5X15

60 019.00051 1,00 BELT JOINER OUTER 2X45

65 019.00052 1,00 BELT JOINER INNER 2X45

70 B99.02514 4,00 RIVET DIN661-5,3X20,5-St 5,3X20,5



MODEL
1998

PAGE
1

GROUP
290-1

|

1.SEPARATOR - FRAME

DESCRIPTION

|E98416500

| EDP—NO.



I
| EDP-NO.

! 1 [ I 1
| DESCRIPTION | GROUP | PAGE| MODEL
|E98416500 | 1.SEPARATOR - FRAME | 290-1 | 2| 1998
} I | 1 1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 100.43363 1,00 FRAME 1.SEPARATOR X
2 100.43414 1,00 DRIVE BOX X
3 037.03112 1,00 DRIVE SHAFT 34,98%X1421
4 060.00460 1,00 SPACER TUBE 40X2X5
5 076.01618 4,00 DRIVE ROLLER -VULC- 194-68-35
6 076.00704 4,00 DRIVE ROLLER -VULC- 194-60-35
7 200.23472 2,00 FLANGE BEARING S35 X
8 006.00509 2,00 BEARING HOUSING S35 X
9 B96.00071 3,00 BALL BEARING UC 207 35-72-42,9
10 088.00027 2,00 SEALING RING 77-42-3 77-42-3
11 070.00097 2,00 SEALING RING 70-48-4 70-48-4
12 015.08904 2,00 DISC 1,5X69,5
13 B99.02663 2,00 RETAINING RING J 70X2,5 DIN472 70X2,5
14 B89.01505 2,00 GREASE NIPPLE H3/S-M8X1 DIN714 X
15 031.02339 2,00 SEALING DISC 12X97
16 001.00123 1,00 FLANGE BEARING HOUSING S35 KUGEL72
17 019.00057 1,00 SEALING CAP 76 1,25%X84
18 070.00097 1,00 SEALING RING 70-48-4 70-48-4
19 B99.02612 2,00 RETAINING RING AS 35X2,5 DIN47 35X%2,5
20 060.02960 2,00 SPACER TUBE 40X2X270
21 060.02959 2,00 SPACER TUBE 40X2X356
22 060.02958 2,00 SPACER TUBE 40X2X326
23 060.00461 1,00 SPACER TUBE 40X2X40
24 060.00472 2,00 SPACER TUBE 40X2X15
25 014.00009 1,00 SPROCKET 3/4"-T21 21-35-35
26 014.00625 1,00 SPROCKET 3/4X1/2-T15 15-32-35
27 B95.03043 1,00 ROLLER CHAIN-S-3/4"-STTY-50-1 50
28 B92.03930 1,00 HYDRAULIC MOTOR OMS 125 X
29 060.03058 1,00 SPACER TUBE 40X4X10
30 100.43419 1,00 TENSION JACK X
31 014.00037 1,00 SPROCKET 3/4"-T15 15-52-28
32 B96.00037 1,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
33 B99.02605 1,00 RETAINING RING A 25X1,2 DIN471 25X1,2
34 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
35 097.00047 1,00 TENSION SPRING 3-18-130
36 031.00634 1,00 EYELET SCREW 10X145
37 015.21604 1,00 GUARD 1X285X519
38 037.03113 1,00 IDLER SHAFT 34,98%X1382
39 001.00116 1,00 FLANGE BEARING HOUSING S30 KUGEL62
40 B99.01627 1,00 HHC-SCREW M12X100 DIN933-8.8-G 12X100
41 B96.00070 1,00 BALL BEARING UC 206 30-62-38,1
42 019.00058 1,00 SEALING CAP 74 1,25%X73
43 088.00052 1,00 SEALING RING 60-41-7 60-41-7
44 100.43400 1,00 BEARING PLATE X
45 B99.02608 1,00 RETAINING RING AS 30X2 DIN471  30X2
46 015.21600 1,00 PLATE 2X183X198
47 015.18401 1,00 UPPER PLATE REAR 1X306X1512
48 015.18400 1,00 BRACKET 3X149X470
49 015.19842 1,00 BRACKET 3X133X465
50 015.21605 1,00 BRACKET 5X40X495
51 015.18402 1,00 UPPER PLATE L/H 1X306X820
52 060.01229 2,00 SPACER TUBE 15X1,5%X22
53 100.43426 1,00 ADJUSTING PLATE X
54 100.43425 1,00 ADJUSTING SCREW X
55 B99.01846 2,00 HEXAGON NUT M24 DIN934-8-GAL M24
56 015.18396 1,00 BRACKET 8X124X251
57 100.43429 1,00 TENSION SCREW X
59 B99.01559 14,00 HHC-SCREW M16X55 DIN933-8.8-GA 16X55






[
| EDP-NO.

| ! 1 ]
| DESCRIPTION | GROUP | PAGE| MODEL i

|E98416500 | 1.SEPARATOR - FRAME | 290-1 | 3] 1998
| | I | | |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES
L J

60 B89.02177 1,00 TURNBUCKLE P164 X

61 200.28967 17,00 SUPPORT ROLLER SMALL 75/30 X

62 089.00565 17,00 WINDING PROTECTION 52

63 B99.03117 17,00 WASHER 16X32X2 GAL (ART 1) 16

64 B89.04014 17,00 LOCKING DISK X

65 060.02541 2,00 SPACER RING 40X4X5

66 B99.02745 5,00 SHIM WASHER PS32X45X1 DIN988 32X45%1

67 100.44934 1,00 TUBE X

68 015.24337 1,00 FLANGE 8X120X120

69 B99.01512 4,00 HHC-SCREW M10X80 DIN933-8.8-GA 10X80

70 076.02356 1,00 DEFLECTOR PLATE 3X140X400

71 B99.02125 6,00 FEATHER KEY A 10X8X50 DIN6885  10X8X50

72 B99.02107 1,00 FEATHER KEY A 8X8X25 DIN6885 8X8X25



-
| EDP—NO.
|E98416505
l

|
|

DESCRIPTION
1.SEP DOUBLE ROLLER SCRAPER

——

GROUP
290-2

PAG

[l s}

MODEL
1998

s —




|
| EDP-NO.

| T
| DESCRIPTION | GrOUP PAGEi MODEL i
|E98416505 | 1.SEP DOUBLE ROLLER SCRAPER | 290-2 2| 1998 |
| | | L |
]
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L I
1 076.02091 2,00 SCRAPER ROLLER 90-1673
2 100.43427 1,00 BEARING BOX X
3 100.43428 1,00 FLANGE R/H X
4 031.02190 1,00 SHAFT 30X62
5 B96.00016 3,00 DEEP GROOVE BA BEARING 6005-2 25-47-12
6 B99.02642 3,00 RETAINING RING J 47X1,75 DIN47 47X1,75
7 B99.02605 3,00 RETAINING RING A 25X1,2 DIN471 25X1,2
8 088.00004 1,00 SEALING CAP 50-3 50-3
9 014.00058 2,00 SPROCKET 5/8"-T12 12-25-26
10 B95.03424 1,00 RO CHAIN-E-DIN-5/8X3/8"-24-1 24
11 060.01067 2,00 SPACER TUBE 30X2X3
12 B99.02671 2,00 SHIM WASHER PS 25X36X1 DIN988  25X36X1
13 015.19493 1,00 GUARD 1X111X242
14 BS2.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
15 015.20548 1,00 U-PROFILE 3X70X1602
16 076.0219%4 1,00 SEALING RUBBER STRIP 3X110X1602
17 019.00773 1,00 CLAMPING STRIP 18X3X1510
18 100.43401 1,00 HINGE ARM X
19 100.43423 1,00 HINGE BOLT X
20 B97.03005 1,00 PRESSURE SPRING 2-22-62
21 100.43403 1,00 HINGE CONSOLE X
22 100.43422 1,00 ADJUSTMENT X
23 015.21607 1,00 U-PLATE 3X84X173
24 B99.01473 1,00 HHC-SCREW M16X150 931-8.8-GAL  16X150
25 B99.01543 2,00 HHC-SCREW M16X35 DIN933-8.8-GA 16X35
26 015.21650 1,00 COVER PLATE 1.SEPARATOR 2X190X260
27 076.02162 1,00 RUBBER 3X240X420



MODEL
1998

PAGE
1

GROUP
290-3

DESCRIPTION
1.SEP HEDGEHOG WEB PITCH 35

T
|
|
|

|E98416510

L

| EDP-NO.

75 60 65 50



—
| EDP-NO.

! 1 |
| DESCRIPTION | GrOoUP | PAGEi MODEL i
|E98416510 | 1.SEP HEDGEHOG WEB PITCH 35 | 290-3 | 2| 1998 |
1 J 1 1 | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L 1
5 300.43039 1,00 HAULM WEB PB-1304-149-36 36-149
10 200.43694 2,00 BELT 148SCA-FLAT-60/36 60X5341
15 200.43695 2,00 BELT 148SCA-FLAT-60/36 60X5341
20 076.01775 149,00 PINTLE BAR 1294LONG -VULC- 1294LANG
25 B99.02548 16,00 RETAINING RING 5 mm X
30 031.02455 4,00 COLLAR BOLT 15%X66
35 B99.03095 4,00 DISC B8,4 DIN125-GAL 8,4
40 B99.02430 4,00 COTTER PIN 2,5X20 DIN94-GAL 2,5X20
45 099.00063 294,00 RIVET 5X15 5X15
50 019.00354 1,00 MAIN WEB JOINER INSIDE PITCH 3 3X58
55 019.00748 1,00 MAIN WEB JOINER OUTER P35 3X58
60 065.00103 2,00 BUSH 18X16,5
65 065.00104 1,00 BUSH INSIDE 12X21
70 B99.02563 2,00 RIVET DIN661-5X19-St 5X19
75 B99.02569 4,00 SHEAR TENSION RIVET 5X19,5-22, X
80 015.02834 147,00 CLAMP FLANGE 2,5X50X49
85 099.00063 294,00 RIVET 5X15 5X15



P ———

MODEL
1998

PAGE
1

GROUP
290-4

DESCRIPTION
1.SEP HEDGEHOG WEB PITCH 40

|E98416515

| EDP—NO.

[

75 B0 65 50



[
| EDP-NO.

I I !
| DESCRIPTION | GrOUP | PAGEi MODEL }
|E98416515 | 1.SEP HEDGEHOG WEB PITCH 40 | 290-4 | 2| 1998 |
| | | | | |
]
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
5 300.43038 1,00 HAULM WEB PB-1304-134-40 40-134
10 200.43692 2,00 BELT 133SCA-FLAT-60/40 60X5338
15 200.43693 2,00 BELT 133SCA-FLAT-60/40 60X5338
20 076.01775 134,00 PINTLE BAR 1294LONG -VULC- 1294LANG
25 B99.02548 16,00 RETAINING RING 5 mm X
30 031.02455 4,00 COLLAR BOLT 15X66
35 B99.03095 4,00 DISC BS,4 DIN125-GAL 8,4
40 B99.02430 4,00 COTTER PIN 2,5X20 DIN94-GAL 2,5X20
45 099.00063 1,00 RIVET 5X15 5X15
50 019.00368 7,00 MAIN WEB JOINER INSIDE P40 3X58
55 019.00749 3,00 MW-LOCK OUTSIDE PITCH40 3X58
60 065.00103 6,00 BUSH 18X16,5
65 065.00104 3,00 BUSH INSIDE 12x21
70 B99.02563 2,00 RIVET DIN661-5X19-St 5X19
75 B99.02569 4,00 SHEAR TENSION RIVET 5X19,5-22, X
80 015.02834 1,00 CLAMP FLANGE 2,5X50X49
85 099.00063 264,00 RIVET 5X15 5X15



| | |
| EDP—NO. | DESCRIPTION | GrouUP
|E98416520 | 2.SEPARATOR - FRAME |
L | ]

=
\XeJ
o]
o]




[
| EDP-NO.

! | !
| DESCRIPTION | GrROUP | PAGEi MODEL i
|E98416520 | 2.SEPARATOR - FRAME | 290-5 | 2| 1998
= I | 1 I |
|POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 100.43430 1,00 FRAME X
2 100.43431 1,00 SIDE PART R/H X
3 100.43438 1,00 TUBE STRAP X
4 100.43433 1,00 SCREWABLE BRACKET X
5 015.21717 1,00 BRACKET R/H 5X160X196
6 015.21718 1,00 BRACKET L/H 5X134X224
7 089.00578 2,00 SPACING PIECE 30X30
8 015.21720 1,00 DISC 6X30
9 015.21210 2,00 DISC 10X25
10 018.00544 1,00 OUTLET PLATE 2X121X740
11 100.43432 1,00 TENSION FRAME X
12 100.43436 1,00 TENSION ARM X
13 037.02738 1,00 DRIVE SHAFT 34,98X803
14 076.01618 2,00 DRIVE ROLLER -VULC- 194-68-35
15 076.00704 1,00 DRIVE ROLLER -VULC- 194-60-35
16 200.23472 1,00 FLANGE BEARING S35 X
17 006.00509 1,00 BEARING HOUSING S35 X
18 B96.00071 1,00 BALL BEARING UC 207 35-72-42,9
19 088.00027 1,00 SEALING RING 77-42-3 77-42-3
20 070.00097 1,00 SEALING RING 70-48-4 70X48X4
21 015.08904 1,00 DISC 1,5X69,5
22 B99.02663 1,00 RETAINING RING J 70X2,5 DIN472 70X2,5
23 B99.01505 1,00 HHC-SCREW M8X40 DIN933-8.8 8X40
24 031.02339 1,00 SEALING DISC 12X97
25 B96.00133 1,00 STEEL BEARING HOUSING PF 206 30
26 B96.00070 1,00 BALL BEARING UC 206 30-62-38,1
27 060.00452 1,00 SPACER TUBE 40X2X19
28 060.02963 1,00 SPACER TUBE 40X2X247
29 060.02964 1,00 SPACER TUBE 40X2X192
30 B99.02612 1,00 RETAINING RING AS 35X2,5 DIN47 35X2,5
31 B99.02608 1,00 RETAINING RING AS 30X2 DIN471  30X2
32 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
33 014.00238 1,00 SPROCKET 3/4"-T18 18-30-30
34 014.00549 1,00 SPROCKET 3/4"-T12 12-25-22
35 100.43521 1,00 TENSION LEVER X
36 014.00037 1,00 SPROCKET 3/4"-T15 15-52-28
37 B96.00037 1,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
38 B99.02605 1,00 RETAINING RING A 25X1,2 DIN471 25X1,2
39 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2
40 097.00047 1,00 TENSION SPRING 3-18-130
41 031.00634 1,00 EYELET SCREW 10X145
42 023.12421 1,00 ANGULAR BRACKET STRAP 30X3X126
43 B95.03039 1,00 ROLLER CHAIN-S-3/4"-STTY-46-1 46
44 015.21627 1,00 COVER PLATE 1X123X187
45 015.21638 1,00 COVER 1X777X1364
46 015.21637 1,00 STAY 2X276X773
47 015.21719 1,00 GUARD 1X569X653
48 031.00135 2,00 DISC 30X8
49 089.00577 1,00 SPACING PIECE 30X10
50 B99.03042 2,00 PLAIN WASHER 17X30X4 17
51 B99.01466 1,00 HEX-SCREW M16X75 DIN931-8.8-GA 16X75
52 B99.01559 12,00 HHC-SCREW M16X55 DIN933-8.8-GA 16X55
53 B99.01446 2,00 HHC-SCREW M16X80 DIN931-8.8-GA 16X80
54 100.43654 1,00 TRHEADED PIECE X
55 B99.01636 1,00 HHC-SCREW M16X90 DIN933-8.8-GA 16X90
56 037.02737 1,00 SHAFT 16X802
57 076.02262 1,00 RUBBER PLATE 6,2X380X620
58 076.02271 1,00 IMPACT RUBBER 3X200X320






|
| EDP-NO.

1 ! !
| DESCRIPTION | grOUP | PAGEi MODEL i

|E98416520 | 2.SEPARATOR - FRAME | 290-5 | 3] 1998
{ | | 1 ] ‘g
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |

59 076.02270 1,00 IMPACT RUBBER 3X204X660

60 076.02269 1,00 IMPACT RUBBER 3X660X790

61 023.12777 1,00 BRACKET 40X8X400

62 023.12880 1,00 BRACKET 30X5X720

63 076.02331 1,00 COVER PLATE 3X60X200

64 019.00435 2,00 WINDING PROTECTION 2X137X145

500 200.30645 2,00 SUPPORT ROLLER 60/42 X
510 200.28967 11,00 SUPPORT ROLLER SMALL 75/30 X
565 200.38132 2,00 ROLLER 95 X

901 B99.03117 1,00 WASHER 16X32X2 GAL (ART 1) 16

902 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52X2

903 B96.00035 2,00 DEEP GROOVE BA BEARING 6205 25-52-15

904 070.00446 1,00 SEALING RING 40-28-4 40X28X4

905 089.00460 1,00 BUSH 30X45

910 089.00565 1,00 WINDING PROTECTION 52

911 B89.04014 1,00 LOCKING DISK X

912 B89.04026 1,00 GPN910-SEALING CAP 715 BLACK X
953 088.00463 1,00 SUPPORT ROLLER 95 w HOOP 95-62-52



i

| EDP—NO.
|E98416525
L

T
|
I
I

DESCRIPTION
2.SEP DOUBLE ROLLER SCRAPER

N @

ROUP
90-6

PAG

= H

MODEL
1998




r
| EDP-NO.

1 ! 1 | 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416525 | 2.SEP DOUBLE ROLLER SCRAPER | 290-6 | 2| 1998 |
|ﬁ ! { { | |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L I
1 076.01899 2,00 SCRAPER ROLLER -VULC- 90-1048
2 100.43427 1,00 BEARING BOX X
3 100.43428 1,00 FLANGE R/H X
4 031.02190 1,00 SHAFT 30X62
5 B96.00016 3,00 DEEP GROOVE BA BEARING 6005-2 25-47-12
6 B99.02642 3,00 RETAINING RING J 47X1,75 DIN47 47X1,75
7 B99.02605 1,00 RETAINING RING A 25X1,2 DIN471 25X1,2
8 088.00004 1,00 SEALING CAP 50-3 50-3
9 014.00058 2,00 SPROCKET 5/8"-T12 12-25-26
10 B95.03424 1,00 RO CHAIN-E-DIN-5/8X3/8"-24-1 24
11 060.01067 2,00 SPACER TUBE 30X2X3
12 B99.02671 2,00 SHIM WASHER PS 25X36X1 DIN988  25X36X1
13 015.19493 1,00 GUARD 1X111X242
14 B92.03769 1,00 HYD MOTOR MF50 CYL-SHAFT X
15 015.20549 1,00 U-PROFILE 2.SEPARATOR 3X70X976
16 076.02255 1,00 SEALING RUBBER STRIP 3X110X976
17 019.00791 1,00 CLAMPING STRIP 18X3X880
18 100.43435 1,00 HINGE ARM X
19 100.43437 1,00 HINGE BOLT X
20 B97.03005 1,00 PRESSURE SPRING 2-22-62
21 100.43434 1,00 HINGE CONSOLE X
22 100.43422 1,00 ADJUSTMENT X
23 015.21607 1,00 U-PLATE 3X84X173
24 B99.01473 1,00 HHC-SCREW M16X150 931-8.8-GAL  16X150
25 B99.01543 2,00 HHC-SCREW M16X35 DIN933-8.8-GA 16X35
26 076.02281 1,00 RUBBER 3X255X862
30 076.01900 1,00 SCRAPER ROLLER 80-1049



MODEL
1998

[e3 ]

PAG

GROUP
290-7

DESCRIPTION
2 .SEP HEDGEHOG WEB PITCH 35

|E98416530

| EDP—NO.

!




l 1 T T
| EDP-NO. | DESCRIPTION | GrouP | PAGEi MODEL '
|E98416530 | 2.SEP HEDGEHOG WEB PITCH 35 | 290-7 | 2| 1998 |
| ] | | | |
I 1
|POS. CODE NO. QTY DESCRIPTION MEASURES
L J
5 300.43044 1,00 HAULM WEB PB-734-146-36 36-146

10 200.44291 2,00 BELT 115SCA-FLAT-50/36 50X4226

15 200.44292 1,00 BELT 115SCA-FLAT-50/36 50X4226

20 076.00863 114,00 PINTLE BAR -VULC- 725LANG

25 076.00223 1,00 HEDGEHOG PANEL 726LONG VULC 726-107-30/40

30 100.20522 3,00 BELT JOINER X

35 002.00401 3,00 CLIP UPPER PART X

40 B99.01807 12,00 HEXAGON NUT M6 DIN934-8-GAL M6

45 B99.04005 4,00 COUNTERSUNK SCREW M5X20 DIN963 5X20

50 B99.03002 4,00 DISC A 5,3 DIN9021-GAL 5,3

55 B99.01803 4,00 HEXAGON NUT DIN985-M5-8-GAL M5

60 099.00063 230,00 RIVET 5X15 5X15

65 015.02834 114,00 CLAMP FLANGE 2,5X50%X49

70 B99.02562 230,00 RIVET B 5X15 DIN7338 5X15



MODEL
1998

B o

PAG

ROUP
90-8

U N

DESCRIPTION
2 .SEP HEDGEHOG WEB PITCH 40

T
l
|
1

|E98416535

| EDP—NO.



-
| EDP-NO.

| 1 ! | 1
| DESCRIPTION | GROUP | PAGE| MODEL ]
|E98416535 | 2.SEP HEDGEHOG WEB PITCH 40 | 2900-8 | 2| 1998
| | | | l |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
5 300.43043 1,00 HAULM WEB PB-734-104-40 40-104

10 200.43936 2,00 BELT 103SCA-FLAT-50/40 50X4198

15 200.43937 1,00 BELT 103SCA-FLAT-50/40 50X4198

20 076.00863 102,00 PINTLE BAR -VULC- 725LANG

25 076.00223 1,00 HEDGEHOG PANEL 726LONG VULC 726-107-30/40

30 100.20522 3,00 BELT JOINER X

35 002.00401 3,00 CLIP UPPER PART X

40 B99.01807 12,00 HEXAGON NUT M6 DIN934-8-GAL M6

45 B99.04005 4,00 COUNTERSUNK SCREW M5X20 DIN963 5X20

50 B99.03002 4,00 DISC A 5,3 DIN9021-GAL 5,3

55 B99.01803 4,00 HEXAGON NUT DIN985-M5-8-GAL M5

60 099.00063 206,00 RIVET 5X15 5X15

65 015.02834 102,00 CLAMP FLANGE 2,5X50X49

70 B99.02562 204,00 RIVET B 5X15 DIN7338 5X15



|

| EDP—NO.
|E98416540
L

D
3

ESCRIPTION
.SEP HEDGEHOG FRAME UBR/SBR

N @

ROUP
90-9

MODEL
1998




!
| EDP-NO.

T T I I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416540 | 3.SEP HEDGEHOG FRAME UBR/SBR | 290-9 | 2| 1998 |
I | | [ | {
| POS. CODE NO. QTY DESCRIPTION MEASURES i
1 ]
1 100.43440 1,00 HEDGEHOG FRAME X
2 037.03145 1,00 IDLER SHAFT 34,98%X1428
3 037.03146 1,00 DRIVE SHAFT 34,98X1460
4 076.00655 2,00 DRIVE ROLLER -VULC- 132-65-35
5 076.00820 4,00 DRIVE RING -VULC- 132-91-35
6 099.00054 6,00 FEATHER KEY 8X8X50
7 B96.00070 3,00 BALL BEARING UC 206 30-62-38,1
8 B96.00133 3,00 STEEL BEARING HOUSING PF 206 30
9 002.00130 1,00 TENSION BEARING HOUSING S30 KUGEL62
10 088.00044 1,00 SEALING RING 65-34,5-3 64-34,5-3
11 088.00014 1,00 SEALING CAP 64,5-3 64-3
12 B96.00068 1,00 BALL BEARING CS 206 LL 30-62-16
13 B99.02608 4,00 RETAINING RING AS 30X2 DIN471  30X2
14 100.04500 1,00 SLIDE TUBE X
15 100.43439 1,00 MOTOR CONSOLE X
16 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
17 100.17723 2,00 COUPLING SPROCKET 3/4"-T13 X
18 B95.03293 1,00 ROLLER CHAIN-S-3/4"-STTY-12-1 12
19 B99.01559 11,00 HHC-SCREW M16X55 DIN933-8.8-GA 16X55
20 100.43568 1,00 ADJUSTING TUBE X
21 100.43567 1,00 GUIDE TUBE X
22 100.43812 1,00 SPINDLE X
23 B99.03054 1,00 DISC B17 DIN125-MS 17
24 200.02680 1,00 CRANK HANDLE X
25 015.21618 1,00 BRACKET 8X155X231
26 015.21745 1,00 ANGLE 4X112X377
27 015.22335 1,00 INLET PLATE 2X150X317
28 076.02279 1,00 SEALING RUBBER STRIP 3X180X415
29 015.21746 1,00 INLET PLATE 2X276X364
30 076.02263 1,00 RUBBER PLATE 3X351X690
31 019.00350 1,00 CLAMPING STRIP 18X3X210
32 015.21744 1,00 HOOD PLATE 2X435X1366
33 076.02273 1,00 SEALING RUBBER FLAP 3X490X1290
34 018.00545 1,00 OUTLET PLATE 2X128X1285
35 076.02272 1,00 OUTLET RUBBER 3X365X1415
36 015.22084 1,00 SUPPORTING PLATE 2X203X1060
37 076.02274 1,00 SEALING RUBBER STRIP 3X255%X260
38 019.00743 1,00 CLAMPING STRIP 18X3X180
39 100.43761 1,00 GUARD X
40 100.43408 1,00 ROD X
41 100.43425 1,00 ADJUSTING SCREW X
42 B99.01882 1,00 CROWN NUT DIN935-M10X1 M10X1
43 100.43916 1,00 OUTLET PLATE X
44 076.02280 1,00 OUTLET RUBBER 6,2X110X960
45 076.02332 1,00 COVER PLATE 3X150X200
46 023.12850 1,00 ANGULAR BRACKET STRAP 30X5X341
50 089.00565 11,00 WINDING PROTECTION 52
51 200.28967 11,00 SUPPORT ROLLER SMALL 75/30 X
52 B99.03117 11,00 WASHER 16X32X2 GAL (ART 1) 16
53 B89.04014 11,00 LOCKING DISK X



I 1 I
| EDP—NO. | DESCRIPTION | GrOUP
|E98416545 | 3.SEP-SEPARATOR UNIT UBR/SBR |
L | |

-
&
[l e
——
=2
O
g
|
i

’
/ 7

/ (=] @
g ™ o~




|
|EDP-NO.

! 1 ]
| DESCRIPTION | GrouUP | PAGEi MODEL i
|E98416545 | 3.SEP-SEPARATOR UNIT UBR/SBR | 290-10 | 2| 1998 |
‘L | I | | ]
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L I
1 100.43520 1,00 FRAME X
2 037.02907 1,00 IDLER SHAFT 24,98X1004
3 088.00315 2,00 SUPPORT ROLLER 95 w FLANGE -VU 95-62,5-25
4 088.00314 1,00 SUPPORT ROLLER 95 95-61,5-25
5 060.02970 1,00 TUBE 30X2X880
6 060.02969 4,00 TUBE 30X2X404
7 060.00550 4,00 SPACER TUBE 30X2X20
8 060.00025 2,00 SPACER RING 30X2X12
9 099.00080 2,00 EYE BOLT M16X110 16X110
10 B99.01529 2,00 HHC-SCREW M16X40 DINS33-8.8-GA 16X40
11 037.02921 1,00 DRIVE SHAFT 24,98%X1099
12 006.00067 2,00 FINGER ROLLER B25-P32 100-25-49
13 088.00524 1,00 ROLLER 100X45
14 B96.00069 2,00 BALL BEARING UC 205 25-52-34,1
15 B96.00132 2,00 STEEL BEARING HOUSING PF 205 25
16 B99.03068 2,00 PLAIN WASHER 26X52X3 GAL (ART 26
17 100.43579 1,00 HOUSING X
18 B92.03770 1,00 HYDRAULIC MOTOR MF65 CYL-S X
19 060.00028 2,00 SPACER TUBE 30X2X8
20 014.00158 1,00 SPROCKET 3/4"-T18 18-25-35
21 014.00001 1,00 SPROCKET 3/4"-T12 12-25-30
22 B95.03042 1,00 ROLLER CHAIN-S-3/4"-STTY-49-1- 49
23 100.43521 1,00 TENSION LEVER X
24 014.00037 1,00 SPROCKET 3/4"-T15 15-52-28
25 B96.00037 1,00 DEEP GROOVE BA BEARING 6205-2 25-52-15
26 B99.02605 3,00 RETAINING RING A 25X1,2 DIN471 25X1,2
27 B99.02643 1,00 RETAINING RING J 52X2 DIN472 52%2
28 023.12421 1,00 ANGULAR BRACKET STRAP 30X3X126
29 097.00047 1,00 TENSION SPRING 3-18-130
30 031.00634 1,00 EYELET SCREW 10X145
31 015.21806 1,00 GUARD 1X369X517
32 B99.01427 4,00 HHC-SCREW M16X90 DIN931-8.8-GA 16X90
33 089.00578 4,00 SPACING PIECE 30X30
34 100.43583 1,00 SHAFT L/H X
35 100.43584 1,00 SHAFT R/H X
36 100.43582 2,00 LEVER X
37 B99.02603 4,00 RETAINING RING A 20X1,2 DIN471 20X1,2
38 015.21804 2,00 ANGLE 3X78X80
39 015.21767 1,00 BRACKET 3X65X75
40 015.21768 1,00 BRACKET 3X65X75
41 037.03148 2,00 ADJUSTING SHAFT 19,98X1080
42 037.03147 2,00 BOLT 34,98%X44
43 B99.02611 4,00 RETAINING RING A 35X1,5 DIN471 35X1,5
44 200.02680 4,00 CRANK HANDLE X
45 028.00123 2,00 SLIDE BAR 30X4X1094
46 015.21801 1,00 BRACKET 4X45X185
47 100.43580 1,00 BRACKET X
48 097.00018 4,00 TENSION SPRING 4-28-200
49 B95.00537 2,00 LINK CHAIN 5LINKS C5X36 DIN763 5
50 B89.04008 4,00 GPN910 - LOCKING CAP 4395-BLAC X
51 076.02268 1,00 SEALING RUBBER FLAP 3X554X1740,01
52 015.21747 1,00 STAY L/H 3X152X270
53 015.21748 1,00 STAY R/H 3X152X270
54 015.21749 2,00 ANGLE 4X60X105
56 019.00350 1,00 CLAMPING STRIP 18X3X210
60 089.00565 4,00 WINDING PROTECTION 52
61 200.28967 4,00 SUPPORT ROLLER SMALL 75/30 X
62 B99.03117 4,00 WASHER 16X32X2 GAL (ART 1) 16



O

O



I
| EDP-NO.

| 1 ! 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416545 | 3.SEP-SEPARATOR UNIT UBR/SBR | 290-10 | 3| 1998
| L | | 1 u|
! 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
l ]
63 B89.04014 4,00 LOCKING DISK X



[

| EDP—NO.
|E98416550
L.

|
H

DESCRIPTION
3 .SEP-HEDGEHOG WEB UBR wPLATES

T
|
|
L

GROUP
290-11

|
|

PAGE
1

|
|
l
I

MODEL
1998

45

25

30

45

35



I
| EDP-NO.

| | | 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416550 | 3.SEP-HEDGEHOG WEB UBR wPLATES | 290-11 | 2| 1998 |
= | | | | ‘{
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L I
5 200.43724 1,00 HEDGEHOG WEB 1304-27PLATES UBR 27
10 200.19743 2,00 HEDGEHOG BELT 27PANELS-50 27-50
15 200.43726 1,00 WEB BELT 27PLATES-100 27-100
20 076.00293 54,00 HEDGEHOG PANEL 646,5LONG -VU 646,5-107-25/35
25 002.00401 4,00 CLIP UPPER PART X
30 100.20522 4,00 BELT JOINER X
35 B99.01807 16,00 HEXAGON NUT M6 DIN934-8-GAL M6
40 B99.01801 432,00 HEXAGON NUT M5 DIN934-8-GAL M5
45 099.00019 216,00 U-BOLT M5X17-GAL 5X17



MODEL
1998

|

PAGE |
1

I

T
|
|
1

GROUP
290-12

.SEP-HEDGEHOG WEB UBR w BARS

DESCRIPTION

3

|E98416555

| EDP—NO.

o
o~

75 60 65 50



I | T | I
| EDP-NO. | DESCRIPTION | GROUP | PAGE| MODEL 4}
|E98416555 | 3.SEP-HEDGEHOG WEB UBR w BARS | 290-12 | 2| 1998 |
] | | | | |
[
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
5 300.44074 1,00 HEDGEHOG WEB 1304-70-40 40-70

10 200.44075 2,00 BELT 66SCA-FLAT-60/40 60X2778

15 200.44076 1,00 BELT 69SCA-FLAT-60/40 60X2778

20 076.01775 70,00 PINTLE BAR 1294LONG -VULC- 1294LANG

25 B99.02548 12,00 RETAINING RING 5 mm X

30 032.00432 1,00 CONNECTING ROD 8X1301

35 B99.03095 2,00 DISC B8,4 DIN125-GAL 8,4

40 B99.02430 2,00 COTTER PIN 2,5X20 DIN94-GAL 2,5%20

45 099.00063 136,00 RIVET 5X15 5X15

50 019.00368 1,00 MAIN WEB JOINER INSIDE P40 3X58

55 019.00749 1,00 MW-LOCK OUTSIDE PITCH40 3X58

60 065.00103 2,00 BUSH 18X16,5

65 065.00104 1,00 BUSH INSIDE 12X21

70 B99.02563 2,00 RIVET DIN661-5X19-St 5X19

75 B99.02569 4,00 SHEAR TENSION RIVET 5X19,5-22, X

80 015.02834 70,00 CLAMP FLANGE 2,5X50X49

85 099.00063 136,00 RIVET 5X15 5X15



-
| EDP—NO.
|E98416560
l

DESCRIPTION
3.SEPARATOR HEDGEHOG WEB SBR

GROUP
290-13

PAGE
1

MODEL
1998




|
| EDP-NO.

| I I 1
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416560 | 3.SEPARATOR HEDGEHOG WEB SBR | 290-13 | 2| 1998 |
| | | 1 1 |
1
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L. 1
5 200.43725 1,00 HEDGEHOG WEB 1304-27PLATES SBR 27
10 200.19743 2,00 HEDGEHOG BELT 27PANELS-50 27-50
15 200.43726 1,00 WEB BELT 27PLATES-100 27-100
20 076.01415 54,00 HEDGEHOG PLATE 646.5LONG -VUL 646,5-107-30/42
25 002.00401 4,00 CLIP UPPER PART X
©30 100.20522 4,00 BELT JOINER X
35 B99.01807 16,00 HEXAGON NUT M6 DIN934-8-GAL M6
40 B99.01803 432,00 HEXAGON NUT DIN985-M5-8-GAL M5
45 099.00019 216,00 U-BOLT M5X17-GAL 5X17



—
B o
a o
o o
=
LI
=
[aY]
<
AT ]
Do
O o
N o
U~
2
A
=
M
@
=
H
23
2 M
O O
H H
2
[aV]
H
m D
U M
n w
E.
A ™m

|
|

|E98416565

| EDP—NO.




[
| EDP-NO.

| 1 !
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416565 | 3.SEPARATOR FINGER WEB UBR | 290-14 | 2| 1998 ]
| | Il ] | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
5 200.44039 1,00 FINGER SCR WEB 3-ROW 950-93-35 35-93
10 200.44040 2,00 BELT 91SCA-HIGH-50/35 50X3234
15 100.37604 4,00 WEB JOINER X
20 B99.01803 532,00 HEXAGON NUT DIN985-M5-8-GAL M5
25 089.01110 89,00 PROFILE BAR 937LONG 2X41X937
30 076.01623 223,00 FINGER WITH SHORT PLASTIC CORE 186
35 B99.03100 223,00 DISC SKML0 X
40 B99.01507 223,00 HHC-SCREW M10X16 DIN933-8.8-GA 10X16
45 088.00359 44,00 SLIDE RUNNER X
50 100.30596 4,00 WEB JOINER X
55 099.00019 89,00 U-BOLT M5X17-GAL 5X17






[
| EDP-NO.

| ! 1 ] |
| DESCRIPTION | GROUP | PAGE| MODEL
|E98416570 | 3.SEPARATOR BRUSH WEB SBR | 290-15 | 2| 1998 |
| I I 1 l A
1 |
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
5 200.43691 1,00 BRUSH WEB 950-61BRUSHES 61
10 200.43690 3,00 BELT 64SCA-FLAT-50/50 50X3230
15 100.37604 12,00 WEB JOINER X
20 088.00489 61,00 BRUSH 947LONG-WHITE 947-180
25 B99.01803 366,00 HEXAGON NUT DIN985-M5-8-GAL M5
30 099.00025 171,00 U-BOLT M5X22-GAL 5X22



PAGE | MODEL

1| 1998

| GrOUP
| 290-16

| 3.SEP HEDGEHOG FRAME NBR

| DESCRIPTION

|E98416575

| EDP—NO.




[
| EDP-NO.

| |
| DESCRIPTION | GrOUP PAGEi MODEL i
|E98416575 | 3.SEP HEDGEHOG FRAME NBR | 290-16 2| 1998 |
} | I | |
| POS. CODE NO. QTY DESCRIPTION MEASURES ]
L |
1 100.44004 1,00 FRAME NBR X
2 037.03024 1,00 DRIVE SHAFT NBR 29,96X807
3 037.03025 1,00 IDLER SHAFT NBR 29,98X771
4 006.00236 4,00 FINGER ROLLER B30-P28 124-30-60
5 B99.02109 4,00 FEATHER KEY A 8X8X35 DIN688S 8X8X35
6 B96.00133 3,00 STEEL BEARING HOUSING PF 206 30
7 B96.00070 3,00 BALL BEARING UC 206 30-62-38,1
8 002.00024 1,00 TENSION BEARING HOUSING S25 KUGELS52
9 088.00005 1,00 SEALING CAP 55-3 55-3
10 088.00007 1,00 SEALING RING 55-29,5-3 55-29,5-3
11 B96.00067 1,00 BALL BEARING CS 205 LL 25-52-15
12 B99.02608 3,00 RETAINING RING AS 30X2 DIN471  30X2
13 B99.02605 1,00 RETAINING RING A 25X1,2 DIN471 25X1,2
14 100.43439 1,00 MOTOR CONSOLE X
15 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
16 100.17723 2,00 COUPLING SPROCKET 3/4"-T13 X
17 B95.03293 1,00 ROLLER CHAIN-S-3/4"-STTY-12-1 12
18 200.28967 8,00 SUPPORT ROLLER SMALL 75/30 X
19 B89.04014 8,00 LOCKING DISK X
20 089.00565 8,00 WINDING PROTECTION 52
21 B99.03117 8,00 WASHER 16X32X2 GAL (ART 1) 16
22 B99.01559 8,00 HHC-SCREW M16X55 DIN933-8.8-GA 16X55
23 100.43568 1,00 ADJUSTING TUBE X
24 100.43567 1,00 GUIDE TUBE X
25 100.43812 1,00 SPINDLE X
26 B99.03054 1,00 DISC B17 DIN125-MS 17
27 200.02680 1,00 CRANK HANDLE X
28 015.22904 1,00 UPPER PLATE NBR 2X215X296
29 018.00571 1,00 OUTLET PLATE 2X126X1159
30 100.44005 1,00 MOUNTING PLATE NBR X
31 100.44167 2,00 HINGE NBR X
32 100.43437 2,00 HINGE BOLT X
33 100.43408 1,00 ROD X
34 100.43425 1,00 ADJUSTING SCREW X
35 B99.01887 1,00 HEX-NUT M24X1,5 DIN934-8.8-GAL M24X1,5
36 015.21745 1,00 ANGLE 4X112X377
37 076.02286 1,00 RUBBER PLATE NBR 10X180X1098
38 018.00581 1,00 OUTLET PLATE 2X79%X811
39 076.02303 1,00 OUTLET RUBBER 3X120X415
40 076.02304 1,00 OUTLET RUBBER 3X270X440
41 076.02305 1,00 SEALING RUBBER FLAP 3X325X517
42 015.22084 1,00 SUPPORTING PLATE 2X203X1060
43 076.02310 1,00 IMPACT RUBBER 6,2X260X430
44 076.02308 1,00 OUTLET RUBBER 3.SEP NBR 3X445X1145
45 015.23295 1,00 FLANGE 5X130X200
46 100.44522 1,00 MOUNTING X
47 100.04500 1,00 SLIDE TUBE X



DESCRIPTION
3.SEP HEDGEHOG WEB NBR

|E98416580

| EDP—NO.




|
| EDP-NO.

T | ! 1 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416580 | 3.SEP HEDGEHOG WEB NBR | 290-17 | 2| 1998 |
| | 1 ] | |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L I
5 300.44376 1,00 HAULM WEB PB 734-69-40 40-69

10 200.44377 2,00 BELT 68SCA-FLAT-50/40 50X2788

15 200.44378 1,00 BELT 68SCA-FLAT-50/40 50X2788

20 076.00861 67,00 PINTLE BAR 645LONG -VULC- 645LANG

25 076.00293 1,00 HEDGEHOG PANEL 646,5LONG -VU 646,5-107-25/35

30 100.20522 3,00 BELT JOINER X

35 002.00401 3,00 CLIP UPPER PART X

40 B99.01807 12,00 HEXAGON NUT M6 DIN934-8-GAL M6

45 B99.04005 4,00 COUNTERSUNK SCREW M5X20 DIN963 5X20

50 B99.03002 4,00 DISC A 5,3 DIN9021-GAL 5,3

55 B99.01803 4,00 HEXAGON NUT DIN985-M5-8-GAL M5

60 099.00063 134,00 RIVET 5X15 5X15

65 015.02834 67,00 CLAMP FLANGE 2,5X49X50,35

70 B99.02562 134,00 RIVET B 5X15 DIN7338 5X15



I

| EDP-NO.
|E98416582
|

DESCRIPTION
MOK:1.SEP HEDGEHOG WEB-JOINER

GROUP
290-18




I
| EDP-NO.

I I [ 1
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416582 | MOK:1.SEP HEDGEHOG WEB-JOINER | 290-18 | 2| 1998 |
! | ] l i |
I
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 200.47958 1,00 MOK:98-1.SEP-JOINER X
5 019.00368 4,00 MAIN WEB JOINER INSIDE P40 3X58
10 019.00749 4,00 MW-LOCK OUTSIDE PITCH40 3X58
15 015.02834 4,00 CLAMP FLANGE 2,5X49%X50,35
20 037.03042 8,00 BUSH 15X16,5
25 037.03253 4,00 BUSH INNER 12x21
30 037.03255 4,00 COLLAR BOLT F CONNECTOR 15X66
35 B99.03095 4,00 DISC B8,4 DIN125-GAL 8,4
40 B99.02438 4,00 COTTER PIN 3,2X14 DIN94-GAL 3,2X14
45 B99.02511 8,00 RIVET DIN661-5X23-St 5X23
50 B99.02579 8,00 RIVER DIN661-5X27-ST 5X27
55 B99.02563 8,00 RIVET DIN661-5X19-St 5X19
60 015.24013 8,00 PLATE 3X14X56



[

| EDP—NO.
|E98416600
L

DESCRIPTION
CROSS TRASH CONVEYOR

W @

ROUP
20-1




[
| EDP-NO.

1 ! ! 1
| DESCRIPTION | GROUP | PAGE| MODEL
|E98416600 | CROSS TRASH CONVEYOR | 320-1 | 2| 1998 |
| 1 ] I 1 |
[
| POS. CODE NO. QTY DESCRIPTION MEASURES
L ]
1 100.43290 1,00 FRAME X
2 037.02835 1,00 IDLER SHAFT 24,98%X290
3 088.00337 2,00 SUPPORT ROLLER 75 w FLANGE 75-59-25
4 B99.02606 5,00 RETAINING RING A 25X2 DIN471 25X2
5 099.00080 2,00 EYE BOLT M16X110 16X110
6 B99.01528 2,00 HHC-SCREW M16X30 DIN933-8.8-GA 16X30
7 037.02836 1,00 DRIVE SHAFT 24,98X350
8 060.00547 1,00 SPACER RING 30X2X25
9 006.00066 2,00 FINGER ROLLER B25-P32 100-25-49
10 B96.00132 1,00 STEEL BEARING HOUSING PF 205 25
11 B96.00069 1,00 BALL BEARING UC 205 25-52-34,1
12 031.02002 1,00 BUSH 44,98X85
13 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
14 015.21495 1,00 CONSOLE 3X130X350
15 086.00748 1,00 WOODEN LEDGE REAR 10X50X1496
16 086.00749 1,00 WOODEN LEDGE FRONT 10X50X1496
17 200.17208 10,00 SUPPORT ROLLER 62-3,5-28-M12
18 B99.01453 10,00 HHC-SCREW M12X55 DIN931-8.8-GA 12X55
19 060.01229 10,00 SPACER TUBE 15X1,5X22
20 015.22150 1,00 GUARD 1X213X286
21 015.21496 1,00 INTERMEDIATE PLATE 2X246X421
22 015.21497 1,00 FUNNEL PLATE 2X272X930
23 015.21498 1,00 CHUTE PLATE 2X328X410
24 076.02231 1,00 RUBBER PLATE 10X276X410
25 100.43658 1,00 FUNNEL X
26 015.22142 1,00 CHUTE PLATE 2X454X498
27 076.02275 2,00 RUBBER PLATE 6,2X60X485
30 100.44186 1,00 FUNNEL NBR X
31 076.02295 2,00 RUBBER PLATE 6,2X60X565
32 100.44187 1,00 FUNNEL X
33 076.02307 1,00 RUBBER L/H 6,2X65X507
34 076.02306 1,00 RUBBER R/H 6,2X65X560
35 015.22860 1,00 SUPPORTING PLATE 2X230X713
36 015.23134 1,00 CHUTE PLATE NBR 2X328X410
37 076.02311 1,00 RUBBER PLATE NBR 10X276X410



%1
<G
o
WZ
i
mo
~
v ™
3
=
5 5
H
E R
[aTR =]
H
M 0
U W
un O
m M
Qo

|
|

|E98416605

| EDP-NO.

I

25 50 10 30

- 35



I
| EDP-NO.

T

I | !
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416605 | CROSS TRASH WEB | 320-2 | 2| 1998 |
| | I ! | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L !
5 300.43929 1,00 CROSS TRASH WEB 267-105-30 30-105
10 200.43930 2,00 BELT 104SCA-HIGH-50/30 50X3180
15 200.29012 20,00 BAR w SUPPORT WB PROFILE 250LG 250
20 002.00401 2,00 CLIP UPPER PART X
25 100.20522 2,00 BELT JOINER X
30 070.00458 2,00 SUPPORT WEB PROFILE SHORT 160 160
35 032.00369 4,00 BAR 7X250
40 B99.01807 12,00 HEXAGON NUT Mé DIN934-8-GAL M6
45 099.00063 128,00 RIVET 5X15 5X15
50 B99.04005 4,00 COUNTERSUNK SCREW M5X20 DIN963 5X20
55 019.00155 2,00 RIVETING PLATE 2,5X13X45
60 B99.01803 4,00 HEXAGON NUT DIN985-M5-8-GAL M5



I !
| EDP—NO. | DESCRIPTION

|E98416610 | STONE BOX 20-3
L A

w @

]

ROUP  |PAGE
| 1
|

o]
\\e]
[oe]




I
| EDP-NO.

1 | 1 |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416610 | STONE BOX | 320-3 | 2| 1998 [
! | 1 | | |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
1 100.43456 1,00 FRAME X
2 037.02905 1,00 IDLER SHAFT 29,98X843
3 088.00315 2,00 SUPPORT ROLLER 95 w FLANGE -VU 95-62,5-25
4 B99.02606 2,00 RETAINING RING A 25X2 DIN471 25X2
5 099.00080 2,00 EYE BOLT M16X110 16X110
6 B99.01530 2,00 HHC-SCREW M16X50 DIN933-8.8-GA 16X50
7 031.00135 2,00 DISC 30X8
8 037.02904 1,00 DRIVE SHAFT 29,98X932
9 006.00370 2,00 FINGER ROLLER B30-P35 140-30-62
10 B96.00070 2,00 BALL BEARING UC 206 30-62-38,1
11 B96.00133 2,00 STEEL BEARING HOUSING PF 206 30
12 B99.02607 1,00 RETAINING RING A 30X1,5 DIN471 30X1,5
13 100.17723 1,00 COUPLING SPROCKET 3/4"-T13 X
14 100.17724 1,00 COUPLING SPROCKET 3/4"-T12 X
15 B95.03293 1,00 ROLLER CHAIN-S-3/4"-STTY-12-1 12
16 B92.03771 1,00 HYD MOTOR MF820 CYL-SHAFT X
17 100.34125 1,00 BEARING BLOCK X
18 089.00576 6,00 SPACING PIECE 30X20
19 B99.01092 6,00 HHC-SCREW M16X70 DIN931-8.8-GA 16X70
20 086.00746 2,00 WOODEN LEDGE 15X50X575
21 015.21722 1,00 CONSOLE 6X346X778
22 015.21723 1,00 CONSOLE 6X346X778
23 100.43459 1,00 UPPER PLATE FRONT X
24 100.43458 1,00 UPPER PLATE REAR X
25 015.20141 1,00 END PLATE 2X475X1053
26 015.20140 1,00 INTERMEDIATE PLATE 2X210X899
27 015.21752 1,00 UPPER PLATE FRONT 2X224X610
28 015.21753 1,00 UPPER PLATE REAR 2X185X610
29 100.43457 1,00 FLAP X
30 015.21754 1,00 BRACKET 4X82X190
31 015.20144 1,00 BRACKET 3X153X169
32 B89.02133 1,00 PNEUMATIC SPRING 350-400N-5125 X
33  092.00193 1,00 PRESSURE CYLINDER 25-80-170
34 076.02265 1,00 RUBBER 6,2X85X830
35 019.00807 1,00 CLAMPING STRIP 18X3X830
36 023.06172 2,00 ANGLE 30X3X60
37 087.00064 1,00 STEEL CABLE 490LONG 6X490
40 089.00565 6,00 WINDING PROTECTION 52
41 200.28967 6,00 SUPPORT ROLLER SMALL 75/30 X
42 B99.03117 6,00 WASHER 16X32X2 GAL (ART 1) 16
43 B89.04014 6,00 LOCKING DISK X



I

| EDP-NO.
|E98416615
L

1

| DESCRIPTION
| STONE WEB
|

— —— —— —1

GROUP
320-4

PAG

[l e

MODEL
1998




I
| EDP-NO.

T

! [ I
| DESCRIPTION | GROUP | PAGE| MODEL 4}
|E98416615 | STONE WEB | 320-4 | 2| 1998
L | 1 | | J
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
5 300.43764 1,00 STONE WEB 805-46-30 30-46
10 200.43765 2,00 BELT 43DCA-60/30 60X1456
15 200.43794 8,00 BAR w SUPPORT WB PROFILE 790LG 790
20 032.00043 22,00 BAR 8X790
25 070.00662 1,00 SUPPORT WEB PROFILE LONG 695
30 070.00663 1,00 SUPPORT WEB PROFILE LONG 695
35 006.00455 2,00 BELT JOINER X
40 032.00201 2,00 JOINING ROD 8X801
45 099.00036 4,00 SET SCREW M8X16 DIN915-SA M8X16
50 099.00055 4,00 HEXAGON NUT M8 DIN934-6-GAL-DE M8
55 088.00227 1,00 PLASTIC BELT LOOP R/H X
60 088.00228 1,00 PLASTIC BELT LOOP L/H X
65 B99.01214 4,00 MH-SCREW M6X20 DIN603-8.8-GAL  6X20
70 099.00048 4,00 COUNTERSUNK HEAD NUT M6-8.8-GA M6
75 099.00063 56,00 RIVET 5X15 5X15



[

| EDP-NO.
|E98416620
L

DESCRIPTION
SIDE PLATFORM

GROUP
350-1

PAGE
1

MODEL
1998

2y
£y
?ﬁ
e




[ 1 1 I
| EDP-NO. | DESCRIPTION | erOUP | PAGE{ MODEL i
|E98416620 | SIDE PLATFORM | 350-1 | 2| 1998 |
{ 1 | ! 1 |
|POS. CODE NO. QTY DESCRIPTION MEASURES i
L 1
1 100.43212 1,00 PLATFROM L/H X
2 100.43213 1,00 PLATFROM R/H X
3 100.43216 1,00 RAIL R/H FRONT X
4 100.43220 1,00 RAIL REAR L/H X
5 100.43219 1,00 RAIL R/H REAR X
6 100.43217 1,00 RAIL L/H FRONT X
7 100.43218 1,00 CROSS TUBE X
8 100.43289 1,00 CROSS TUBE R/H X
9 100.43288 1,00 CROSS TUBE L/H X
10 100.43215 1,00 STEPS R/H X
11 100.43214 1,00 STEPS L/H X
12 100.43295 1,00 END PLATE X
13 015.21448 1,00 MOUNTING PLATE 2X397X786
14 015.21488 1,00 CROSS PLATE 2X385X649
15 015.21489 1,00 SIDE PLATE L/H 1X387X1633
16 015.21447 1,00 SIDE PLATE L/H 1X368X2407
17 015.21931 1,00 SAFETY LOOP 3X275X651
18 015.18501 1,00 SAFETY LOOP 3X275X756
19 015.21894 1,00 CONSOLE 5X166X205
20 037.03153 1,00 PIN 12X178
21 037.02523 1,00 U-BOLT 12X233
22 087.00298 1,00 PLASTIC COVER X
23  015.21467 1,00 ANGLE 3X50X80
24 015.22010 1,00 ANGLE 3X90X98
25 015.22009 1,00 BRACKET 3X106X286
26 100.43641 1,00 MOUNTING TUBE X
27 100.43455 1,00 MOUNTING TUBE X
28 076.02318 1,00 IMPACT RUBBER 3X800X800
29 019.00091 1,00 CLAMPING STRIP 18X3X780
30 100.43022 1,00 LONGITUDINAL FRAME X
31 015.22861 1,00 PLATFORM 2X520X1417
32 100.44533 1,00 RAILING TUBE NBR X
33 100.44515 2,00 CROSS TUBE X



I

| EDP—NO.
|E98416625
L

1

| DESCRIPTION

| MOVING FLOOR BUNKER
I

|
| GROUP
| 390-1
1

-
PAGE | MODEL

1| 1998
I




|
[ EDP-NO.

| ! I I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416625 | MOVING FLOOR BUNKER | 390-1 | 2| 1998 |
I | I | 1 |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 100.41369 1,00 FRAME X
2 200.38700 2,00 IDLER ROLLER X
3 031.01761 1,00 IDLER ROLLER 110X31
4 B96.00087 1,00 DEEP GROOVE BA BEARING 6007-2 35-62-14
5 B99.02645 2,00 RETAINING RING J 62X2 DIN472 62X2
6 037.02632 1,00 BEARING BOLT ' 40X63
7 B99.02611 1,00 RETAINING RING A 35X1,5 DIN471 35X1,5
8 100.38505 2,00 TENSION SCREW X
9 B99.01870 2,00 HEXAGON NUT DIN985-M16-8-GAL M16
10 B99.01838 2,00 HEXAGON NUT M16 DIN934-8-GAL M16
11 100.28030 1,00 ANTI-ROLL BLOCK REAR X
12 100.28029 1,00 ANTI-ROLL BLOCK FRONT X
13 076.01740 1,00 SEALING RUBBER STRIP 3X200X1974
14 019.00403 1,00 CLAMPING STRIP 18X3X1980
15 100.43176 1,00 MOUNTING BAR X
16 100.43172 1,00 BUNKER FRONT END X
17 037.02843 1,00 SHAFT 34,98%X2131
18 006.00595 2,00 SPROCKET T15 15-35-45
19 B96.00134 2,00 STEEL BEARING HOUSING PF 207 35
20 B96.00071 2,00 BALL BEARING UC 207 35-72-42,9
21 060.02188 4,00 SPACER TUBE 40X2X3,5
22 014.00612 2,00 SPROCKET 3/4"-T14/14 14-32-40
23 014.00098 2,00 SPROCKET 3/4"-T30/30 30-35-40
24 088.00192 2,00 CHAIN TENSIONER 58X56
25 B92.03895 2,00 HYDRAULIC MOTOR OMS 315 X
26 060.00028 2,00 SPACER TUBE 30X2X8
27 B95.03437 32,00 RO CHAIN-Z-ASA60-2S-3/4"-46-1 46
28 015.21407 2,00 GUARD 1X300X764
29 015.11113 2,00 COVER PLATE 1,25X40X130
30 100.43178 ' 2,00 LIFTING FRAME X
31 100.43175 4,00 CLAMPING PIECE X
32 B99.01096 4,00 HHC-SCREW M16X120 DIN931-8.8-G 16X120
33 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL M16
34 100.43174 4,00 BOLT X
35 087.00106 2,00 WIRE CABLE w EYE BOLT 870LONG  8X890
36 100.43173 2,00 MOUNTING X
37 015.21408 1,00 STAY 5X120X570
38 015.21353 1,00 STOPPER 4X97X97
39 092.00357 2,00 PRESSURE CYLINDER 70-1035-1290
40 092.00358 2,00 DOUBLE ACTING CYLINDER 25-390-660
41 100.30258 2,00 BOLT X
42 100.42910 2,00 BOLT X
43 015.22760 2,00 WASHER _ 4X70
44 B99.02355 2,00 SPRING SLOTTED PIN DIN1481-12  12X70
45 100.28058 2,00 HINGE PIECE X
46 100.28059 1,00 LIFTING ROD X
47 100.28060 1,00 ADJUSTING SCREW X
48 015.20032 1,00 STOPPER 3X30X215
49 015.20033 1,00 ANGULAR PLATE 3X60X115
50 015.21354 1,00 UPPER PLATE 2X316X1830
51 015.21404 1,00 END PLATE R/H 3X97X328
52 015.21405 1,00 END PLATE L/H 3X97X328
53 B89.04008 2,00 GPN910 - LOCKING CAP 4395-BLAC X
54 B94.01675 1,00 SENSOR, IND,NAMUR,M18x1,Sn8 X
55 B94.01220 1,00 MAGNET,D=31x15,w SCREW X
56 B94.01708 1,00 MAGNET SWITCH,M12x1,600E/1K5 X



1

| EDP—NO.
|E98416630
L

I

| DESCRIPTION

| MOVING FLOOR BUNKER-EXTENSION
I

MODEL
1998




I
| EDP-NO.

[ 1 1 I 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416630 | MOVING FLOOR BUNKER-EXTENSION | 390-2 | 2] 1998 1
| | | | ] |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES ]
L l
1 100.43634 1,00 MFB-EXTENSION X
2 023.12852 2,00 BRACKET 30X5X90
3 B95.03446 2,00 RO CHAIN-Z-ASA60-2S-3/4"-44 44
4 015.21412 2,00 GUARD 1X300X1163



{

| EDP—NO.
|E98416635
|

I ———

DESCRIPTION
MOVING FLOOR BUNKER WEB

 SPR——

n
—
T
O
LLl
o

R/H



|
| EDP-NO.

] I | I 1
| DESCRIPTION | GrouP | PAGE| MODEL |
|E98416635 | MOVING FLOOR BUNKER WEB | 390-3 | 2| 1998 |
[ | I | 1 ]
i
| POS. CODE NO. QTY DESCRIPTION MEASURES i
| 1
1 200.43296 1,00 WEB FOR MOVING FLOOR BUNKER X
2 095.00163 1,00 LONG LINK CHAIN SVPL-228RO R/H 228-38,4
3 095.00170 1,00 LONG LINK CHAIN SVPL-228RO L/H 228-38,4
4 019.00527 40,00 PROFILE SLAT 3X136X1906
5 087.00236 5,00 MFB-SHEET 1904X3120
6 087.00293 1,00 SHEET 1064%X2160
7 019.00635 6,00 PROFILE SLAT 2,25X150X1906
8 023.06073 6,00 STRENGTHENING STRIP 18X3X1830
9 076.00860 6,00 PROFILE OF FLIGHT 1850LONG 1850
10 B95.03365 2,00 RIVET PART 210-D SVPL X



]

DESCRIPTION
MOVING FLOOR BUNKER WEB - EXT

|E98416640

L

| EDP—NO.



—
| EDP-NO.

| 1 ! ] 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416640 | MOVING FLOOR BUNKER WEB - EXT | 390-4 | 2| 1998 |
| | | | | |
[ |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
1 200.43297 1,00 MFB-WEB FOR EXTENSION X
2 095.00161 2,00 LONG LINK CHAIN SVPL 22LINKS 22-38,4
3 019.00527 4,00 PROFILE SLAT 3X136X1906
4 019.00635 1,00 PROFILE SLAT 2,25X150X1906
5 023.06073 1,00 STRENGTHENING STRIP 18X3X1830
6 076.00860 1,00 PROFILE OF FLIGHT 1850LONG 1850
7 087.00269 1,00 MFB-SHEET 1680X1904
8 B95.03365 2,00 RIVET PART 210-D SVPL X
9 B95.03366 2,00 REVET PART 200SVPL X



!

| EDP—NO.
|E98416650
[

|

| DESCRIPTION
| LIGHTING

I

|
| GrRoUP
| 440-1
|

|
|

|
PAGE | MODEL

1| 1998
1




[ ] | ! |
| EDP-NO. | DESCRIPTION | GROUP | PAGE| MODEL 4}
|E98416650 | LIGHTING | 440-1 | 2| 1998 |
I | 1 | 1 ‘}
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L J
1 100.36982 4,00 MOUNTING FRAME X
2 015.21852 1,00 MOUNTING PLATE _ 2X295X520
3 015.21853 1,00 MOUNTING PLATE FRONT L/H 3X100X630
4 023.12546 1,00 MOUNTING PLATE FRONT R/H 30X8X263
5 015.21854 1,00 HINGE BRACKET 5X89X102
6 100.43896 1,00 MOUNTING TUBE X
7 B99.02325 1,00 SPRING SLOTTED PIN DIN1481-8X4 8X40
8 B97.03008 1,00 PRESSURE SPRING 4-36-120
9 B94.01567 1,00 WAB w POSITION LIGHT L/H X
10 B94.01568 1,00 WAB w POSITION LIGHT R/H X
11 B94.01569 1,00 WARNING BOARD w ESBL L/H X
12 B94.01570 1,00 WARNING BOARD w ESBL R/H X
13 B94.01010 1,00 PLASTIC SIGN-PLATE 08010 X
14 019.00374 1,00 CLAMPING BOX BRACKET 1,5X90X230
15 B94.01573 2,00 POSITION LIGHT WHITE X
0 B94.01574 1,00 SP LENS FOR REAR LAMP X
0 B94.01136 1,00 INCANDESCENT LAMP 12V/5W SOF X
16 B94.01539 2,00 PLASTIC GUARD FOR ESBL X
17 B94.01537 1,00 END-STOP-BLINK-LIGHT X
18 B94.01536 1,00 END-STOP-BLINK-LIGHT X
0 B94.01538 1,00 SP LENS FOR REAR LAMP X
0 B94.01127 1,00 INCANDESCENT LAMP 12V/21W BAl5 X
0 B94.01128 1,00 INCANDESCENT LAMP 12V/10W BAl5 X
19 200.09710 1,00 INTERMEDIATE CABLE 3000LONG X
20 B94.01030 2,00 PLUG 7CHANNEL X
21 B94.01731 1,00 SOCKET,KFZ,7p,FST,MET,w CAP X
22 300.43539 1,00 CABLE REAR COMBINATION LIGHT X
23  300.43538 1,00 CABLE REAR COMBINATION LIGHT X
24 B94.01007 2,00 REAR REFLECTOR-RED-ROUND X
25 B94.01006 10,00 REAR REFLECTOR - SELF-ADH 94X4 X



GROUP

1

| MODEL
440-2 | 1

|

1998

I |

| EDP-NO. | DESCRIPTION
|E98416655 | SWITCH BOX - TRACTOR
L ]

ﬂ[ﬂﬂODo%es;ﬂOo‘o? O
I gzezezzeeeen
w
o™ -3
\\‘\L N
o (32}
o\ S
o <
BB e ©
: [qV]
° wny
\=°
< ®
o b eX ululnln
l,,,.,oaquoooac‘ﬂi O




|
| EDP-NO.

! ! [ |
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416655 | SWITCH BOX - TRACTOR | 440-2 | 2| 1998 |
| 1 | | | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B94.01577 1,00 HOUSING-LOWER PA SUPPORT-M-883 X
0 B92.03053 2,00 MOUNTING MAGNET X
2 B94.01806 3,00 BUSH STRIP,16p, MOUNTING X
3 B94.02013 1,00 SWITCH BOX ELECTRONICS X
4 B94.01707 1,00 SIGNAL TRANSMITTER, 75BA,4.6kHz X
5 B94.01749 2,00 CONTACT BLOCK,1l S,5A,OUTSIDE X
6 B94.01746 2,00 FITTING KEY/SW,D18,IP67 X
0 B94.01748 2,00 SPHERICAL CAP,BLACK,OPAK,D15 X
7 B94.01717 3,00 COUNTER NUT,PG9,MS,DIN46320 X
8 B94.01681 1,00 FLANGE PLUG,M12x1,8p X
9 B94.01616 1,00 MUSHROOM SWITCH,rd,D=28,P9 X
10 B94.01682 1,00 FLANGE PLUG TIN,M12x1,8p X
11 B94.01736 1,00 BUS-END PLUG M12x1,8p X
12 B94.01618 1,00 CONTACT ELEMENT, 1NC, P9BO1VN X
13 200.42454 2,00 POTI KNOB DM15 CPTE X
0 300.42759 2,00 POTI 10K MCS-SCHK X
14 B94.01715 4,00 JOYSTICK,2PUSH, 2LATCH, P9 X
0 B94.01617 18,00 CONTACT ELEMENT,1NC,1NO,P9B11V X
15 B94.02018 1,00 DISPLAY,SCHK X
0 B94.01783 4,00 SPACING BOLT,ENMET 16/10 X
16 B94.01705 5,00 JOYSTICK,4PUSH, P9 X
17 B94.01678 1,00 SOCKET,M12x1,6p X
18 094.00559 1,00 HOUSING CAP ABS-M-888 X



r
| EDP—NO.

1 | 1
| DESCRIPTION | croup PAGE MODEL |
|E98416660 | SWITCH BOX - PICKING TABLE | 440-3 1 1998 |
L | | |
[Z S
© (<
_\S - S)
S~
= £
“ 2
5 ()
oy ot
g

GRIMME]

@ D
)

O

/




[
| EDP-NO.

I ! ! |
| DESCRIPTION | GrROUP | PAGE| MODEL
|E98416660 | SWITCH BOX - PICKING TABLE | 440-3 | 2| 1998 |
| 1 | ! | |
!
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B94.01784 1,00 HOUSING, SWB,PTA,SE 150-60 X
2 B94.01616 1,00 MUSHROOM SWITCH,rd,D=28,P9 X
0 B94.01618 1,00 CONTACT ELEMENT, 1NC,P9BO1VN X
3 200.42454 1,00 POTI KNOB DM15 CPTE X
0 300.42759 1,00 POTI 10K MCS-SCHK X
4 B94.01705 1,00 JOYSTICK,4PUSH, P9 X
0 B94.01617 2,00 CONTACT ELEMENT,1NC,1NO,P9B11V X
5 B94.01108 1,00 PRESS-BUTTON SWITCH X
6 094.00343 1,00 SWITCH BOX w PRINT 120X80X85
0 B92.03053 1,00 MOUNTING MAGNET X
0 B99.01340 1,00 MH-SCREW w/o SQ M8X12 DIN603-8 8X12
7 B94.01703 2,00 ILLUMINATED SELECTOR SW,rd,P9 X
0 B94.01617 4,00 CONTACT ELEMENT,1NC,1NO,P9B11V X
8 B94.01679 1,00 CLUTCH,AXIAL,M12X1,6p,3m X
9 B94.01752 1,00 PLUG,PG9 X
0 B94.01122 1,00 NUT PGS POLYSTYROL X
10 200.45194 1,00 SWITCH BOX PTA MCS X



MODEL
1998

PAGE
1

GROUP
440-4

DESCRIPTION
JUNCTION BOX

|
|

|E98416665

| EDP—NO.
L

Do0000000

000000000

000000000

Do0000000[d

poooooooodocoooooe

7000000000

ﬂHeeeeeeeeﬂllrl.

21X 91X CIX bIX
BB JWI
~ll_]
EINA e Ie) 1
[ (@) ]
EiX eIX 11X
\
ooooooooldfoocoocoddpooroccoold —
Doooooooodgooooqooodpocooocoalg B ! m

e—1

$l61616

slolols

0 wm.wHHu C ) C )
. — T elee
9 —1

1000100 ljfecocooceg

olo[nloH— DOODODODD
S —{[olojojo =

0 = [0
¢ Dooo00000 Do0000000|d
v.\\\\\\meeeeeeeeﬂ DOOOODODT

/A

@\O\

O




!
| EDP-NO.

1 1 | I
| DESCRIPTION | GROUP | PAGE| MODEL 4}

|E98416665 | JUNCTION BOX | 440-4 | 2| 1998
|[ ] 1 | | ‘{
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |

1 B94.02000 1,00 JOBRECHNER,GMC,EQUIP LF X

2 B94.01680 1,00 MODULE,MAIN SUPPLY,2=GMC X

0 B94.01554 1,00 FALT-SAFETY INSET 1 AMP X

0 B94.01365 1,00 FLAT-SAFETY INSET 3 AMP X

0 B94.01367 1,00 FLAT-SAFETY INSET 15 AMP X

3 200.42760 1,00 JUNCTION BOX MCS X

0 015.19713 1,00 MOUNTING 1X170X400

0 015.20607 1,00 PLATE 1X58X190

0 015.20608 1,00 PLATE 1X45X190

0 B94.01640 1,00 HOUSING LOWER PART EFI 38/28 X

0 B94.01641 1,00 HOUSING COVER EFI 38/28 G-80 X

0 B94.01669 4,00 HOUSING-LID,SCH,EFI,WING-80 X

4 B94.01780 20,00 BUSH LEDGE,R5.08,123,8p X

5 B94.01790 1,00 RELAY,w/o BRACKET,1S,12V,40A X

6 B94.01356 1,00 FLAT SOCKET-SAFETY GUARD PIPE X

0 B94.01518 1,00 FLAT-SAFETY INSET 0,5 AMP X

7 B94.01267 4,00 DOUBLE CLIP DK4 Q/35 X

0 B94.01270 2,00 JUMPER,4p,F DK4-CLAMP X

0 B94.01264 1,00 END ANGLE EW35 X

0 B94.01354 1,00 END PLATE DK4Q35 X



493|003 (10

nmm ynz-s4ap w E m_:_:umm S0 _
8 N0
6E ||® G HEb/G2
b
/ Togay

MODEL
1998

ox “inzZ ey

1

st Av-X N

aL_Tegs,
h GE 9€

PAGE

bE

I
|
i
|
Ta4S-X I
!
I
|
|

1

GROUP
440-5

te bbA =nu—-

A-d0a-x

TR-X
nyag-x
dg-X
™
N
-

Jd8G-X
JWE-X

x:m& U>—n>

88
BEg g 9 IR SN ) 8 (jmm_

‘ 2c
1 u u.ﬁm
14°88S-X m T m
uajun ng 61 s_w@ .
62 Be e
4'88S-X / mm”
S
4]
N. N :mmg an apuosoidg

uajun yng

DESCRIPTION
ELECTRO KIT

|
|
w0
@

-
® 00 .nnnmu gooag Alu m ®
O. m mm\ Om [ a e [Qoo oo :mom@m ~ Ommmﬁmn N/ V
£ g B 91”7 | j/ ol B, oo 3
00 0o
o g7 bl ol gy 1




|
| EDP-NO.

| | I

| DESCRIPTION | GrROUP PAGE| MODEL i

|E98416670 | ELECTRO KIT | 440-5 2| 1998 |

{ | | | |

| POS. CODE NO. QTY DESCRIPTION MEASURES i

L |
1 B94.01736 3,00 BUS-END PLUG M12x1, 8p X
2 200.43261 1,00 SWITCH BOX MCS X
3 B94.01685 1,00 EXT-LINE,8p,SCREENED;M12X1,5m X
4 B94.01568 1,00 WAB w POSITION LIGHT R/H X
5 B94.01675 7,00 SENSOR, IND,NAMUR,M18x1,Sn8 X
6 B94.01594 2,00 INDUCIVE SENSOR X
7 300.43557 1,00 CABLE SET PRFD X
8 300.43558 1,00 CABLE SET SCRA X
9 B94.01791 1,00 HARNESS,SE 150-60, FRONT X
10 300.43549 2,00 SENSOR LINE PTO SHAFT X
11 B94.01567 1,00 WAB w POSITION LIGHT L/H X
12 B94.02010 1,00 TERMINAL,GBT X
13 B94.01684 1,00 EXTENSION LINE, 8p,M12x1,0.6m X
14 B94.02017 1,00 JOYSTICKBOX GBT MAIN BOX X
15 B94.01683 1,00 EXT LINE,8p, SCREENED,M12x1,2m X
16 B94.02019 1,00 JOYSTICKBOX GBX ADDITIONAL BOX X
0 200.43241 1,00 ADD PARTS JOYSTICKBOX GBX X
17 B94.01796 1,00 HARNESS,SE 150-60,BUNKER X
18 300.43555 1,00 SENSOR LINE SHARE UPPER X
19 B94.01794 1,00 HARNESS,SE 150-60,VALVE-B X
20 B94.01793 1,00 HARNESS,SE 150-60,VALVE-A X
21 B94.01797 1,00 HARNESS,SE 150-60,HWD X
22 200.43554 3,00 VALVE LINE X
23 200.43551 1,00 CONNECTING CABLE SHARE X
24 200.43552 1,00 CABLE SET VALVE PRFD X
25 200.29053 1,00 TRACTOR SOCKET w CABLES X
26 200.43537 1,00 SWITCH BOX PTA COMPLETE X
27 300.43545 1,00 CABLE SWITCH BOX PTA X
28 B94.01795 1,00 HARNESS,SE 150-60,VEV X
29 B94.01570 1,00 WARNING BOARD w ESBL R/H X
30 300.43538 1,00 CABLE REAR COMBINATION LIGHT X
31 B94.01706 1,00 SENSOR-LEV,2AXLES,4-20mA X
32 300.43540 1,00 SENSOR LINE LEVELLING X
33 B94.01792 1,00 HARNESS,SE 150-60,REAR X
34 300.43539 1,00 CABLE REAR COMBINATION LIGHT X
35 200.43553 1,00 HARNESS STEERING AXLE X
36 B94.01708 1,00 MAGNET SWITCH,M12x1,600E/1K5 X
37 200.09710 1,00 INTERMEDIATE CABLE 3000LONG X
38 200.41534 1,00 MAIN SUPPLY LEAD X
39 B94.01569 1,00 WARNING BOARD w ESBL L/H X
40 200.42760 1,00 JUNCTION BOX MCS X
0 B94.02000 1,00 JOBRECHNER,GMC,EQUIP LF X
0 B94.01680 1,00 MODULE,MAIN SUPPLY,2=GMC X
41 300.43559 1,00 CABLE OIL COOLER X
42 B94.01878 1,00 CON-SET, OIL COOLER, w SW X
43 B94.01522 1,00 THERMO-SWITCH 65 C 20A X
44 200.46292 1,00 VALVE-CABLE w DIODE X
45 200.43242 1,00 ADD SWITCH BOX X
46 300.45195 1,00 SENSOR-CABLE, 1m,2p,A,SEALED X



]
| EDP—NO. DESCRIPTION

|

| GROUP
|E98416675 | VIDEO MONITORING SYSTEM
L 1

440-6

PAGE
1

MODEL
1998

i
<
0 O0oo
‘\\\\ =
I I — =
N
\—— (V)




[
| EDP-NO.

T | 1 I |
| DESCRIPTION | GROUP | PAGE| MODEL [
|E98416675 | VIDEO MONITORING SYSTEM | 440-6 | 2| 1998 |
| | | | L |
! |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L J
1 B94.01721 1,00 VIDEO MONITORING SYSTEM X
0 015.21328 1,00 BRACKET 6X93X261
2 200.42766 1,00 MAIN SUPPLY LEAD VIDEO MON X
3 B94.01685 1,00 EXT-LINE,8p, SCREENED;M12X1,5m X
4 B94.01788 1,00 EXT LINE,8p,M12x1,8m X
5 200.43262 1,00 DISTRIBUTOR FOR VIDEO DOUBLE X
6 B94.01759 2,00 EXT LINE,8p,SCRE, M12X1.8m X
7 B94.01722 2,00 VIDEO-CAMERA X



MODEL
1998

p——

1

PAG

GROUP
440-7

DESCRIPTION
CLAMPING STRIP X30

|E98416676

| EDP-NO.

[

al

€z liod

I ®

1-98S
11
14-84as ajqey Buiyoyd
Yas|198a|Jap
.
¢ 00 ®© [ N
_—~10 ©

IllI/

€l

N\

T —

Josuas |saymsJosuaspey

2
st v

it

Josuag

aN

2¢-61 81-61
HY H1
‘r_IL.. =
= ==
= =

16 81
ee _.ml pp— “
HOEX 1ye gp 1 O0EX
\On _ _n%
\\\\\\ hmml ::IMJ
22— f— | /
12 — g | L
]
40€X 1, g, 1 30EX
Ul o/
3Ia 5 —0)
|
\\\\\ (T Qo | M////
a2 | Pl 91
e i
Q0EX 1g,_ 5 19Q0EX
NP4
\I _l)
\ _wl 7 — _ _Q/
61 b e _ Sl
|
B0EX1,__ ,_ 1VOEX
\Qn_ - _n9
0EX



I
| EDP-NO.

[ I I
| DESCRIPTION | GrOUP | PAGEi MODEL i
|E98416676 | CLAMPING STRIP X30 | 440-7 | 2| 1998 |
| l | 1 | ]
I
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 200.46288 1,00 JUNCTION BOX COVER X
2 B94.01706 1,00 SENSOR-LEV,2AXLES,4-20mA X
3 300.43540 1,00 SENSOR LINE LEVELLING X
4 B94.01675 1,00 SENSOR, IND,NAMUR,M18x1,Sn8 X
5 B94.01795 1,00 HARNESS,SE 150-60,VEV X
6 200.39582 1,00 PHOTO-SENSOR 500mm X
0 019.00580 1,00 MOUNTING PLATE 2X70X110
0 B94.01575 1,00 PHOTOELECTRIC-SENSOR ED5506PPA X
7 300.25970 1,00 EXTENSION LINE REAR LAMP X
8 B94.01570 1,00 WARNING BOARD w ESBL R/H X
9 300.43538 1,00 CABLE REAR COMBINATION LIGHT X
10 B94.01569 1,00 WARNING BOARD w ESBL L/H X
11 300.43539 1,00 CABLE REAR COMBINATION LIGHT X
12 200.43553 1,00 HARNESS STEERING AXLE X
13 B94.01708 1,00 MAGNET SWITCH,M12x1,600E/1K5 X
0 B94.01220 1,00 MAGNET,D=31x15,w SCREW X
14 B94.01664 1,00 CONNECTOR 32p X
15 B94.01661 1,00 CONH,4p,L/H,BLUE, COD-A X
16 B94.01670 1,00 CONH,4p,L/H,GREY, COD-C X
17 B94.01671 1,00 CONH,4p,L/H,BLUE, COD-E X
18 B94.01660 1,00 CONH,4p,L/H,GREY, COD-G X
19 B94.01663 1,00 CONH,4p,R/H,BLUE, COD-B X
20 B94.01662 1,00 CONH,4p,R/H,GREY, COD-D X
21 B94.01673 1,00 CONH,4p,R/H,BLUE, COD-F X
22 B94.01672 1,00 CONH,4p,R/H,GREY, COD-H X
23  200.39041 1,00 POTENTIOMETER STEERING AXLE X
0 B94.01355 1,00 SEALING-VALVE-PLUG GDM3-17 X
24 200.43537 1,00 SWITCH BOX PTA COMPLETE X



I

| EDP-NO.
|E98416677
L

|

| DESCRIPTION
| TERMINALS

|

!
| GrROUP
| 440-8
1

i D ]
00 00

1 DO et |

[

Terminal GBT 20800

©
15
WD
L]
/
&
[ o B O
© O %

Joystickbox GBX

(Extra-Option)



[
| EDP-NO.

| | I I
| DESCRIPTION | GROUP | PAGE| MODEL i
|E98416677 | TERMINALS | 440-8 | 2| 1998 |
}7 | | | ] |
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L |
1 B94.02010 1,00 TERMINAL,GBT X
0 015.25610 2,00 BRACKET 2X90X100
0 015.25833 1,00 TERMINAL STRAP 3X319X334
0 061.01861 1,00 JOINT 30X30X2X30
0 B99.04033 4,00 CAGE-NUT M8 [M8-R-123-32] M8
0 B94.02020 1,00 FIXING SET, GBT/GBX X
2 B94.01736 1,00 BUS-END PLUG M12x1, 8p X
3 B94.02017 1,00 JOYSTICKBOX GBT MAIN BOX X
0 B94.02020 1,00 FIXING SET, GBT/GBX X
4 B94.02019 1,00 JOYSTICKBOX GBX ADDITIONAL BOX X
0 B94.02020 1,00 FIXING SET, GBT/GBX X
0 015.21413 1,00 PLATE 2X115X165
0 B94.01434 2,00 SPACER CLAMP FOR TUBE D 24-29 X



{

| EDP—NO.
|E98416680
L

DESCRIPTION
AGITATOR ROLLER

@

ROUP
50-1

PAG

[l 2]

MODEL
1998




I
| EDP-NO.

| I | {
| DESCRIPTION | GrROUP | PAGE| MODEL i
|E98416680 | AGITATOR ROLLER | 450-1 | 2| 1998 |
| | 1 ] | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L ]
0 200.43086 1,00 AGITATOR ROLLER TRIANGULAR X
1 200.34296 3,00 AGITATOR ROLLER -TRIANGULAR- X
5 B99.03117 3,00 WASHER 16X32X2 GAL (ART 1) 16
6 B99.01427 3,00 HHC-SCREW M16X90 DIN931-8.8-GA 16X90
7 B89.04014 3,00 LOCKING DISK X
8 089.00565 3,00 WINDING PROTECTION 52
9 089.00577 3,00 SPACING PIECE 30X10
10 B99.03114 3,00 CONTACT-DISC 16X32,3X2,5 16
11 B99.01838 3,00 HEXAGON NUT M16 DIN934-8-GAL M16
12 B99.03047 3,00 PLAIN WASHER 17X44X3 GAL 17



I | 1 1 I
| EDP—NO. | DESCRIPTION | GROUP  |PAGE | MODEL
|E98416685 | HAULM DEFLECTOR SLIDE | 450-2 | 1 | 1998
L | | | 1

7




|
| EDP-NO.

| ! | 1 !
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416685 | HAULM DEFLECTOR SLIDE | 450-2 | 2| 1998
| | ! | I |
! 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L -
0 200.43087 1,00 HAULM DEFLECTOR SLIDE X
1 100.42842 1,00 HAULM SKI R/H X
2 100.42843 1,00 HAULM SKI L/H X
3 015.23593 1,00 DEFLECTOR PLATE R/H 3X115X722
4 015.23594 1,00 DEFLECTOR PLATE L/H 3X115X722
5 023.12708 2,00 BRACKET 30X10X275



|

| EDP—NO .
|E98416700
I

!
| DESCRIPTION

| FILLING OPTIMIZATION
|

@

ROUP
50-5

[l 3]

MODEL
1998

I




-
| EDP-NO.

DESCRIPTION

|
|
| FILLING OPTIMIZATION
I

|
PAGE| MODEL

2|

|

SR EE——

|E98416700 1998
IF
| POS. CODE NO. QTY DESCRIPTION MEASURES
L
1 100.43177 1,00 CROSS TUBE 1816
2 100.33579 2,00 ROLLER BRACKET X
3 B96.00097 4,00 DEEP GROOVE BA BEARING 6303-2 17-47-14
4 076.02221 1,00 BACK HOLDING RUBBER 3X1350X1968
5 019.00201 1,00 CLAMPING STRIP 18X3X1740
6 015.21411 2,00 BRACKET R/H 10X55X400
7 200.28967 2,00 SUPPORT ROLLER SMALL 75/30 X
8 089.00565 2,00 WINDING PROTECTION 52
9 B99.01559 2,00 HHC-SCREW M16X55 DIN933-8.8-GA 16X55
10 B89.04014 2,00 LOCKING DISK X
11 100.44668 2,00 BRACKET X
12 076.02335 2,00 RUBBER 6,2X60X70
13 019.00839 2,00 CLAMPING STRIP 18X3X60
14 B99.03040 11,00 DISC R9 DIN440-GAL 9



I

| EDP—NO.
|E98416705
L

DESCRIPTION
FILLING OPTIMIZATION ATM

D Q)

ROUP
50-6

MODEL
1998




|
| EDP-NO.

! | ! 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416705 | FILLING OPTIMIZATION ATM | 450-6 | 2| 1998
| I I | 1 |
1 1
| POS. CODE NO. QTY DESCRIPTION MEASURES [
1 |
1 015.19793 1,00 ANGULAR PLATE 2X40X145
2 100.43803 1,00 BRACKET X
3 023.12444 1,00 BRACKET 20X3X1142
4 015.22178 1,00 BRACKET 3X20X101
5 015.19638 1,00 BRACKET 2X65X100
6 015.14221 1,00 BRACKET 2X60X65
7 015.21406 1,00 ANGLE 2X60X70
8 B94.01575 1,00 PHOTOELECTRIC-SENSOR ED5506PPA X
9 019.00580 1,00 MOUNTING PLATE 2X70X110
10 B94.01675 2,00 SENSOR, IND,NAMUR,M18x1,Sn8 X



I ] | I
| EDP—NO. | DESCRIPTION | GrOUP PAGE | MODEL

!

|
|E98416710 | POTATO CHUTE AT MFB | 450-7 | 1 | 1998
L ] | | |




!
| EDP-NO.

.

| ! 1 1
| DESCRIPTION | GROUP | PAGE| MODEL |
|E98416710 | POTATO CHUTE AT MFB | 450-7 | 2| 1998 |
| ] ] | | |
|
| POS. CODE NO. QTY DESCRIPTION MEASURES i
L J
0 200.43128 1,00 POTATO CHUTE AT MFB 1,2m X
1 100.30346 2,00 SUPPORT TUBE X
2 100.44447 1,00 SIDE PART REAR X
3 100.44448 1,00 SIDE PART FRONT X
4 015.18197 2,00 ANGLE 3X70X95
5 100.36488 4,00 INTERMEDIATE TUBE X
6 015.23086 2,00 STAY 10X83X893
7 015.23087 1,00 PLATE FRONT 3X156X968
8 015.23088 1,00 PLATE REAR 3X156X968
9 B95.00535 2,00 LINK CHAIN 17LI C5X36 DIN763-G 17
10 087.00191 1,00 SHEET FOR BUNKER-FUNNEL 730X2050
11 087.00306 1,00 SHEET FOR SIDE PART FRONT X
12 087.00307 1,00 SHEET FOR SIDE PART REAR X
13 087.00192 1,00 PLASTIC COVER 190X2000
14 B99.01349 6,00 MH-SCREW M10X100 603-8.8-GAL 10X100



1998

PAGE | MODEL
1|

| POTATO CHUTE AT MFB DEM

| DESCRIPTION

I

|E98416715

| EDP—NO.

[

i=




—
| EDP-NO.

I ! 1 |
| DESCRIPTION | GROUP PAGE| MODEL ]
|E98416715 | POTATO CHUTE AT MFB DEM | 450-8 2] 1998 |
| I il | ]
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
0 200.43131 1,00 FOLDING DEVICE F POTATO CHUTE X
1 092.00170 1,00 DOUBLE ACTING HYD RAM 20-285-485
2 100.44449 1,00 FRAME X
3 100.44450 1,00 CONSOLE X
4 015.23141 1,00 CONSOLE REAR 6X189X320
5 015.23140 1,00 CONSOLE FRONT 6X189X320
6 B99.01349 6,00 MH-SCREW M10X100 603-8.8-GAL 10X100
20 B92.01103 1,00 P-GS 8L 8
21 B92.01290 2,00 HYD HOSE-2450-NW6-1X90-250BAR 2450
22 B92.01526 3,00 P-GES 8L/M18X1,5 8
23 B92.03017 1,00 BLOCK UP BALL VALVE 3 M18X1,5 X
24 B92.01545 2,00 P-GES 8LM 8
25 B92.01150 1,00 P-EWS 8L-SV 8
26 B92.01220 1,00 HYD HOSE-350-NW6-250BAR 350
27 B92.01551 1,00 P-ETS 8L-SV 8
28 B92.01241 1,00 HYD HOSE-500-NW6-1X90-250BAR 500
0 018.00252 1,00 SLOW DOWN DISC 18



)

O



GRIMME

ABBREVIATIONS

ENGLISCH



AC
ACC
ACCU
ACT
ADA
ADD
ADH
ADJ
ADJET
ADIMSE
ADJMSTSB
AG

AL
APP
ART
ASC
ASM
ASSY
ATM
AVP
AW
AXS

BA
BC
BE
BELV
BF
BGF
BHR
BJ

BL
BLA
BLK
BO
BFP
BR
BRA
BS
BU
BUBV
BW
BWF

CA
CAN
CATR
CB
CCow
CFBC
CELV
CEN
CH
CHA
CHAW
CHF
CHOV
CHP
CHU
CL

F:\NORM\LISTEN\KUERZEL\ENGLISCH.DOC

08.10.98 Zu

ASSEMBLY COMPLETED
ACCESSORIES

ACCUMULATOR

AIR CUSHIONED TUBE

ADAPTOR

ADDITIONAL

ADHESIVE

ADJUSTMENT, ADJUSTABLE, ADJUSTING, ADJUSTER
ADJUSTABLE EQUAL TEE
ADJUSTABLE MALE STUD ELBOW
ADJUSTABLE MALE STUB TEE STUD BARREL
AGITATOR

ALUMINIUM

APPROXIMATELY

ARTICLE

ASCENDING

ASSEMBLED

ASSEMBLY

AUTOMATIC

ACTUAL VALUE POTENTIOMETER
AIR WEIGHER

AXLE STEERING

BORE

BALL

BANJO COUPLING
BEARING
BELLEVILLE
BACKFLOW

BAR GRATE FLIGHT
BACK HOLDING RUBBER
BANJO

BED LEVER
BLADE(S)

BLOCK(S)

BOX(ES)

BACKFLOW PIPE
BRIGHT (BLANK)
BRAKE, BRAKE ASSY
BRASS

BUNKER

BLOCK UP BALL VALVE
BRUSH WEB

BRUSH WEB FRAME

CART

CANADA

CARTRIDGE

CENTRE BELT

CROSS CONVEYOR WEB
CHOKE-FREE BANJO COUPLING
CART ELEVATOR
CENTRE

CHAMBER

CHANNEL

CHANNEL WIDTH
CHANGING FRAME
CHANGE-OVER VALVE
CHANNEL PLATE
CHUTE

CLUTCH

Seite 2



08.10.98 Zu

CLE - CLEANER, CLEANING

CMP - COMPLETING PARTS

CO - CONVEYOR

COB - COLLECTING BOX

COD - . CONVEYOR DRUM

CoOM - COMPRESS(ED)

CON - CONNECTION, CONNECTING

CONST - CONSTANT

cou - COUPLING

Cov - COVER(ED), EVERY BAR COVERED, COVERING

2COV - EVERY SECOND BAR COVERED
CP - COPPER
CPTE - COMPLETE
CR - CLAMPING RING
CRA - CRANKED
CRO - CROSS
CS (-SCREW) - COUNTERSUNK (-SCREW)
CTC - CROSS TRASH CHANNEL
CTG - CENTERING
CTR - CONTROL
CTvV - CONTROL VALVE
(6)% - CHECK VALVE
Clw - COMPLETE WITH
CYL - CYLINDRICAL / CYLINDER
-D-
D - DOUBLE
DA - DRIVING AXLE
DAC - DOUBLE ACTING
DB - DOUBLE BARS
DBB - DISTANCE BETWEEN BARS
DBR - DROP-BASE RIM
DC - DUST CAP
DCA - DOUBLE CAMS
DCO - DEPTH CONTROL
DD - DOUBLE DRIVE
DEF - DEFLECTION
DEL - DELIVERY
DEM - DEMOUNTABLE
DES - DESCENDING
DEW - DEVINER WEB
DGBB - DEEP GROOVE BALL BEARING
DIA - DIAGONAL
DIB - DIABLO ROLLER
DIC - DISC COULTER
DIR - DOUBLE IDLER ROLLER
DK - DENMARK-TYP
DM - DIAMETER
DP - DISPLACED
DR - DRAWBAR
DRI - DRIVE
DSB - DOUBLE STONE SEPARATOR WITH BUNKER
DTAR - DEVICE FOR TRANSPORT ALONG ROAD
DU - DUPLEX
-E-
ECC - ECCENTRIC
ED - END DISC
EDP - ELECTRONICAL DATA PROCESSING
EEC - EQUAL ELBOW COUPLING
EFC - ELBOW FLANGE COUPLING
EK - ELECTRO KIT
ELEC - ELECTRICAL
ELM - ELEMENT
ELV - ELEVATOR

FANORM\LISTEN\KUERZEL\ENGLISCH.DOC Seite 3



EM
EMC
ENGL
EOF

EPC

EQ
EQUIP
ER

ESBL
ETC

EVF
EVFCELV
EXT

F/B
FASSY
FB
FCO
FCV
FD
FHELV
FI

FIX

FLO
FLP
FO
FR

FSC

FTG

GAL
GB
GEB
GLYPR
GMC
GR
GRA
GST
GT

H

HA
HAR
HC
HC-SCREW
HCL
HCU
HD
HEC
HELV
HER
HEX
HF
HGP
HGW

FANORM\LISTEN\KUERZEL\ENGLISCH.DOC

08.10.98 Zu
ELECTRO MAGNETIC
ELECTRO MAGNETIC CONTROL
ENGLAND
END OF FIELD
EASY PICK CHUTE
EQUAL
EQUIPMENT
EXTRACTING ROLLER
END-STOP-BLINK-LIGHT
EQUAL TEE COUPLING
EXTRA VALVE FOR
EXTRA VALVE FOR CART ELEVATOR
EXTENDED, EXTENSION

FOR
FORWARD/BACKWARD
FINAL ASSEMBLY
FLANGE BEARING
FINAL CONVEYOR
FLOW CONTROL VALVE
FIELD

FINE HAULM ELEVATOR
FEED-IN

FEED-IN ASSY

FILLING

FIXED

FLIGHT(S)

FLOOR

FLOAT POSITION
FORM

FROM (YEAR)

FRAME

FINGER SCRAPER
FITTED

FITTING LENGTH

GALVANIZED

GREAT BRITAIN

GEARBOX

GLYCERIN PRESSURE
GRIMME MICRO-CONTROLLER
GROOVE

GRADER (ASSEMBLY)
GS-TYPE SEPARATOR

G-TYPE SEPARATOR

HEAD

HOSE ADAPTOR
HARVESTER, HARVESTING
HYDRAULIC CLUTCH
HEAD CAP SCREW

HOSE CLIP

HAULM CUTTER

HAND

HECTARE

HAULM ELEVATOR
HAULM EXTRACTING ROLLER
HEXAGON

HAULM FINGER
HEDGEHOG PANEL
HEDGEHOG WEB

Seite 4



HHC-SCREW
HP

HW

HWD

HY /HYD
HYC

HYM
HYDRO

ID

IE

M
INC
IND
INFO
INS
INSTRUM
INT
INWB
1P

IRS

IS

w

KLMC

LA
LB
LC
LE
LEV
LF
LG
LGT
LHEW
LHT
L/H
LI
LOP
LR
LS

m

MA
MAGN
MC
MCV
MD
MECH
MEF
MFB
MFBS
MFBNN
MG

MH
MH-SCREW
MO
MOD

FANORM\LISTEN\KUERZEL\ENGLISCH.DOC

08.10.98 Zu
HEXAGON HEAD CAP SREW
HOPPER
HUNDRED-WEIGHT
HYDROSTATIC WHEEL DRIVE
HYDRAULIC(AL)
HYDRAULIC CIRCUIT
HYDRAULIC MOTOR
HYDROSTATIC

INPRESS DEPTH
IN EXCHANGE
INTERMEDIATE
INCLINED
INDUCTIV
INFORMATION
INSTALL(ATION)
INSTRUMENTS
INTAKE

INTAKE WEB
INNERPART(S)
IMPACT RUBBER SLAT
INSERT
INTERIOR WIDTH

KNOTTED-LINK-METRE-CHAIN

LATCH

LANE ADJUSTER
LOCK BLOCK
LINK CHAIN
LENGTHENING
LEVELLING
LIFTING

LONG
LONGITUDINAL
LETERIAL HOLM EJECTING WEB
L/H THREAD
LEFT HAND
LITTLE

LEAK OIL PIPE
LOCKING RING
LOAD SENSING

METRE

MACHINE(S)

MAGNETIC

MANOMETER COUPLING
MECHANICAL CONTROL VALVE
MAIN DRIVE

MECHANIC(AL)

MOVING FLOOR

MOVING FLOOR BUNKER
MOVING FLOOR BUNKER SUPER
MOVING FLOOR BUNKER -NN-TYPE-
MAIN GROUP

MEDIUM HIGH

MUSHROOM HEAD-SCREW
MODULE

MODIFICATION

Seite 5



08.10.98 Zu

MON - MONITORING

MOV - MOVABLE / MOVEMENT

MSC - MALE STUD COUPLING

MSE - MALE STUD ELBOWS

MSG - MULTI-STEP GEARBOX

MV - MAGNET VALVE

MW - MAIN WEB

MWF - MAIN WEB FRAME

MWV - MAIN WEB VERSION

"MR" - BASIC MACHINE(S) DISCOUNT
-N-

NC - NORMALLY CLOSED

NI - NICKELINGED

NIE - NIEPER

Nm - NEWTON-METRE

NM - NORMAL

NNPTA - NN PICKING TABLE, THOROUGH-TYPE, w/o GRA,

w/o PCRA, w/o TC

NO - NUMBER / NORMALLY OPENED

NRV - NON RETURN VALVE

"nto" - NET PRICE(S)

NT - NARROW TYPE, N-TYPE SEPARATOR

NW - NOMINAL WIDTH

NZ - NEW ZEALAND
-0-

o - OR

0] - ONION(S)

OB - OUTER BELT

OE - OPTIONAL EXTRAC(S)

(0]0) 3 - OVERFLOW OIL PIPE

OP - OPERATION / OPERATING

OR - OVERRUNNING

ou - OUTER / OUTSIDE

OWM - OVERLAYING WEB-MAT
-P-

P - PITCH / PUSH (Electro)

PA - PART(S)

PB - PINTLE BAR(S)

PCK - PACKAGE

PCS - PIECE(S)

PCV - PRESSURE CONTROL VALVE

PD - PRESSURE DEFLECTION

PE - PEDESTAL

PEF - PERFORATED

PHOS - PHOSPHATIZED

PL - PLATE

PLA - PLATFORM

PLAS - PLASTIC

PM - PLATFORM MACHINE

PO - POTATO(ES)

POB - PICKING OFF BAND, P.O.B.

POLY - POLYAMID

POS - POSITION

POT - POTATO(ES)

PP - PRESSURE PIPE

PRFD - PRESSURE REGULATION FOR DIABLO

PRGA - PROFILED ROLLER GRADER ASSEMBLY

PRGR - PROGRAMMABLE

PROF - PROFILED

PROP - PROPORTIONAL

PROT - PROTECTING / PROTECTION

FANORM\LISTEN\KUERZEL\ENGLISCH.DOC Seite 6



PRU
PRV
PS

PTA
PTC
PTO
PTR
PU

QTY

R

RC
RCL
RD
REG
RELV
RESP
REP
R/H
RK
RO
ROS
RP
R.P.M. (r.p.m.)
RS
RSR
RUC
RVB
RW

S

SA
SAAB
SB
SBF
SC
SCA
SCL
SCR
SCRA
SCS
SE
SEA
SEH
SEP
SER
SET
SF
SFR
SG
SH
SHC-SCREW
SHO
SI
SLC
SLE
SML
SP
SPD
SPE

F:ANORM\LISTEN\KUERZEL\ENGLISCH.DOC

08.10.98 Zu
PRICE UNIT ("PU")
PRESSURE RELIEF VALVE
POWER SHAFT
PICKING TABLE
PLUG-TYPE CONNECTION
P.T.O. SHAFT (P.T.O. = POWER TAKE-OFF)
PRESSURE TRANSMISSION
PUMP

QUANTITY

ROTOR

REVOLUTION COUNTER
REAR COMBINATION LIGHT
ROUND

REGULATION

RING ELEVATOR
RESPECTIVELY
REPLACEMENT

RIGHT HAND

RETROFIT KIT

ROLLER(S)

ROTOR SHAFT

RETURN PIPE
REVOLUTION PER MINUTE
ROLLER SEPARATOR
RUBBER SPIROL ROLLER
RUBBER COVERED

RELIEF VALVE BLOCK
ROW WIDTH

SHAFT

STANDPIPE ADAPTOR
SELF-ALIGNING BALL BEARING
SAFETY BRACKET

SHARE BLADE FRAME
STRAIGHT COUPLING

SINGLE CAMS

SPRING CLIP

SCRAPER

SELF-CENTERING ROW ADJUSTMENT
SELF-CENTERING STEERING
SWEDEN

SEAMLESS

SEMI HIGH

SEPARATOR / SEPARATION / SEPARATING
SERIAL

SETTING

SWING FRAME

SHARE FRAME

STAGGERED

SELF HYDRAULIC

SOCKET HEAD CAP SCREW
SHORT

SINGLE

SLIP CLUTCH

SLE-CAM

SMALL

SPARE(S)

SPIROL DRUM

SPEED

Seite 7



SPEC
SPI
SPM
"S-PRICE"
SPS
SQ
SRD
SRELV
SS
SSDT
SSH
SSQ
SSW
ST
STAN
STB
STC
STE
STEA
STG
STT
STTY
STU
SU
SUG
SUP
SUW
SwW
SWB
SY

TBU
TC

TE

TI

TIP

TJ

TO
TPA
TR
TRA
TRANS
TRC
TRHY
TS

TTS

TY

v

VA
VAL
VAR
VULC

FANORM\LISTEN\KUERZEL\ENGLISCH.DOC

08.10.98 Zu
SPECIAL
SPRING
SPECIAL MADE, EXTRA
SELLING PRICE
SPANNER SIZE
SQUARE
STAR ROLLER DEVICE
SEMI-RING ELEVATOR
STAR SEPARATION
STAR SHAFT DRIVE TRAIN
STAR SHAFT
SHORT SQUARE
SELECTOR SWITCH
STEEL
STANDARD
STONE BOX
SCREW-TYPE CONNECTION
STEERING, STEERAGE
STEERING AXLE
STEP-GEARBOX
ST-TYPE SEPARATOR
STRONG(ER) TYPE
STAR UNIT
SUPPLEMENT
SUBORDINATE GROUP
SUPPORT
S-TRENNGERAT;U-TRENNGERAT;W-TRENNGERAT
SWITCH
SWITCH BOX
SYSTEM

TEETH

TIPPING BUNKER

TRASH CHANNEL
THROUGH DRIVE

TENSION

TECHNICAL INFORMATION
TIPPING

TENSION JACK

TON(S)

TRACK PITCH ALTERATION
TRANSFER

TRANSPORT
TRANSPARENT

TRACTOR

TRACTOR HYDRAULIC (CONTROL)
TYRE(S)

THROUGH-TYPE

THREAD TO SQUARE
TRACK WIDTH

TYPE(S)

UNDER
UP TO (YEAR)

VERSION
VARIATOR

VALVE(S)
VARIATION, VARIANT
VULCANIZED

Seite 8



w
WAB
WB
WD
WE
WEL
WI
WM
WO
WS
WT
wv
WwWZ

w
wBFSP
wEPC
wGA
wPCRA
wPFCR
wPRGA
wSS
wTTS

w/o
w/oGA
w/oOE
w/oPCRA
w/oPRGA
w/0S
w/oSNACR

FANORM\LISTEN\KUERZEL\ENGLISCH.DOC

08.10.98 Zu

P.T.O. SHAFT
WARNING BOARD
WEB

WIDE

(ON) WELDED END
WELDLESS
WINDROW INTAKE
WIDE-MESHED
WOODEN

WRENCH SIZE
WINDROWING TYPE
WAY-VALVE

WIDE ANGLE P.T.O. SHAFT

WITH

WITH BOX FOR SMALL POTATOES

WITH EASY PICK CHUTE

WITH GRADER ASSEMBLY

WITH PRE-CLEANING ROLLER ASSEMBLY
WITH PRE-FORMED CLAMPING RING

WITH PROFILED ROLLER GRADER ASSEMBLY
WITH SHORT SQUARE

WITH THREAD TO SQUARE

WITHOUT

WITHOUT GRADER ASSEMBLY

WITHOUT OPTIONAL EXTRAS

WITHOUT PRE-CLEANING ROLLER ASSEMBLY
WITHOUT PROFILED ROLLER GRADER ASSEMBLY
WITHOUT SQUARE

WITHOUT SWIVEL NUT AND CLAMPING RING

Seite 9



@



